Cuoca

2004
XRT 1500/Carryall 294
lllustrated Parts List

Gasoline and Diesel
Vehicles

Manual Number 102397508
Edition Code 1004L0708K






USING THE ILLUSTRATED PARTS LIST

A WARNING

* This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all XRT 1500 and Carryall 294 vehicles.

The manual is divided into 15 sections. Sections 1 through 14 pertain to service parts for the vehicles, and
Section 15 pertains to tools that are used on all Club Car products.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and distributors.
You can obtain the name and phone number of your closest authorized Club Car dealer or distributor by
visiting our web site at www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free
Service Parts and Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3887.

ClubCar |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club
Car, Inc. is continually working to further improve its vehicles and other products. These improve-
ments may affect the parts used to service the vehicle. Any modification and/or significant change
in specifications will be forwarded to all Club Car and Carryall distributors/dealers and will, when
applicable, appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice
and without the obligation of making changes to units previously sold.

Copyright © 2007 Club Car, Inc.
Club Car is a registered trademark of Club Car, Inc.
This manual effective April 5, 2004.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle Illustrated Parts List



CONTENTS

SECTION 1 - BODY AND TRIM

Front Body Trim, Gasoling VENICIES ...........ueiiiiiiiiiiiiii et a e e 1-3
Front Body Trim, Diesel VENICIES ... e e e e e 1-5
Front Body COMPONENTS .......eiiiiiiiiiiiie ittt e e e e et e 1-7
Front Seats and CUP HOIAET ... e e e e e e e e e eeeea e e aanes 1-9
O = SRR 1-11
Latch Plate and Prop RO ...ttt e e e e e e e e e e e e e e e e annes 113
Tilt Bed, HINge, and LatCh ..o e e e e e e e e e e e e e e e e e aaas 1-15
(== Tl = Lo Yo LY I 1o S RPUSERRRT 1-17
€argo BOX (STEEI) .. e 1-19

SECTION 2 - WHEELS AND TIRES

LA 1YY 3= T g Lo B T =T TR 2-3

SECTION 3 - DECALS

Safety Decals, Gasoling VENICIES ..........coooiiiiiiieciie e a e 3-3
Safety Decals, Gasoline Vehicles, CONtINUEd ...........coooiiiiiiiiiiiiiirice e 3-5
Safety Decals, DieSel VENICIES ..o e e e 3-7
Safety Decals, Diesel Vehicles, CONtINUEd ............coooiiiiiiiiiiice e 3-9
Badging Decals, XRT 1500 VENICIES .....cccoiiiiiiiii e e e e e e e e e e e e e e e e e e e e e e e eeeeeeaenaneennnes 3-11
Badging Decals, Carryall 294 VEhICIES ........cooouiiiiiiiii e 3-13

SECTION 4 - BRAKE SYSTEMS

Front Brake ASSEMDIY ... e 4-3
Rear Brake ASSEMDIY .......ooiiiiiiiiiiieieie ettt e e s e s e e e e e e e e e e e aeeeeeeeeeaeaeaerearaanrarn 4-5
=TS =Y Y 11 T LY PR PPPPPUR 4-7
Hydraulic Brake Line€s @nd ClPS ......ceiiiiiiiiiei ettt 4-9
Park Brake Assembly with Pulley SYStEmM .........cooiiiiiiie e 4-11
Park Brake Assembly with Bellcrank System ..........ccoooiiiiiiiiiii e 4-13

SECTION 5 - PEDAL GROUP

Accelerator Pedal ASSEMDIY .........eiiiiiii e 5-3
Brake Pedal ASSEMDIY ... e 5-5
Park Brake Pedal ASSEMDIY ........ e e e e e e e e e e e rann 5-7
Park Brake Pedal Assembly with Bellcrank System ...........cccooiiiiiiiiiiiii e 5-9

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1



CONTENTS

SECTION 6 — STEERING AND SUSPENSION

Y (L= T a T O 11 o] o PRSPPI 6-3
Steering Gear ASSEMDIY .....coi i 6-5
Front SUSPENSION — A-ATMNS ...ttt e e et oottt e e e e e e e e e ae e et nnte e e e eeeaeeaeesaaaaneeeeeeas 6-7
Front Suspension (STANAArd) ..........coooiiiiiiiiiie e e e e e e 6-9
Front Suspension (High-Capagcity Option) .........occieeiiiiiiiie e 6-11
Rear SuSpension (STaNdard) ..........o.ueiei e e e 6-13
Rear Suspension (High-Capacity OPtion) ..........cceeiiiiiiiiiiiiiiiiee e 6-15

SECTION 7 - ELECTRICAL SYSTEM

Wiring — Gasoline Vehicles (as originally manufactured for 2004 model year) .........ccccccvveeeeeeiininns 7-5
Wiring — Gasoline Vehicles with Service Parts Wiring Harness ...........cccccciviiiiiinii e 7-9
WIirNg — DiIESEI VENICIES ... 7-13
[ [== T | T | £ 7-15
Electrical Component Box, Gasolineg VENICIES ...........uuuuuiiiiiiiiiiiii e 7-17
Electrical Component Box, Diesel VENICIES .........uuuuuiiiiiiieiii e 7-19
Electrical Components, Instrument Panel, Gasoline VEhICIeS .........ccccceveeiiiiiiiiiiiiiiiiiie e 7-21
Electrical Components, Instrument Panel, Diesel Vehicles ............ccccciii, 7-23
Battery — Gasoline VENICIES ........oooiiiiiiii et 7-25
Battery — DIeSel VENICIES ......ccooi oot 7-27

SECTION 8 — DIESEL ENGINE (OPEN BREATHER)

Kubota D722 Diesel ENgiNe MOUNTING .....ooeiiiiiiiiiiiies e e 8-3
L7 = 1 o= T OSSP 8-5
L@ T I = | o SRR 8-7
103 [TaTo [T gl [T To [PPSR 8-9
LT T 0= SRS 8-11
L (== To 00 TSR 8-13
(DT o1y o1 =T To I €10 1o /=SSP 8-15
L@ 1 U0 o o USRS 8-17
T S T=T T oo T =TT Y USSP 8-19
Camshaft and IAIE GEAT .......coi ittt e e st e e e s snb e e e e s nreeeens 8-21
Piston and Crankshaft ... e e e e e e e e e 8-23
FIVWREEI ... .ot e e e e et e e e et e e e e e st e e e e e st b b e e e e e sbaeeeeeabaaeeeeaareeaeaean 8-25
S g F- i RS RRR 8-27
[AIE APPAIATUS ...t ettt e e e e e e e e e e aeaeae ettt et e e ——————————————————————————— 8-29
o] o Yo 1= o o] o SRR 8-31
ARErNAtor (DIESEI VENICIES) ....ueiiiiiiiee e e e a e e e e s e e e baaeeaaaaeaees 8-33

Page 2 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



CONTENTS

INJECHION PUMID ettt e e bttt e e e s bbb et e e s sttt e e sabb e e e e e aanneeeas 8-35
SPEEA CONIIOI PIALE ..o e e e e e e e e e e e e e e e e e e e e e snraeaereaaeaeeas 8-37
Nozzle Holders and GIOW PIUGS ......coooiiiiiiieee ettt e e e e e e e e aeeeaeeeeean 8-39
€70 )Y Ty g o] g 0o gqT o o] o 1= o | £ 8-41
Y= o (=Y PSR 8-43
Valves and ROCKET AIMS ...ttt e e e e e e e e e et e e e e e e e e e e e e e e eaneeneees 8-45
Diesel Inlet Manifold ... ... ettt ettt e e e e e e e e e s e a e e e e e e e annas 8-47
T T L] A1 =T a1 0] o TSR 8-49
GASKETE KIES ..eiiiei ittt et e et e e e e e et e e e et e e e e e e e e e e e e annree e e nees 8-51
151 (] o I (1 P REPRRRR 8-53
SECTION 9 - HONDA GX620 GASOLINE ENGINE
Honda GX620 Gasoline ENgine MOUNTING ......c.uiiiiiiiiiii e 9-3
Shrouds and BraCKetS .........ocuiiiiiiiiiiie et e e et e e e e e e et e e e e e anre e e e e e 9-5
Ignition Components and FIYWNEEI ...........oooiiiiiiie e 9-7
L@ 1 @711 U1 -1 [ o SRR 9-9
103 [TaTo [T g [T To [ PRSPPI 9-11
Crankcase and CranKShaft ... e e e 9-13
Oil Filter Adapter and Voltage ReguIator ... 9-15
SECTION 10 - FUEL, INTAKE, AND GOVERNOR SYSTEM
Fuel System — Gasoling VENICIES .......oouuiiiiiii e 10-3
Fuel Tank — Gasoling VERNICIES .........cooiiiiiiii et 10-5
Fuel System — DIeSel VENICIES ...t e e e e e e e 10-7
Fuel Tank — DiesSel VENICIES .....cooi it a e e e e e e 10-9
Carburetor Assembly, Honda Gasoling VENICIES ..........cccuuumiiiiiiiiiiiec e 10-11
Carburetor Installation — Honda Gasoline VEhICIES ..........cocciiiiiiiiiiiie e 10-13
Governor and Accelerator Cables, Gasoling VEICIES ..........cooeeveeeiiieiieee e 10-15
Choke Cable, Gasoling VENICIES ........cooiiiiiiiiiiiee e 10-17
Accelerator Cable, DIieSel VENICIES ..........ooiiiiiiiiie e 10-19
Governor Cover — Gasoling VERNICIES ...........eiiiiiiiiiiei e 10-21
Governor System — GasoliNng VERNICIES .........uuuiiiiiiiiii it a e ee e 10-23
Intake Duct and Air Box Assembly — Honda Gasoline Vehicles ..........cccccccooiiiiiiiiiiiiiie e, 10-25
Intake Duct and Air Box Assembly — Diesel VEhICIES ........cooiiiiiiiiiii e 10-27
SECTION 11 - EXHAUST SYSTEM
Exhaust System, Gasoline VEICIES ... e 11-3
Exhaust System, DIeSel VENICIES ..........uuuiiiiiiiiiiii et ea e e 11-5
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 3



CONTENTS

SECTION 12 — CLUTCHES

Clutch Cover (Standard) .........cccccuiiiiiiiie e e e e e e e e e e e e e e e e e e s e s e s aarsreeeeeeaeaeeennresreees 12-3
ClULCh CoVEr (SEAIEA) ... .ttt e e st e e ann s 12-5
YL Y S 12-7
Drive Clutch — Gasoling VENICIES .........cooiiiiiiiiiiie et sreee e e 12-9
Drive Clutch — DieSel VENICIES ... .o e e e e e e e e 12-11
[ 1YY o T O 11 o o SR 12-13

SECTION 13 — DRIVETRAIN COMPONENTS

Front Differential Mounting and Half Shafts ... 13-3
Front Differential (Output COMPONENTS) ... e e e e 13-5
Front Differential (INput COMPONENTS) .......uiiiiiiiiiie et 13-7
[ o IR = 1§ - S 13-9
Forward/Reverse Shifter ASSEMDIY .......coooiiiiiiee e e e e e e e e 13-11
B I = 10T 4 5L o SR 13-13
Transmission, CONINUEA .........ooiiiiiii ettt e e e e e e e e e e et e e e e e e e e eeeeeeranan 13-15
TransmisSioN, CONINUEA .......ooiiiiiiiieiee et e e s e e e et e e e s s nre e e e e e nnbe e e ennnees 13-17
TransmisSION CabIe ... e et e e e e e e e e e e e e e e e e e e e e nnas 13-19
Rear DIffer@ntial ...ttt e e e e e e e e e e e e e e e e e e e e nneeeeees 13-21
Rear Differential, CONtINUE .........cooiiiiiiiie e e e st e e e e e e e snreeeeeens 13-23

SECTION 14 — RADIATOR AND COOLANT SYSTEM (DIESEL VEHICLES)

[T= (o 1= (o] (PP OPPPTP 14-3
Coolant EXpansion TanK .......ooooieiii et e et e e e e e e e e e e e e e e e e e e e e e aneneenees 14-5
Co0lant Pipes @nNd HOSES .....ccoiiiiiiiieie et e e e e e e e e e e e e et e e e e e e e aae e e e e aanrenraees 14-7
Water Flange and Thermostat ............iiiiii e e e e e e e e e e e e e e eeeeeanraeeanees 14-9
VA PUMID . ettt e e et e e e e e e e e e e e e ettt ae b e ee e bbb e e sesesaaaaaaaaaaeeaserereseaeeeeeeraenrnres 14-11
[ o Tod Q@70 o] =T a1 Al i1 o -SSP 14-13

SECTION 15 — MAINTENANCE AND SERVICE TOOLS

Maintenance and SErVICE TOOIS .....ciiiuiiiiiiiiiiie et e et e e e st e e s ee e e e s nneeee s 15-3
Maintenance and Service Tools, CONtINUEA ..........ooiiiiiiiiiii it seee e 15-5
Maintenance and Service Tools, CONtINUEA ..........oooeiieiiiiieeee e, 15-7
Maintenance and Service Tools, CONtINUEA ..........ooiiiiiiiiiii e seee e 15-9
Maintenance and Service Tools, CONtINUEA ..........ooiiiiiiiiiii e 15-11

SECTION i — INDEX

Page 4 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



BODY AND TRIM !



000014-001

Page 1-2 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



FRONT BODY TRIM, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014306 Washer, 1/4" Type B Flat ..o 7
2 102021502 Fender, Left FroNt ........veii e e 1
3 102021602 Fender, Right FrONt ..o e 1
4 102021802 Dashboard with ACCESS HOIE ........iiiiiiiiiii e 1
5 102045001 Cap, 1/4" Plastic SCrew Head ...........coooiiiiiiiiieeeee e 5
6 102048401 Washer, 1/4 1d Scalloped Plast .........cccuviiiiiiiiii e 5
7 102289002 | Screw, M8 X 1.25 X 30 Tri, BIK ..vvviieiiiiiiie e 4
8 102298130 Bolt, Flange Head, M8 X 30.0 .......oooiiiieeee e 4
9 102410603 P-Clamp, Insulated .312 IN ...oooiiiiiiie e 1
10 102418501 Weldment, Support, ROPS ... 1
1" 102420601 Plate, Brush MoUNt ... 1
12 102429301 GHll, FIAt .. e e e e e e e e e e e e e e e e e s e aee s 1
13 102432001 Y= T o T T 1
14 102459710 Cowl, Machined, Dark GreEN ..........cccoiiiiiiiiiiiiiieeeeee e 1
15 102459714 Cowl, Machined, Dark Gray ........ccccccceeeeiiiiiiiiiiieiee e 1
16 102459715 | Cowl, Machined, REd ...........ooouiiiiiiiiiie et 1
17 102459716 Cowl, Machined, WhIte .........c..uuuiiiiiiiiie e 1
18 102459718 Cowl, Machined, CamO .........uuuiiiiii i e 1
19 102477301 Support, Access Panel, Dash ... 1
20 102491501 Washer Hard,MTO ......ouuiiiiiiic e e e e e e 4
21 102492801 Rivet, .125" Dia, .311" PANEI .........ooooiiiiieee e 5
22 102617201 Nut FIg M10 X 1.5 MECh DEf ...coooneeeiiieecee et 4
23 102618601 Lock Nut, FIg M8 X 1.25 NYION .....euiiiiiiiiiiiie e e e 4
24 102628601 Screw, 1/4-20 X 1.0 PN HA TOMX .oeiiiiiiiieeeee et 13
25 102760501 Panel, ACCESS, DASN .....ooeeiieee e e 1
26 102760701 Cam LOCK BOAY ..ottt e e e e 1
27 102760801 Latch, Cam, ACCESS PaANE .........coooueiiiie e 1
28 102778001 ASM, BruSh GUAIT ......oeveiieiiieee et e e e e e e e eneeannes 1
29 102967901 Rivet, Removable, TUFIOK 1/4" ... o e 15
30 96715552 Bolt, M10 X 1.50 X B85 ...t e e e e 4
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1-3




000014-002

Page 1-4 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



FRONT BODY TRIM, DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014306 Washer, 1/4" Type B Flat ..o 7
2 102021502 Fender, Left FroNt ........veii e e 1
3 102021602 Fender, Right FrONt ..o e 1
4 102021802 Dashboard with ACCESS HOIE ........iiiiiiiiiii e 1
5 102045001 Cap, 1/4" Plastic SCrew Head ...........coooiiiiiiiiieeeee e 5
6 102048401 Washer, 1/4 1d Scalloped Plast .........cccuviiiiiiiiii e 5
7 102289002 Screw, M8 X 1.25 X 30 Tri, BIK .eeeeeeeeeeeeeeeeee e 4
8 102298130 Bolt, Flange Head, M8 X 30.0 .......oooiiiieeee e 4
9 102410603 P-Clamp, Insulated .312 IN ...oooiiiiiiie e 1
10 102418501 Weldment, Support, ROPS ... 1
1" 102420601 Plate, Brush MoUNt ... 1
12 102432001 Y= R o (o o T RSO P PP 1
13 102459710 Cowl, Machined, Dark GrEEN .........oeeeeieeeee e e e e e e e 1
14 102459714 Cowl, Machined, Dark Gray ........ccccccceeeiiiiiiiiiiiieiee e 1
15 102459715 Cowl, Machined, REd ... 1
16 102459716 Cowl, Machined, WHIte ............uumeiiiiieece e 1
17 102459718 Cowl, Machined, Camo ........c..uuuiiiiiiiieie e 1
18 102477301 Support, Access Panel, Dash ... 1
19 102491501 Washer Hard, MO ......ooiiiiie et e e e e e e et e e e e e e e eeeees 4
20 102492801 Rivet, .125" Dia, .311" PANEI .........ooooiiiiiiee e 5
21 102617201 Nut FIg M10 X 1.5 MECh DEF ...ooeeeiiiieeee et 4
22 102618601 Lock Nut, FIg M8 X 1.25 NYION .....euviiiiiiiiiic et 4
23 102628601 Screw, 1/4-20 X 1.0 PN HA TOMX .oviiiiiiii et 13
24 102760501 Panel, ACCESS, DASK . ... 1
25 102760701 Cam LOCK BOAY ..ot 1
26 102760801 Latch, Cam, ACCESS PaANEl .........cooouuiiiie et 1
27 102778001 ASM, Brush GUANd .....oeeeii e e e e e e e 1
28 102831601 LCTUP=1 (o I = ¥= o [ =1 (o 1
29 102967901 Rivet, Removable, TUFIOK 1/4" ... e 15
30 8248 Screw, 1/4-20 X 0.75 Truss-Head Machine ...........cccooovimiiiiiiiiiiieee e, 4
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1-5




NG O

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 1-6



FRONT BODY COMPONENTS

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016967 Blind Rivet, PUSh TYPE ....eeeiiee e 8
2 102289001 Screw, M8X1.25X30, HEX .ooeeeiiiie et 1
3 e Weldment, Dash, FrONt .........veiiiiiiiiieec e 1
4 102437201 GUArd, SPIAsh ... —————————————————————— 1
5 102491301 Bolt, M10x1.50X100 (BIACK) ...eeviieeieeiiiiieieeee et 4
6 102491501 R4 = 1= =T gl o F= o 0 o 7
7 102617201 Nut FIg M10 X 1.5 MECh DEF ..ooeeeeiiee et 11
8 ek Bracket, SUPPOrt, StEEIMNG ....oooiiiiiiiiiceee e 1
9 96715552 Bolt, M10 X 1.50 X B85 ..ottt e e e e e e e e eaaa e 7

**** Special order item available upon request.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1-7






FRONT SEATS AND CUP HOLDER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014471 Tape, VINYl FOAam 1/8™ X B/4™ * ...t e e e e enes 2
2 102425401 Closeout, DriVEr SIde .......ccoiiiiiiiiiiiie e e 1
3 102425501 Closeout, PassSenger SIdE ..........eeiiiiiiiiiiiiiiiiiieiee e 1
4 102442001 Pan, Center, ClOSEOUL ..........uuieieeeeeeee e e eeeeens 1
5 102473701 Asm, Bucket Seat Adjustable (includes items 6 through 18) ...........cccoceeveeieiiinns 1
6 1011652 HINGE Plate ..oooiieiie e a s 2
7 102047001 Rivet, 1/4 X 438 BlINA ....oooeeiieeieeeeeeee e 4
8 102059401 Screw, 6m-1.00 X 10mm Hex Head ...........cccooviiiiieieiiccceeeeeee e 1
9 102061101 Seat HOIdEr CUP ..o 1
10 102298130 Bolt, Flange Head, M8 X 30.0 ... e 4
11 102298401 Nut,m8,all Metal LOCK .......coiiiiiiiiiiiiieeeeee e 4
12 102456001 Pan, Seat, DIiVEr ASIM ....ouiiiiiiiie e aeaa e 1
13 102458901 Decal, Hot Surface Warning .........ooooioioieiiiiieee et 1
14 102473501 Adjuster, FOrward/Aft ... 1
15 102473601 AIUSEET, SIAET ... e e e e e e 1
16 102475901 LA =] o 1o A T | R 4
17 103267001 Seat, BUCKETL, Gray .....c..oooiiiiiiiie ettt e et e e st e e s e snneeeaeeaes 1
18 451 Lockwasher, 1/4 Helical Split .........ccccvmiiiiiiii e 1
19 N/A | Assembly, Bucket Seat w/Spacers (includes items 20 through 29) ...................... 1
20 1011652 HINGE Plate ..o e 2
21 1012830 Screw, M8-125 X 22 Hex-Head ............cocociiiiiiiiiieicc e 4
22 1013734 Lockwasher, 8mm SPlit .......ooooviiiiiiii e 4
23 102023703 Pan, Seat, PaASSENQGET ... 1
24 102047001 Rivet, 1/4 X 438 BliNA ....ooooiiiiiieeeeeeeee e 4
25 102059401 Screw, 6m-1.00 X 10mm Hex Head ...........ccooviiiiiiieeiiieee e 1
26 102061101 Seat HOIAEr CUD .ot a e 1
27 102458901 Decal, Hot Surface Warning .........ooooiiiiiiieiee e 1
28 103267001 Seat, BUCKEL, Gray .....ccooiiiiiiiiiiiiie ettt a e e e e e s 1
29 451 Lockwasher, 1/4 Helical Split ...........ouumimiiiiiiiiiiiiie e 1
30 102486201 Console, Center, Drink HOIAEr ........cooiiimii e, 1
31 102967901 Rivet, Removable, TUloK 174" ... 4
* Note: Item not shown.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1-9



000029-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 1-10



ITEM PART NO. DESCRIPTION
12 3 4
1 101887601 Locknut, M6-1.00 Nylon INSErt .. ..o 2
2 102059001 St HOIEr BASE ....coiiiiiiiiii ettt e e e e e enes 2
3 102418401 Weldment, Top, ROPS (includes items 4 through 6) ............cccoooiiiiiiiiiieiee i, 1
4 102459401 Decal, Young Driver Warning ........coooooiieiiiiiiiieee e 1
5 102621101 Decal, ROPS Certification/Warning ........cccccceeeieeiiiiiiiiiieecee e 1
6 102920901 Weldment, ROPS, Top, Unlabeled ..............cooiiiiiiiiiiii e 1
7 102418501 Weldment, Support, ROPS ... 1
8 102447601 Buckle, Seat Belt with SIEEVE .........oeiiiiiii e 2
9 102447602 Retractor, Seat Belt .........coooiiiiiiiiee e 2
10 102482201 Kit, ROPS (includes items 11 through 15) .......ccoviiiiiiiiiiie e, 1
11 102419901 Tube, Support, Front, ROPS .........oooiiiiiiiie e 2
12 102420001 Tube, Support, Rear, ROPS ... 2
13 102718001 Bolt, M10 X 55, Zn-Ni (BIack) ......ccceeeiiiiiieiiiieee et 8
14 102718101 Washer, Hard, M10, ZN-Ni/BIK .........cccoiiiiiiiiiiie e 16
15 102718201 Nut, Hex Cap, M10, ZN-Ni/BIK .......cccooiiiiiieiiiiiee e 8
16 102491301 Bolt, M10Xx1.50X100 (BIACK) ....eeeeiiuiriiieiiiieiie et e e 4
17 102491501 Washer Hard,MT0 ......oooiiie et e e e e s 4
18 102617201 Nut FIg M10 X 1.5 MECh DEF ...ooeeiiiieeeceee et 4
19 102670601 Bracket, Seatbelt, BOI-ON ......coooiiiieee e 1
20 102671201 Screw,m12x1.75x30 Thd FOrm BIK .........cooiiiiiiiiiiee e 4
21 102718101 Washer, Hard, M10, ZN-Ni/BIK ........ccooiiiiiiiiiiiiiee e 8
22 102718201 Nut, Hex Cap, M10, ZN-Ni/BIK .........ooiiiiiiiieie ittt 2
23 102732401 Bolt, M10 X 45, Zn-Ni (BIACK) ....cocvviiieiiiiiie e 2
24 102739201 Barrier, Heat, NEOPIrENE .......oooeiiiiiiccccce e 1
25 102886101 Weldment, Supp, Seat, ROPS ....coooii e 1
26 332 | Washer, 1/4 Type A Narrow Flat ... 2
27 96742515 BOIt, MB X 1 X 45 oottt et e e e e 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1-11

ool



NG O

000036-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 1-12



LATCH PLATE AND PROP ROD

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1015277 Latch Plate, Tilt BEA .......coooiiuiiiiieiiee et e e e nee e e e 2
2 1016078 Latch Plate SHim ....ooo e e AR
3 101835601 Locknut, 1/4-20 HEX WHIZ .......ooiiiiiiiee e 4
4 101958602 Bolt, Carriage, 1/4-20 X 1.0 ..oooiiiiiiieee et e et 4
5 102301401 [0 To I o (o] o TR 1
6 102323101 Pin, BOW Ti€ LOCKING ....ceviiiiiiiiie et e e e e e e e e e e 1
7 102418101 Track, Prop ROG .......uuiiiiiiiii et e e e e e e eeeeaaaans 1
8 102426601 Bumper, Bed, Mg, Front ... e 2
9 102493801 Bracket, Latch, Bed ... 2
10 102618301 Bolt Flanged Head, M8 X 1.25 X 85 .....ccceviiiiiiiiie et 3
11 102618601 Lock Nut, FIg M8 X 1.25 NYION .....eiiiiiiiiiiiie et 5
12 334 Washer, 3/8 TYPe A Flat ......ooooiiiieeee e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1-13



000037-001

Page 1-14 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



TILT BED, HINGE, AND LATCH

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012303 BUShING, SEEEI ..o e e e 2
2 1015356 T = SRR 2
3 1015583 Bushing, Ureth@ne ...........oeueiiiiiiieece e 2
4 102065901 Locknut, 3/8-16 Flanged Dimple ... 4
5 102066001 Washer, 3/8 Type B Hard Flat ........cc.oooeviiiiiiiiiie e 4
6 102171503 Tilt Bed Assembly (includes items 7 through 17) .......oovvieiiiiiiiiiiie e, 1
7 1010435 Bolt, Carriage, 5/16-18 X 1.00 ... 4
8 1014471 Tape, Vinyl FOam /8" X B/4™ * ... AR
9 N/A Plate, FIOOr BEd .......oooiiiiiiiee et 1
10 N/A Frame ASSEMDIY ... 1
1" 1015391 Extension, Spring LatCh ...........oooiiiiii e 2
12 1015399 Screw, 5/16-18 X 0.88 Torx Truss-Head ...........ccccceeviiiiiieiiiiiiee e 4
13 1015400 Grip, Tilt Latch Hand .......oooiiiiieiiceeee et 1
14 101835601 Locknut, 1/4-20 HEX WHRIZ ......cooiiiiiiiie et 4
15 102426901 Ltch Weld ASM TIEBA ..o e 1
16 403 Screw, 1/4-20 X 0.625 Hex-Head Cap ......cccccoiiiiiiiieeie e 4
17 7473 Locknut, 5/16-18 NYION INSEIt .......ooviiiiiiiiie e 8
18 102614101 Plate, BACK ....coeeieieeiiiieie et e e nnaaaeas 2
19 7561 Bolt, 3/8-16 X 3.00 HeX HEAA .......covveieieeeee e e 4
20 8754 LOCKNUL, 3/8-T6 HEX ...oeeniiieii ittt et e e e e e e e e e rea s 2
21 8755 Screw, 3/8-16 X 3.375 HEX Cap .ccoeieiiie e 2
* Note: Item not shown.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1-15




000027-001

Page 1-16 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



REAR BODY TRIM

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012769 Screw, M6-1.00 X 25mm HeX Cap .....coooiiiiiiiiieeeeeeeee e 2
2 1014306 | Washer, 1/4" Type B Flat .......ooeiiiiiii e 8
3 1014321 Screw, #10 TrusS-HEad TOIX .....ccoiiiiiiie et 2
4 101438702 (07T =Y 0= o 0 T 5 2
5 102251601 Fender, RIGht REAI .......ooooiiieeec e e 1
6 102251701 Fender, LEft REAI .....cc.uuiiiiiiiee ettt e 1
7 102454001 Assembly, Panel (Passenger Side) .........oooiiiiiiiiiiiiiii e 1
8 102454101 Assembly, Panel (Driver Sid€) ........cccvvviiiiiiieii i 1
9 102454201 Panel, Front ... 1
10 102466201 BeZEI, FUEI Fill ...eeeiieieeiiee ettt a e a e 1
11 102491701 WEIIINUE 1/4-20 ..ttt e ettt e e e ettt e e e e e neeeeaeennteeeaeas 14
12 102621501 NUt FIg, MB X 1.0 NYION ..ottt e et 2
13 102684501 Washer, M12 Hard ReQUIAT ... 2
14 8251 Screw, 1/4-20 X 1.0 Truss-Head Maching .........ccccccoovciiiiiiiiiiin e 14
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1-17







CARGO BOX (STEEL)

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 N/A Instl, Steel Box, XRT (includes items 2 through 27) ......ccccoociiiiiiiiie 1
2 1010435 Bolt, Carriage, 5/16-18 X 1.00 ......ooiiiiiiiiieiiiie e 13
3 1010436 BUumper, RUDDET ... 4
4 1014306 Washer, 1/4" Type B Flat ..o 4
5 1014415 Screw, 1/4-20 X 0.75 Torx Truss-Head ........cccccceeeeeiiiiiiiiiiiiieeeeee e 8
6 1014537 Stud, Self-Clinching Flush Head ... 4
7 1015399 Screw, 5/16-18 X 0.88 Torx Truss-Head .........ccccoveeeeiiiiiiiieeeee e 18
8 101894304 Box Bed Tailgate ANgle ......cooeeeeieeee e 1
9 101963401 Locknut, 5/16-18 HEX FIange .........cccuuviiiiieiiieee e 4
10 102221301 Front Panel Weldment ... 1
1" 102221401 Left Panel WeldmENt .........ooooiiiiiiii e 1
12 102221501 Right Panel Weldment .........ooooimiiic e 1
13 102221701 (o] a1 O o]y 1= 07 T o LSRR 2
14 102222001 ] = T = | (o o PRSPPI 2
15 102239901 Washer, RUDDER, 3/8 ........oeiiiiieee et e 4
16 102614401 Assembly, Tailgate (includes items 17 through 24) .........cccccooiiiiiiiiii, 1
17 1013366 [ P2 T T O o P 4
18 1014415 Screw, 1/4-20 X 0.75 Torx Truss-Head ........cccccceeiiiiiiiiiiieeeece, 4
19 N/A Tailgate, Weldment ... ... e 1
20 102221801 Tether ASSEMDIY ... e 2
21 102222101 Spring Latch Left ... s 1
22 102222201 Spring Latch Right ........ooiiii e 1
23 102673201 Decal, Club Car Taillgate ..........ccooi i 1
24 8233 Locknut, 1/4-20 Nylon Insert ... 4
25 332 Washer, 1/4 Type ANarrow Flat ..o 4
26 7473 Locknut, 5/16-18 Nylon InSert ... 31
27 8233 Locknut, 1/4-20 NyION INSEIt ... 4

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 1-19






WHEELS AND TIRES E



ool

Page 2-2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000009-001



WHEELS AND TIRES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102021406 | Gray Tire Assembly, HDAT, 8-Inch (includes items 2 through 4) ........cccccceviiiieeen. 2
2 102021305 HD AT T, 8 et e e et e e e e e nte e e e e e ennbe e e e e enees 1
3 102374801 Wheel, INdus Spider, Gray ........cccccuiiiiiieiie e e e 1
4 7310 VIV S M et e e e e e e e 1
5 102021407 Gray Tire Assembly, HDAT 10.5-Inch (includes items 6 through 8) ...................... 2
6 102021302 BT 7 SRS 1
7 102374801 Wheel, Indus Spider, Gray ........coccceiiiiiiiiie e 1
8 7310 BTz LA IS (=Y o TR 1
9 102021408 Gray Tire Assembly, AT489 LH (includes items 10 through 12) ...........cccccvvveeeen. 2
10 102021306 TIE, ATABD .ottt e e e e e e e e e e e e e aaaeaeeeannraes 1
11 102374801 Wheel, Indus Spider, Gray ........cccccviiiiiieii e 1
12 7310 VAIVE SEBIM ...ttt e e et e e e et e e e e e e e e e 1
13 102021409 | Gray Tire Assembly, AT489 RH (includes items 14 through 16) ..........cccccevinneen. 2
14 102021306 TIrE, ATABD ..ottt e et e e e ettt e e et e e e e b e e e e e annrees 1
15 102374801 Wheel, Indus Spider, Gray .........ccccviiiiiiiii e 1
16 7310 VAIVE SEEM oo e e e e e e e e e e e e aaa 1
17 102736901 Nut, Lug, 1/2-20 SAE J2283 ...ttt e e et 16
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 2-3







DECALS E



N\ WARNING

'YOUNG DRIVERS INCREASE CHANCE OF DEATH

«Young drivers may not be able to control vehicle.
«No drivers younger than 16 years old.
« Do not leave children unattended on vehicle. cor toasssaon

Club Car, I
Auguste, Georga, USA /\ WARNING

Roll-over Protective Structure (ROPS)
ROPS per ISO 3471, SAE J1040,
& WARNING AS 2294.1, and CSA B352.2

Certified for vehicle models:
Carryall 204, XRT 1500, and Bobcat 2200
Max. unladen vehicle mass: 1543 Ib (700 kg

* Do not modify or remove Roll-over Protective Structure (ROPS).

« Replace ROPS if damaged. Do not attempt repair.

* Use seat belts during operation. Do not jump from vehicle.

« Keep away from drop-offs, steep slopes, and unstable

ROLLOVER OR FALLING OFF MAY CAUSE DEATH surfaces. cci 102621101

« Read owner's manual and operating instructions.

. belts and remain seated while moving.

« Children requiring a child safety seat must not ride on vehicle.
Comply with state and local laws pertaining to child safety.

« Drive slowly in turns and straight up and down slopes.

« Do not start vehicle until all occupants are seated.

« Front seats: One (1) person per seat maximum.

« Operate from driver side only and not on public roads.

« Keep entire body inside vehicle while moving.

A WARNING
Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CCl 101553901

« Do not operate while under the influence of alcohol or drugs.
« Never attempt jumps and avoid extremely hard braking in reverse.

/N WARNING

Rotating Parts

cC1102224001

CRUSH AREA

STAY CLEAR

CCl 101609401

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCl 1011553

/\ WARNING

Crush area. Can cause severe injury.
Stay clear when closing bed.

ol 102458301

» Maximum gross vehicle weight: 2750 Ib. (1247 kg) * PREVENT VEHICLE ROLL-OVER.
VEHICLE * Maximum cargo load: 800 Ib. (363 kg) - Place cargo forward in the cargo bed and distribute
LOADING - Includes cargo bed load and gross trailer weight. evenly side to side. Secure load.

- Maximum cargo load is reduced by the weight of - On uneven or steep terrain reduce speed and load.
Read owner's manual optional equigment. Y 9 Avoid stopping on or backing down steep hills.

! - Avoi h 1 6 f l.
ELCRCLUSRUE ) .« aximum trailer hitch tongue weight: 150 Ib. force (667 N). void top heavy loads. See owner's T e

o A i ight: * PREVENT VEHICLE ROLL-OVER.
HIGH-CAPACITY Maximum gross vehicle weight: 3012 Ib. (1366 kg)

« Maximum cargo load: 1050 Ib. (476 kg) - Place cargo forv_vard in the cargo bed and distribute
LO;III:)(I:II‘](EE - Includes cargo bed load and gross trailer weight. gvenly side to stlde. ?ecure I°:d' Py
o i i i - On uneven or steep terrain reduce speed and load.
Read owner's manual r:ﬁ:)mn:n::g;!:ﬁd Sleducebyinelveghtcl Avoid stopping on or backing down steep hills.

- Avoid top heavy loads. See owner's manual.
CC1 102459601

000005-001

and warnings on dash.

* Maximum trailer hitch tongue weight: 150 Ib. force (667 N).

Page 3-2 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



SAFETY DECALS, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1011553 Decal, Trailler HItCh ........coooee e et 1
2 101553901 Decal, Bed Load WarNiNg ........cocoioiiiiie e e e e e e e e e e e eeees 1
3 101609401 Decal, Crush Area WarNiNg .........ccooiiciiiiiiiiieie e e e e e e e ssnree e e e aeae e 2
4 102224001 Decal, Rotating Parts Warning ..........oooooiiiii e 1
5 102455201 Decal, Instrument Panel Warning, Gasoline Vehicle ..........c.ccccccooviiiiiiiiiinnecencen, 1
6 102459301 Decal, Bed Crush Area Warning .........ccccouveiiiiieiee it 1
7 102459401 Decal, Young Driver Warning ......c..eeeeo it 1
8 102459601 Decal, Vehicle Loading, High-Capacity ..........cccccceeiiiiiiiiiiiiiieecee e 1
9 102621101 Decal, ROPS Certification/Warning ..........ccccceeeeeiiiiiiiiieieeee e 1
10 102682301 Decal, Vehicle Loading, Standard Capacity ............cooeeoiiiiiiiieeeeeeercieeeeee e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 3-3




A WAR N I N G + Read owner's manual and vehicle safety warnings. Study and understand controls.

o GASOLINE EXPLOSION / FIRE. TO START ENGINE "

« CAN CAUSE SEVERE INJURY OR DEATH. o oyt START" pstiomond nad nth s st

* NO SMOKING, SPARKS, OR OPEN FLAME. G e

o STOP ENG|NE, ALLOW TO COOL BEFORE REFUELING. + Make sure wheels are turned in desired direction and nothing is in your path.
* TURN FUEL VALVE ( =) ON DURING OPERATION. * Engine must be at idle before moving shift lever.

4 ) OFF DURING STORAGE OR TRANSPORT. + While vehicle is stopped, and the engine is at idle, select shift lever position.
( ) CCl 101547601 ﬁ‘ - Forward 0 — Neutral @ - Reverse (Buzzer will sound)

+ Release park brake and slowly press accelerator pedal to increase speed.

 All-wheel drive will automatically drive appropriate wheel(s) as required.

TO STOP VEHICLE

* Release accelerator pedal and push brake pedal. After stopping, firmly set park brake.

* Turn key to “OFF” position, remove key and place shift lever in neutral position when
not in use.

CCl 102455001

/\ WARNING
CAN CAUSE SEVERE BURNS
Hot Surface CCl1 102458901

i V,,

)

Negative frame ground. Can cause severe injury.
Do not contact positive (+) battery post or cable
to frame. Disconnect negative (-) battery cable first.

CC1102459101

/\ WARNING /\ WARNING

CAN CAUSE SEVERE INJURY CAN CAUSE SEVERE INJURY

Rotating parts. KEEP CLEAR. Hot manifold and muffler. KEEP CLEAR.

CCI 102459501

000006-001

Page 3-4 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



SAFETY DECALS, GASOLINE VEHICLES, CONTINUED

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101547601 Decal, Gasoline Explosion/Fire Warning ... 1
2 102231601 Decal, Winch Cable Fracture Warning .........ccccceeeeiiiiiiiiiieeiiieee e e 1
3 102455001 Decal, Operating Instructions, Gasoling ...........cccccoeviiiiiiiiiiiiie e 1
4 102458901 Decal, Hot Surface Warning .........oooooieeee e a e 3
5 102459101 Decal, Frame Ground Warning .........cccccouiiiiiiieiee et ee e a e 1
6 102459501 Decal, Rotating Parts and Hot Exhaust Warning .............ovviiciiiciiiiiie e, 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 3-5



/N WARNING

YOUNG DRIVERS INCREASE CHANCE OF DEATH

«Young drivers may not be able to control vehicle.
«No drivers younger than 16 years old
* Do not leave children unattended on vehicle. CC1102459401

Club Car, Inc

Augusta, Georgia. USA

Roll-over Protective Structure (ROPS)
ROPS per ISO 3471, SAE J1040,

/\ WARNING

* Do not modify or remove Roll-over Protective Structure (ROPS).
« Replace ROPS if damaged. Do not attempt repair.

AS 2294.1, and CSA B352.2

Certified for vehicle models:

Carryall 294, XRT 1500, and Bobcat 2200
Max. unladen vehicle mass: 1543 Ib (700 kg)

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH

« Use seat belts during operation. Do not jump from vehicle.

« Keep away from drop-offs, steep slopes, and unstable
surfaces. cci 102621101

+ Read owner's manual and operating instructions.
« Fasten seat bells and remain seated while moving.
ldren requiring a child safety seat must not ride on vehicle
Comply with state and local laws pertaining to child safety.
« Drive slowly in turns and straight up and down slopes
+ Do not start vehicle until all occupants are seated.
« Front seats: One (1) person per seat maximum
+ Operate from driver side only and not on public roads.
+ Keep entire body inside vehicle while moving,
+ Do not operate while under the influence of alcohol or drugs.
« Never attempt jumps and avoid extremely hard braking in reverse.

A WARNING

Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CCl 101553901

PREHEAT

et 102455301

[EV DIESEL FUEL ONLY

CCl 102458801

Rotating Parts

CRUSH AREA

STAY CLEAR
CCl 101609401

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCl1011553

/\ WARNING

£ Crush area. Can cause severe injury.
Stay clear when closing bed.

ol 102458301

* PREVENT VEHICLE ROLL-OVER.
- Place cargo forward in the cargo bed and distribute
evenly side to side. Secure load.
- On uneven or steep terrain reduce speed and load.
Avoid stopping on or backing down steep hills.

- Avoid top heavy loads. See owner's manual.
CCl 102682301

* Maximum gross vehicle weight: 2750 Ib. (1247 kg)
¢ Maximum cargo load: 800 Ib. (363 kg)
- Includes cargo bed load and gross trailer weight.
- Maximum cargo load is reduced by the weight of
optional equipment.
* Maximum trailer hitch tongue wei

VEHICLE
LOADING

Read owner's manual

and warnings on dash. 50 Ib. force (667 N).

* PREVENT VEHICLE ROLL-OVER.

_ * Maximum gross vehicle weight: 3012 Ib. (1366 kg)
HIGUE%?CPCE:ITY « Maximum cargo load: 1050 Ib. (476 kg) - Place cargo forward in the cargo bed and distribute
- Includes cargo bed load and gross trailer weight. evenly side to side. Secure load.
LOADING - Maximum cargo load is reduced by the weight of - On uneven or steep terrain reduce speed and load.

Avoid stopping on or backing down steep hills.

- Avoid top heavy loads. See owner's manual.
CCl 102459601

000005-002

Read owner's manual

T optional equipment.
and warnings on dash.

* Maximum trailer hitch tongue weight: 150 Ib. force (667 N).

Page 3-6

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



SAFETY DECALS, DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1011553 Decal, Trailler HItCh ........coooee e et 1
2 101553901 Decal, Bed Load WarNiNg ........cocoioiiiiie e e e e e e e e e e e eeees 1
3 101609401 Decal, Crush Area WarNiNg .........ccooiiciiiiiiiiieie e e e e e e e ssnree e e e aeae e 2
4 102224001 Decal, Rotating Parts Warning ..........oooooiiiii e 1
5 102455301 Decal, Warning, DIESEI ........uuuuuiuieiiiiiie et a e e 1
6 102458801 Decal, DieSel FUEI ONIY .....uviiiiiiiece et 1
7 102459301 Decal, Bed Crush Area Warning ........cccceuiiiiiiiiieeee e e e 1
8 102459401 Decal, Young Driver Warning ...........ccceeieioiiie et s e e e 1
9 102459601 Decal, Vehicle Loading, High-Capacity ..........cccccceeiiiiiiiiiiiiiieecee e 1
10 102621101 Decal, ROPS Certification/Warning ..........ccceeeeeioiiiiiieereeee e 1
11 102682301 Decal, Vehicle Loading, Standard Capacity ...........ccccccevuvrriiiiiieee i 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 3-7



& WARN I NG * Read owner's manual and vehicle safety warnings. Study and understand controls.

TO START ENGINE
DIESEL FUEL EXPLOSION / FIRE. * Place shift lever in Neutral ( o ) position and press brake pedal.

* To preheat glow plugs, turn key to "PREHEAT" position and hold for 10-15 seconds.

* Can cause severe injury or death. * Turn key to “START” position and hold until engine starts.
* No smoking, sparks, or open flame. TO OPERATE VEHICLE
* Stop engine, allow to cool before refueling. « Make sure wheels are turned in desired direction and nothing is in your path.
CC1 102459201 + Engine must be at idle before moving shift lever.

* While vehicle is stopped, and the engine is at idle, select shift lever position.

ﬁ —Forward @) - Neutral @ - Reverse (Buzzer will sound)

* Release park brake and slowly press accelerator pedal to increase speed.

* All-wheel drive will automatically drive appropriate wheel(s) as required.

TO STOP VEHICLE

* Release accelerator pedal and push brake pedal. After stopping, firmly set park brake.

* Turn key to “OFF” position, remove key and place shift lever in neutral position when

not in use.

/\ WARNING
CAN CAUSE SEVERE INJURY
Rotating parts. KEEP CLEAR.

CC1102460201

/\ WARNING

CAN CAUSE SEVERE INJURY

HOT
manifold

KEEP CLEAR

CC1102459001

\_/pa, 7

NEE | 4\\‘?“"\‘-' @g®

SN %> @f
Sl

/\ WARNING

WINCH CABLE FRACTURE COULD RESULT
IN SERIOUS INJURY OR DEATH.
+ Do ot use winch while persons are seated on the vehicle.
« Use remote operation switch for winch control.
+ Stand to the side and away from the vehicle to operate winch
+ Read winch operator manual before operating winch.
102231601

/\ WARNING

Negative frame ground. Can cause severe injury.
Do not contact positive (+) battery post or cable
to frame. Disconnect negative (-) battery cable first.

CC1 102459101

CAN CAUSE SEVERE BURNS
Hot Surface CCl 102458901

/\ WARNING /\ WARNING

CAN CAUSE SEVERE INJURY CAN CAUSE SEVERE INJURY

Rotating parts. KEEP CLEAR. Hot manifold and muffler. KEEP CLEAR.

CCI 102459501

000006-002

Page 3-8 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



SAFETY DECALS, DIESEL VEHICLES, CONTINUED

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102231601 Decal, Winch Cable Fracture Warning ... 1
2 102455101 Decal, Operating Instructions, Di€Sel ............covviiiiiiiiiiiie e 1
3 102458901 Decal, Hot Surface Warning .........coooiiiiiieiieeie et a e e 5
4 102459001 Decal, Hot Manifold Warning .........coooieeee e 1
5 102459101 Decal, Frame Ground Warning .........cccccouiiiiiiieiee et ee e a e 1
6 102459201 Decal, Diesel Explosion/Fire Warning ...........ccceeeeeiiieiiiiiiieeieeee e eeccineeeeeeae e 1
7 102459501 Decal, Rotating Parts and Hot Exhaust Warning ..........ccccooiieiiiiiniiniiieee e, 1
8 102460201 Decal, Rotating Parts Warning ..o 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 3-9




0 OB

Page 3-10

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000011-001



BADGING DECALS, XRT 1500 VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102046501 Decal, XRT FIONt ..ottt e et re e e e e esnae e e e e e 1
2 102622701 Decal, XRT 1500 (driVEr-Side) ........cccoieiiiieiiiieeiiieeetee s eieeesee e snneeeeeaee s 1
3 102622801 Decal, XRT 1500 (pasSenger-Side) .......ccccururiiiiereeeiieiiiiieieeee e e e e e e e s cnnree e e eae s 1
4 102623301 DY PR 2
5 102623501 DECAI, DIESEI .ottt n e 2
6 102673201 Decal, Club Car TAIGate .......ccievieiiiiiiiiieeeeee e e 1
7 102673301 Decal, High-Capacity (optional aCCESSOIY) ........cceieiiiiiiiiiiiee e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 3-11



0 OB

Page 3-12

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000011-002



BADGING DECALS, CARRYALL 294 VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102046501 Decal, XRT FIONt ..ottt e e e e re e e e ennes 1
2 102622901 Decal, Carryall 294 (driver-side) .......ccccviiiiiiiieee e 1
3 102623001 Decal, Carryall 294 (pasSeNger-Side) .........cuuiieeeeeiiiiiiiiiiieieee e e ee e eeea e e e e 1
4 102623301 DY PR 2
5 102623501 DECAI, DIESEI .ottt n e 2
6 102673201 Decal, Club Car TAIGate .......ccievieiiiiiiiiieeeeee e e 1
7 102673301 Decal, High-Capacity (optional aCCESSOIY) ........cceieiiiiiiiiiiiee e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 3-13






BRAKE SYSTEMS E



~ (oo



FRONT BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102367601 Brake Caliper, Front, with Brake Pads ............ccccooiiiiccccee e, 2
2 102488001 Bolt, Banjo, MAOXTXTO ...t e e e e e e ree e e e e e e e 2
3 102491601 Washer, Copper, M10 Crush ..ot a e 4
4 102493301 Bolt Flange Head, 3/8-24x.750 with LOCtite .........cooiiiiiiiii e 4
5 102714001 Service Kit, Brake Pad (4 PadS) ........cceiiiioiiiiiiiiiiiiieeee e 1
6 103418801 Pin, SIAE, 7/16 ..o e e e e e e e aaaaeean 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 4-3



B BB

Page 4-4

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



REAR BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102399201 Caliper, Brake, Hydro-Mechanical, LH ..........cccooiiiii e 1
2 102399202 Caliper, Brake, Hydro-Mechanical, RH ............cccoeiiiiiiiiieee e 1
3 102488001 Bolt, Banjo, MTOXTXTO ..ot e et 2
4 102491601 Washer, Copper, M10 Crush ........oouiiiiiiiiicccciee e 4
5 102493301 Bolt Flange Head, 3/8-24x.750 with LOCHIte .........ccoovvviiiiiiiiiiiieee e 4
6 102714001 Service Kit, Brake Pad (4 PadS) .......eeeiiiiiiiiiiiiiiieee e 1
7 103418701 Spring, Brake Caliper REtUIN ..o 1
8 103418801 TS o =T PR 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 4-5




B BB

Page 4-6

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000069-001



MASTER CYLINDER

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101082903 CleVis Pin, 5/16 X 1 ettt ettt e e e e etae e e e e enr e e e e enneas 1
2 1014306 | Washer, 1/4" Type B Flat .......ooeiiiiiii e 1
3 101887601 Locknut, MB-1.00 NyION INSEIT .....cuveiiiiiiiiiie e 1
4 102176901 PiN, RUE .ottt e e et e e e et e e e e et e e e e e nnnaae e e e anreas 1
5 102402801 Cylinder, Master, TaNdEemM ...........uviiiiiiieee e e e 1
6 102402901 Assembly, Reservoir, Remote (includes items 7 and 8) ............ccccccvvveeveeeeiiieens 1
7 102051401 11 1=T G OF= T o 1N o S 1
8 N/A Reservoir, Brake Fluid, Without Cap .........cccceveeiiiiiiiiiieeeeeee e 1
9 102541465 Bolt, M 6 X 1.0 X 65 Hex, Flange, Head, Black ...........ccccoeviiiiiiniiiniiiiiiee e, 1
10 102618401 Bolt Flanged Head, M8 X 1.25 X 35 . ..iiciiiiiiiiiie et 2
11 102618601 Lock Nut, FIg M8 X 1.25 NYION .....eiiiiiiiiiiiie et 2
12 102715701 Line, ReSErvoir, Brake ... 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 4-7




000015-001

Page 4-8 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



HYDRAULIC BRAKE LINES AND CLIPS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101887601 Locknut, M6-1.00 Nylon INSErt .. ..o 1
2 102296140 Bolt, Flanged Head, MBXT.0X40 ........cooiiiiiiiieiiie e 3
3 102296401 Nut-m6x1.0 FING All M LOCK ..coeeeiiiiieeiee e 2
4 102296716 Screw, M6 X 16 Tt HX FI HA ..oooiiiiiieeeee e 7
5 102407801 Assembly, Brake Line, REAr ...........uuuuiiiuiiiiiiei et 1
6 102407901 Assembly, Brakeline, Front (includes item 7) ........ccccovireieiiiiiii e, 1
7 102410603 P-Clamp, Insulated .312 IN ..o e 1
8 102474101 Bracket, Brake Line, Left .........oouiiiiiiiiiee et 1
9 102474102 Bracket, Brake Line, Right ...........iiiiii e 1
10 102474301 Bracket, Tee, Brakeline ...........cooiiiiiieieiieeeeeeee et 1
11 102475701 Clip, Brake LIiNE .....eoiiiieiiie ettt et e e e e e 6
12 102689001 Bracket, Line, HydrauliC ............coooiiiiiiiii s 2
13 102689101 Brkt, Line, Hyd, ShK MNnt, DIV .....occuviiiiiiece e 1
14 102689102 Brkt, Line, Hyd, ShK Mnt, Pass ........coouiiiiiiiiiiee e 1
15 8639 Tie Wrap, 11" NYION .. s e e e e e e e e e e e e e e e e eeaeeenaaans 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 4-9




s‘\\l\ /l - " ‘
000087-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 4-10



PARK BRAKE ASSEMBLY WITH PULLEY SYSTEM

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1011779 R O 1o Tt 1 PRSP 2
2 1012438 Locknut, #10-24 NYION INSEIMT ....coooiiiiiieeeee e 12
3 101260202 Screw, #10-24 X 3/4 Socket-Head ..........occiiiiiiiiiiiieeee e 12
4 1013531 Spring, Brake RetUrN ... 1
5 101990802 EQUAIIZEr BraCKe! .......ooveieiii et e e 1
6 102028302 Pulley, 2-InCh Flat MOUNt .......oveee e 3
7 102442701 Cable, Brake, Parking, Left ...... ... 1
8 102442801 Cable, Brake, Parking, Right ...........cooiiiiiiiiiii e 1
9 102618301 Bolt Flanged Head, M8 X 1.25 X 85 .....ccuiiiiiiiiiie e 1
10 102618601 Lock Nut, FIg M8 X 1.25 NYION .....euiiiiiiiiiiie et 1
11 102770001 Brake Cable, Park, Kit, Front (includes items 12 through 16) ...........ccocceeeeeeienni, 1
12 1010521 NUL, 5/16-24 HEX .ttt e e e e 1
13 102052801 NUt, 5/16-24 HEX CONE ..ottt e e e et ae e e s sraeaeeeanes 1
14 N/A Cable, Brake, Parking, Front ...........ccoooiiiiiiii e 1
15 102692801 Ring, Retaining, External, 9mm ........ccccooiiiiiiiiii e 1
16 1241 Washer, 5/16 Type A FIat ....ooooiiieie e 1
17 183 | Washer, #10 TyPE A FIat ....oeii i 12
18 8639 Tie Wrap, 11" NYION ..o e e e e e e 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 4-11




000533-003

Page 4-12 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



PARK BRAKE ASSEMBLY WITH BELLCRANK SYSTEM

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1011779 R O 1o Tt 1 PRSP 2
2 1013531 Spring, Brake REtUMN ... 1
3 101990802 EQUAIIZEr BraCKe! .......ooveiiiieeeeee et e a e e e 1
4 102618301 Bolt Flanged Head, M8 X 1.25 X B85 .....cccuviiiiiiiiiie et 1
5 102618601 Lock Nut, FIg M8 X 1.25 NYION .....euiiiiiiiiiiie e e 1
6 102712601 Cable, Crank, Bell, FrONt ........oooiiiiiiee e 1
7 102763301 Cable, Noncoated, Pbrake, Left .......cooooeeeeeiiieeeeee e 1
8 102763401 Cable, Noncoated, Pbrake, Rght ..........coooiiiiiiiie e 1
9 102770301 Kit, Cable, Brake, Crank, Fr (includes items 10 through 13) ..........ccoeeviiiiiinennnn. 1
10 1010521 NUL, 5/16-24 HEX ..ttt e e eanree e e nees 1
11 102052801 NUL, 5/16-24 HEX CONE ...ttt et e e e et e e e snraeeeeeanes 1
12 N/A Cable, Crank, Bell, MainN ........ooiiiiiiiiieeciiiee et eeeeee e 1
13 1035 Cotter Pin, 3/32 X 1 ottt 1
14 8639 Tie Wrap, 11" NYION .. e e e e e e e e e e e e e e eeeenaaans 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 4-13






PEDAL GROUP E



RE B

000026-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 5-2



ACCELERATOR PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102489901 Asm, Pedal, Accelerator (includes items 2 through 17) ..., 1
2 102296401 Nut-m6x1.0 FINg All Mt LOCK ..ot 3
3 N/A Pullrod, Spring, COMPreSSION .....cccviiiiiiiiiiee e a e e 1
4 102442901 BUShINgG, Greaseless ..... ..o 4
5 N/A Spring, Comp, Pedal, PUlrOd ..........ccooviiiiiiiieeee e 1
6 N/A Washer, Retaining Spring, 7mMIM .........cooiiiiiiiiiiice e 2
7 N/A Guide, Cable, ACCEIEIAtOr ........cooeeeee e 1
8 N/A Weldment, Bracket, Pedal ............cccoooiiiiiiiiiiii e 1
9 N/A Weldment, Lever, Motion, LOSt ........ooooimiiiiiiie e 1
10 N/A R To] o TR 1] ][] o PRSI 1
11 N/A Spring, Stop, Pedal .........oooiiieee e 1
12 N/A Bolt, Stop, Pedal ......coooieeee e 1
13 102479301 Pad, Grip Tape, ACCEIErator ...........uuucieiiiiiiie i 1
14 N/A Weldment, Pedal, Accelerator ... 1
15 102618101 Nut MBx1 Mech Def CENtEr .........cooiiiieeeeee e 1
16 103273101 Bolt, Shoulder, M8 X 70, HC ...cccoiiiieie et 1
17 96706825 BOlt, MB X 1 X 70 it e e e e e e e e e e e e e aans 2
18 102618301 Bolt Flanged Head, M8 X 1.25 X 85 .....ccviiiiiiiiiie e 2
19 102618601 Lock Nut, FIg M8 X 1.25 NYION .....evviiiiiiiiiie et 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 5-3



ool

Page 5-4

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000088-001



BRAKE PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102380601 Bracket, Pedal, Brake .........cooooooiiiieoeeee e 1
2 102618101 Nut MBXxT MeCh Def CeNtEr ......coceiiiiiiie e e 1
3 102618301 Bolt Flanged Head, M8 X 1.25 X 85 .....ccuuiiiiiiiiiiie e 2
4 102618601 Lock Nut, FIg M8 X 1.25 NYION .....euiiiiiiiiiiie et e e 2
5 N/A | Asm, Pedal, Brake, Hung (includes items 6 and 7) .......cccccccceveeeeiiiiiiciieiieeee e, 1
6 102442901 BUShING, Greas@lessS .......uueiiiiiiiiii i a e 2
7 102626201 Weldment, Pedal, Brake, HUNG .......oouiiiiiiie e 1
8 103273101 Bolt, Shoulder, M8 X 70, HC ....cooiiiiiiiei ettt 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 5-5



000086-001

Page 5-6 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



PARK BRAKE PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 N/A Pedal Asm, Brake, Park (includes items 2 and 3) .......cccccciiieiiiiiiiiieeeeee e 1
2 102758701 Kit, Handle, Brake, Park .............uuuiiiimiiiiiie i 1
3 N/A Pedal, Brake, Park ...........coeiiiioiiiiiciieeee et eaaaa s 1
4 102618301 Bolt Flanged Head, M8 X 1.25 X 85 .....cccuvviiiiiiiiie et 3
5 102618601 Lock Nut, FIg M8 X 1.25 NYION ....cooiiieeeeee e 3
6 102892401 Asm, Pedal, Brake, Hard (includes items 7 and 8) .........cccccceeeiiiiiiiiiiiiiieceeee e, 1
7 N/A Pedal, Brake, Park .........cooooieiiieeeeeee e 1
8 102896601 Handle, Release, Park Brake ............uuuueiiiiiiiiiiiie e 1

Note: Item 1 has been discontinued. Use item 6 for replacement of the
complete assembly.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 5-7



Page 5-8 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

; /

000086-003



PARK BRAKE PEDAL ASSEMBLY WITH

BELLCRANK SYSTEM
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 N/A Pedal Asm, Brake, Park (includes items 2 and 3) .......cccccciiieiiiiiiiiieeeeee e 1
2 102758701 Kit, Handle, Brake, Park ... 1
3 N/A Pedal, Brake, Park ..........ocuiiiiiiiiiiie et 1
4 102618301 Bolt Flanged Head, M8 X 1.25 X 85 .....cccuvviiiiiiiiie et 3
5 102618601 Lock Nut, FIg M8 X 1.25 NYION ....uiiiiiiiiiiiie e 3
6 102751501 Asm, Sub, Bracket, Park Brake (includes items 7 through 15) ..........ccccceeeiiiiis 1
7 102323501 Washer, Flat, 3/8, BIK FiN ......coiiiiiiiii e 2
8 102716001 Cable, Crank, Bell ... 1
9 102741501 Bolt FIg, M8x1.25 X 35, Gr10.9 ....oiii ittt 2
10 102741601 NUt FIg M8 X 1.25 GI 10 ..eeeiiiiiiieee ettt 2
1" 102751301 Asm, Bellcrank, UPPer .......coooiiiiiiee s e e e e e e e e e e e e eeaeaees 1
12 102751401 Asm, Bellcrank, LOWET ........ccooiiiiiiii e e e e e e e e e e e e e e e 1
13 103305001 Brkt, Bellcrank, Prk Brk, AW .........oovuiiiiiiieeee e 1
14 103305101 Spacer, Pivot, Park Brk, AW ..........oooiiiiiiiiiee e 2
15 1035 Cotter PiN, 3/32 X 1 oottt n 2
16 102892401 Asm, Pedal, Brake, Hard (includes items 17 and 18) .........ccccoiiieiiniiieiiiieeeee 1
17 N/A Pedal, Brake, Park ...........eooiiiiiiiiiiiiiieeeee ettt 1
18 102896601 Handle, Release, Park Brake ............uuuuuiiiiiiiiiiiii e 1
Note: Item 1 has been discontinued. Use item 16 for replacement of the
complete assembly.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 5-9







STEERING AND SUSPENSION E



000070-001

Page 6-2 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



STEERING COLUMN

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102290120 | Bolt, M10 X 20 Hex Washer Hd .........cccuoiiiiiiiiiiiecee e 1
2 102298130 | Bolt, Flange Head, M8 X 30.0 .......ooiiiiiiiiiiiiiiiiee et 1
3 102363802 Steering Wheel, Viper, HEX HUD .........ooooiiiiiiiii e, 1
4 102364201 Steering Column (includes items 5 through 8) .........cooiiiiiiiii 1
5 102298130 Bolt, Flange Head, M8 X 30.0 .......coiiiiiiiiieeiiiee e 1
6 102571301 Shroud, Steering COIUMN ... e e 1
7 N/A Knuckle, Steering, SHAEr ........ooo e 1
8 N/A Column, Steering without Knuckle and Shroud ...............ccccccoeeiiiiiiiiiiiiieee. 1
9 102367101 Cap, Steering WhEel, VIPET .......ueeiiiiieiie et 1
10 102618601 Lock Nut, FIg M8 X 1.25 NYION ....oviiiiiiiiii e 3
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 6-3




D
: @®®®

000071-001

Page 6-4 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



STEERING GEAR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013042 NUL, T2MM HEX .eeeiiiiiiiiie et e e e e s e entae e e e e snnnae e e e e annes 2
2 102010102 Steering Rack (includes items 3 through 18) ......ccccvviiviiiiiiii e 1
3 1013035 (7= | (o1 T o ] o o 2
4 1013042 NUL, T2MM HEX oo e e e e e e e 2
5 1013044 RACK SCrew LOCKNUL .....ooiiiiiii i 1
6 1013051 SNAP RING oot e e e e e 1
7 1013052 Seal, Steering Pinion DUSE ..o 1
8 101879401 Bearing, Ball .......ooo o 1
9 101879701 SUPPOI YOKE .ottt e e et e e e e e e e e e e e aarenreees 1
10 101879801 Rack Guide Pressure SPring ......cc.ceeeo et 1
11 101879901 RING, StOP, C-TYPE ittt e e aeaae s 1
12 101880201 INner Ball JOINt ASIM ... 2
13 N/A T TR =YY [ o 1
14 N/A Bearing, LOWEr PiNION .........cuiiiiiiiiiiii et 1
15 N/A Screw, RACK GUIAE .....ceeiiiie ittt e 1
16 N/A Housing, Steering Gear .........oooi i 1
17 N/A RACK, STEEIING ..eeiiiiiiiie et e e 1
18 8990 Tie Wrap, 8" NYION ..o e e 2
19 102022601 End, Tie RO M12 X 1.25 ..ottt et 2
20 102022901 Locknut, M12-1.25 NYION ......ooiiiiiiiiiiee e e et e e e 2
21 102687801 Bolt, Flange Head, M10x 1.5 X 40 with Loctite ..........cccoiiiiiiiiiiiie 4
22 102816801 LiNK, Drag, WE ..ot et e e et aaaas 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 6-5




000074-001

Page 6-6 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



FRONT SUSPENSION - A-ARMS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102022901 Locknut, M12-1.25 NYION ......ooiiiiiiiiiie ettt 2
2 102368501 Sub-assembly, A-Arm, Upper, LH (includes items 3 through 8) ...............ceounnne 1
3 102296140 Bolt, Flanged Head, MBX1.0X40 .....c.ccoiiiiiiiiiiiieee e 1
4 102296401 Nut-m6x1.0 FINg All Mt LOCK ....cvviieeeiieie et 1
5 102361901 JOINE, Bl oo e e e raaeee s 1
6 102368801 A-ArM, UPPEE, LEft oo 1
7 102474101 Bracket, Brake Ling, LEft .....oovveieieeeeee e 1
8 102722301 Ring, Retaining, EXt, 1-1/4" ... e 1
9 102368502 Sub-assembly, A-Arm, Upper, RH (includes items 10 through 15) ...................... 1
10 102296140 Bolt, Flanged Head, MBX1.0X40 ........ccociiiieiiiiieee e 1
11 102296401 Nut-m6x1.0 FING All M LOCK ....eveiiieiiiiiee et 1
12 102361901 JOINE, Ball oo e e e e e e e e sraaeaen 1
13 102368802 A-Arm, Upper, RIGht ... 1
14 102474102 Bracket, Brake Line, Right ..........oommiiiii 1
15 102722301 Ring, Retaining, EXt, 1-1/4" ... e e 1
16 102408401 BUSHING, A=A oot s e e e e e e s e eb e e e e e etare e e e e annees 8
17 102437001 SIEEVE, UPPEI .ottt e e e e e e e e e e e e 4
18 102437101 SIEEVE, LOWET ..ottt e e e e e e e e e eeeeee s 2
19 102446901 F N 4 0 0 TR 0 1 2
20 102469901 BUSHING, LOWEE AN ..t e e e e e e ee e e e e e e e as 4
21 102490801 Bolt, Flange Head, M12x 1.75x 30 with Loctite ..........occoiiiiiiiiiie 4
22 102616301 Bolt, Flange Head, M12 X 1.75 X 70 ....uuiiiiiiiee ettt e e e e 4
23 102617701 NuUt, SQUAre, MI2X 1.75 it e s 4
24 102620501 Nut FIg, M12X1.75, NYION Gr 10 ...eeiiiieiiiiiee st 6
25 103256701 Bolt FIg, M12 X 1.75 X 200 10. ..cicueeiiiei ettt 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 6-7




G2 B

=N
+

4§
'

{

i g

000072-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 6-8



FRONT SUSPENSION (STANDARD)

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 102298240 Bolt, Flange Head, M8-1.25 X 40 ......ccciiiiiiiiiiiiee et e e e 4
2 102394002 Shock, Coil Over, Front HA .......oooiiiiiiiiii e 2
3 102616301 Bolt, Flange Head, M12 X 1.75 X 70 ..coocriiiiiiieee e 2
4 102618601 Lock Nut, FIg M8 X 1.25 NYION .....euiiiiiiiiiiie et e e 4
5 102620501 Nut FIg, M12x1.75, NYION Gr 10 ...ooviiiiiiieec e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 6-9



/

il

Lol

[

s

o8

W

@,E/\f/@

i)
)
e
U

000072-002

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 6-10



FRONT SUSPENSION (HIGH-CAPACITY OPTION)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102298240 Bolt, Flange Head, M8-1.25 X 40 ......ccciiiiiiiiiiiiee et e e e 4
2 102394002 Shock, Coil Over, Front HA .......ooooiiiiiiiii e 2
3 102468802 Kit, Anti-Sway Bar (includes items 4 through 15) ..., 1
4 1016183 Screw, 3/8-16 X 7.00 HEX Cap ...ucceeieiiiei e 2
5 102298130 Bolt, Flange Head, M8 X 30.0 .......coiiiiiiiiieeiiiee e 4
6 102298240 Bolt, Flange Head, M8-1.25 X 40 ......coiuiiiiiiiiee ettt 4
7 102446601 Bushing, Anti-Sway Bar, 1-1/8 ......coooiiiiiiie et 2
8 102464601 Bar, SWay, FOIMEd ........oviiiiiiiiiie e 1
9 102470101 BUSHING, LINK oo e e e 8
10 102470501 SIEEVE, LINK ettt e e arar e e e e e 2
1" 102470601 Washer, Cup, BUShING .....o.oooiii e 8
12 102477201 1Y o 10 gL R I o PRSI 2
13 102495001 Bracket, Anti-Sway Bar ... 2
14 102618601 Lock Nut, FIg M8 X 1.25 NYION ....ocoiiiiiiiiiieeiiiee et 8
15 8754 LOCKNUL, 3/8-16 HEX ...cuvuiiiiiiiiieeeeeeecceee e 2
16 102616301 Bolt, Flange Head, M12 X 1.75 X 70 ..ciicriiiiiiieee et 2
17 102618601 Lock Nut, FIg M8 X 1.25 NYION ....eiiiiiiiiiiiie et 4
18 102620501 Nut FIg, M12X1.75, NYION Gr 10 ..eeeiiiiiiiiie et 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 6-11



o>

Page 6-12

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000031-001



REAR SUSPENSION (STANDARD)

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1015597 Fitting, 1/4-28 Thread-Forming Grease ..........cccccciiiiiiiiiiiiiec e 2
2 102365601 Shock, COil OVEN REAI .....coiiiiiiiee ettt e 2
3 102393501 Weldment, ReCeIVEr, REAI ..o 1

4 102616301 Bolt, Flange Head, M12 X 1.75 X 70 ..o iceiiiieeiee et 4
5 102619801 Washer, Strip, SWINGAM ......oooiiiiiee e a e e 2
6 102620401 Bolt Flanged Head, M12 X 1.75 X 50 ...cuuiiiiiiiie e 8
7 102620501 Nut FIg, M12X1.75, NYION Gr 10 ...euiiiiiiiiiiie et 6
8 N/A | Sub Asm Swingarm (includes items 9 through 11) .......cccccciiiiiiiiiiiie, 2
9 102398901 Bushing, Pivot, Urethane .............ooveiniiiiiii 2
10 102477001 BUshing, TEFION ... 2
1" 103282301 Swingarm, Rear, AW ..........uueeiiiiiiiii ettt 1

12 N/A Insert, Flanged, H-Bracket .............ooooiiiiiiiic e 4
13 102682901 Pin, Swingarm, Weldment ... 2
14 102684501 Washer, M12 Hard RegquIar ...............ouuimmiiiiiiiii e 10
15 102685601 NUt FIG M12 X 1.75 ClIT0 ettt ee e e et ae e e 8
16 102689101 Brkt, Line, Hyd, ShK Mnt, DIV .....occuviiiiiieeee et 1

17 102689102 Brkt, Line, Hyd, ShK Mnt, Pass ........cooiiiiiiiiiiee e 1

18 102737101 Cotter, RUE RING, 1/2" ..ot e e e e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 6-13



o>

Page 6-14

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000031-001



REAR SUSPENSION (HIGH-CAPACITY OPTION)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1015597 Fitting, 1/4-28 Thread-Forming Grease ..........cccccciiiiiiiiiiiiiec e 2
2 102365602 Shock, Coil Over, Rear HD .......oooiiiiiiie et 2
3 102393501 Weldment, ReCeIVEr, REAI ..o 1
4 102616301 Bolt, Flange Head, M12 X 1.75 X 70 ..o iceiiiieeiee et 4
5 102619801 Washer, Strip, SWINGAM ......oooiiiiiee e a e e 2
6 102620401 Bolt Flanged Head, M12 X 1.75 X 50 ...cuuiiiiiiiie e 8
7 102620501 Nut FIg, M12X1.75, NYION Gr 10 ...euiiiiiiiiiiie et 6
8 N/A | Sub Asm Swingarm (includes items 9 through 11) .......cccccciiiiiiiiiiiie, 2
9 102398901 Bushing, Pivot, Urethane .............ooveiniiiiiii 2
10 102477001 BUshing, TEFION ... 2
1" 103282301 Swingarm, Rear, AW ..........uueeiiiiiiiii ettt 1
12 N/A Insert, Flanged, H-Bracket .............ooooiiiiiiiic e 4
13 102682901 Pin, Swingarm, Weldment ... 2
14 102684501 Washer, M12 Hard RegquIar ...............ouuimmiiiiiiiii e 10
15 102685601 NUt FIG M12 X 1.75 ClIT0 ettt ee e e et ae e e 8
16 102689101 Brkt, Line, Hyd, ShK Mnt, DIV .....occuviiiiiieeee et 1
17 102689102 Brkt, Line, Hyd, ShK Mnt, Pass ........cooiiiiiiiiiiee e 1
18 102737101 Cotter, RUE RING, 1/2" ..ot e e e e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 6-15






ELECTRICAL SYSTEM E



16_BRN(W0S)

LIGHT SWITCH
BRAKE SWITCH
— 16_BLUWO1) Bz 15.BLUW0Y) 14.YEL(WOT) P72 168.uw0)
-
14_YEL(W76)
_ ) 16_BLUWO4) BUZZER 18_RED_WHT_STP(W16)
s _ 18_BLK(W15) [ @ REVERSE SWITCH
g ]
g
é\
«©
OIL LIGHT
18_BLK_WHT_STP(W17)
=
= ¢ )
=
m\
©
g g
E Ei
FUEL/HR METER = =
2 El 18_ORG(W20)
) = 18 BLUWSY
\ 18_BLK(W22)
18_WHT(W18) W
4
18_BLK(W23) v 18_BLK(W21)
f )
18_BLK(W24)
DIODE 2
18_YEL(W40) N 18_YEL(WA1)
\/‘
. g
5 =
= =1
£ =
] o KEY SWITCH
o
. M 18_PUR(W48) DioRE3 18_YEL(W45)
— | N
M+
DIODE1 16_GRAN(W43) M
s
L 18_PUR(W47)
16_RED(WS?)
B
18_PINK(W3)
START RELAY
NC
18_LHT_GRN(W44) 0.
g
g 18_BLK(W60) 3
£
FRONT DIFFERENTIAL 2 18 PURWS1)
o
E DIFF RELAY
18_GRAY(W34) 18_GRAY(W33) NG,
18_PURWS0) —"
POWER POINT 33
- 14_RED(W66)
g
s B ACC RELAY
5 3| ] 14_RED(W74)
= =
it
18_BLK(W62)
16_ORG_WHT_STP(W46)
DIODE 4
P 18_BLK(W64)
NI 18_BLK(W65)
V"
DIODE 5
12 BLK(WT5)

000001-001

Page 7-2 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



16 PINKWe8) |
16_PINK(W68 BRK

18_RED(W83) 18_YEL(W10)
- RIGHT
4 18_WHT(W11) LEFT
s
g —1 GND
16_YELW12) =
<
= REGULATOR
WHT
WHT/BLU
BLK/YEL
BLK
GRAY
&/ FUEL SENDER GRAY
g §
= =
5 5
@ 2
I\ I\
s g =
=l =
2 3
< STATOR
>
2
=
=
ﬁg 18 VEL(WSA) 3‘ FUEL SOLENOID
s = 18_YEL(W39)
s e
2 1
=)
= 3
g s
= =
=l o OIL PRESSURE SWITCH
18_BLK(W21) s 16_BLK_WHT_STP(W19) 16_BLK_WHT_STP(W79)
1
18_WHT_BLK_STP(W38) | G
10_RED(W73)
_ l o
g 16_GRN(W42) 15, GRNWSE)
=1 18_GRN(W57) STARTER
&
=
. £
— |
g Sivay ~
=1 a z~ 8
w o
b 5 ENGINE GROUND
o —
=
3 gl g
o % =
= o o,
~ o ©
= '
= s
= g
=
2 g ]
]
2
12_BLK(W72)
FRAME GROUND
20A 10A 5A 25A
g
=
=1
m\
=)

NEUTRAL SWITCH

18_BLK_WHT_STP(W02)

000001-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-3



Page 7-4

See previous two pages for illustration.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



WIRING — GASOLINE VEHICLES (AS ORIGINALLY
MANUFACTURED FOR 2004 MODEL YEAR)

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 102435301 Wire Harness, AW, GAS .......ouuiiiiieiiie e e e e e e eees 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-5



16_BRN(W0S)

LIGHT SWITCH
BRAKE SWITCH
— 16_BLUWO1) Bz 15.BLUW0Y) 14.YEL(WOT) P72 168.uw0)
~
14_YEL(W76)
_ ) 16_BLU(W04) BUZZER 18_RED_WHT_STP(W16)
s _ 18_BLK(W15) [ @ REVERSE SWITCH
g ]
5
é\
«©
OIL LIGHT
18_BLK_WHT_STP(W17)
=
= ¢ )
=
m\
©
g g
£ El
FUEL/HR METER = =
2 El 18_ORG(W20)
) = 18 BLUWSY
\ 18_BLK(W22)
18_WHT(W18) W
4
18_BLK(W23) v 18_BLK(W21)
f )
18_BLK(W24)
DIODE 2
18_YEL(WA0) N 18_YEL(WA1)
\/‘
. g
5 =
= =1
g =
] o KEY SWITGH
o
. M 18_PUR(W48) DioRE3 18_YEL(W45)
— | N
M+
DIODE1 N\ 16_GRN(W43) g
s
: 6. PUREY) 16_PUR_WHT(W27)
16_RED(W37)
B
18_PINK(W63)
START RELAY
NC
18_LHT_GRN(W44) .
g
g 18_BLK(W60) 3
g
FRONT DIFFERENTIAL 2 18_PURINS1)
o
E P
18_GRAY(W34) 18_GRAY(W33) NG,
18_PURWS0) —"
POWER POINT 33
_ 14_RED(W66)
g
s B ACC RELAY
5 3| ] 14_RED(W74)
e =
it
18_BLK(W62)
16_ORG_WHT_STP(W46)
DIODE 4
r 18_BLK(W64)
NI 18_BLK(We5)
V"
DIODE 5
12 BLK(WT5)

000001-002

Page 7-6 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



16_PINK(W68) BRK
18_RED(W83) 18_YELW10)
18_RED(W7) | RIGHT
_RED(W78 18_WHT(W11) LEFT
=
s —1 GND
16_YELW12) =
< REGULATOR
WHT
WHT/BLU
BLK/YEL
BLK
GRAY
- GRAY
g £
g g
a3
o5
I g g o
© § g
K
< 2 STATOR
>
3
=
=
= 18_YEL(W54) D FUEL SOLENOID
= = 18_YEL(W39)
s e L
3
= =
=)
_ 8
8 =
S g
3 < oL PRESSURE ST
18_BLK(W21) s 16_BLK_WHT_STP(W19) 16_BLK_WHT_STP(W79)
1
18_WHT_BLK_STP(W38) | G
14_RED
3
2 10_RED(W73)
5] _
&
|
2 16_GRN(W42) © Q*
18_GRN(W57) caablic smanTER
. L
_ @
g Sivay ~
5 & ~ 3
b 5 ENGINE GROUND
o —
=
=1 3 =
- £ E
= ] 2
~ o ©
= o
= s
g
p s il
=
]
=
12_BLK(W72)
—|  FRAME GROUND
14_RED
CIRCUIT BREAKER
20A 10A 5A 25A
BED LIFT SWITCH
g 14_RED
=S 14_RED La
=1
EE‘
©
14_BLK
NEUTRAL SWITCH = BED LIFT
MOTOR

18_BLK_WHT_STP(W02)

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000001-003

Page 7-7



Page 7-8

See previous two pages for illustration.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



WIRING - GASOLINE VEHICLES WITH SERVICE PARTS
WIRING HARNESS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102435301 Wire Harness, AW, GAS .......ouuiiiiieiiie e e e e e e eees 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-9




18_BRN(W77)

16_BRN(WE?) I 1 16_BRN(WOS)
LGHT SWITCH
BRAKE SWITCH
_ 16_BLUWO1) o) 16_BLU(W03) 14_YEL(WO7) 16 BLUWoS)
74 ) ) -BLUWOS)
= 14_YEL(W68)
BUzZER 18_RED_WHT_STP(W16)
18_ORG(W20)
REVERSE SWITCH
=
_ 16_BLU(W04) % WATER TEMP LIGHT
) i 18_GRN_WHT_STP(W38)
e
18_PUR(W30)
OIL LIGHT
| g
I g 18_BLK_WHT_STP(W17)
= =
g =2
== 18_PUR(W49)
©
g
FUELHR METER 3
]
1
, | 18 BLUWS3)
. 18_BLK(W22)
. 18_WHT(W18)
18_BLK(W23) 18_BLK(W21)
g sl 16_RED_WHT_STP(W37)
5
2 g
m‘ = o
- 2]
4 £
= g
° 2 KEY SWITCH E
3 @ s E 12_RED(W25)
S .
2 =
AC o 12_BLU(W26)
= « 161
s F-Ava 162
= 2 12_BLUW27)
3 e sT -
= 18_RED(W24)
g g A 18_LHT_GRN(W44)
=] S GR _LHT_GRN(W44)
= =
FRONT DIFFERENTIAL. [+ o
(G ©
pt [
= 18_GRAY(W33)
18_GRAY(W34)
POWER POINT
g 16_ORG_WHT_STP(W46)
FAN 1
14_BLU(WE9)
g2
sl =
3 2
- Diode 3
12_BLK(W84) Diode 4

Page 7-10 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000002-001



16 PINK(W51)
BRK
18_YEL(W10)
18_RED(W8) RIGHT
18_RED(W87) 18 WHT(W1)
| I
18_RED(W9) LEFT THERMOSTAT
TAIL ¥Llﬁjﬂl
P — ND THERMOSTAT
g G 18_YEL_BLK_STP(W39) EAN
1
16_YEL(W1) &
©
147BLU_(WOE) GLOW PLUG
1
- FUEL PUMP
FUEL SENDER 18_GRAY(W40)
FUEL SOLENOID
HOLD (‘Oi
FUEL SOLENOID
Y PULL (‘OILL
L FUEL SOLENOID COMMON
OIL PRESSURE SWITCH
16_BLK_WHT_STP(W19) 16_BLK_WHT_STP(W90)
1
g
= = =
g g Y 2 ALTERNATOR
SIS )
S é‘ - = / B+
o
IG
L
%SOA BREAKER
=
_ H
2 =
= ] .
5 = g
2 g 10_RED(W45)
B 5
£ ] O
o
18_ORG(WS3 -
_ORG(W83) 16_GRN(W42) 16_GRN(WS8) —
18 PUR(W50) 18_GRAY(W52) STARTER
18_YEL(W81) 18_PUR_WHT(W80) 18_GRN(W57)
w
i~ | g
12_RED(WO2) 8 3
FEDIWOR) e X ENGINE GROUND
START RELAY § -
NC =
o ] _
E g E
g g =
DIFF RELAY = b © |
IFF RELAY g =
C. 2 S
m = 5 &
o 2 s
3
h ==}
33 =
16_GRN_WHT_STP(W76) 14 YELW74)
FaN RELAY
N §
NO E
14_YEL(W75) 208 Json Jsa a0 -
|
o
14_REDWIgE) ~—— FRAME GROUND
18_BLK(W78)
— 14_RED(W85)
18_BLK(WE2)

18_BLK(W64) NEUTRAL SWITCH

18 BLK(WES) 18_BLK_WHT_STP(W79)

000002-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-11



Page 7-12

See previous two pages for illustration.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



WIRING - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102444201 Wire Harness, AW, DI€SEI .......cooooeeiieiee e AR

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-13



EE B

000073-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-14



HEADLIGHTS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101988001 Headlight Assembly, Driver-Side Single Beam (includes items 2 through 10) ...... 1
2 1013461 Screw, #10-16 Hex-Head Hi-LO .........oooiiiiiiiiii e 2
3 1016880 Headlight Bezel, Left ......oooiiiiiei e 1
4 1017 Nut, #10-24 Stainless-Steel Hex Machine .............oooeiiiiiiiiieiieecee e, 2
5 1017062 TUMN SIgNal LENS ASSY ..ottt e e ee e e e e e e e e e s eanes 1
6 1017064 Mounting Bracket ..o ————————— 2
7 1017065 Retainer, Headlight ... 1
8 101987901 Connector Harness Assembly, Headlight .............cccoooiiie 1
9 101988101 Bulb, HEadlight .....cco i 1
10 101988201 Lens, Headlight ..........ooo oot e 1
11 101988002 Headlight Assy, Passenger-Side Single Beam (includes items 12 through 20) .... 1
12 1013461 Screw, #10-16 Hex-Head Hi-LO ........cccooiiiiiiiiie e 2
13 1016879 Headlight Bezel, Right ........oooiiiiiie e 1
14 1017 Nut, #10-24 Stainless-Steel Hex Maching .........ccccocciieiiiiiiie e 2
15 1017062 TUMN SIgNal LENS ASSY ..ottt e e e e e e e e e anes 1
16 1017064 Mounting Bracket .........oooo i 2
17 1017065 Retainer, Headlight ... 1
18 101987901 Connector Harness Assembly, Headlight ... 1
19 101988101 Bulb, Headlight .........cveiiiiieie e 1
20 101988201 Lens, Headlight ..........ooo it 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-15



EE B

000076-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-16



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012295 FUSE, T0-AMD et e e e e e e e et e e e e e e e aaaaaaeaaes 2
2 N/A | Screw, 1/4-20 X .88 HEX HA Cap ....voviiiiiiiiiieiee e 1
3 1015741 FUSE BIOCK ...ttt 1
4 102420201 Relay, Mini ISO, SPDT ...ociiiiiiiie ittt e e e et e e e e e aae e e e ennees 2
5 ek (070] 0] o =Tex (o] (A U= F= Y PP PRURRRN 3
6 102420401 Plate, EISCIICAl ......coooiieeeeee e 1
7 102420501 070}V i = U= Tox i [or=1 I 1
8 102447901 Fastener, PUSN-IN ..o 7
9 102448001 RIVEL, DIV ettt et e et e e sttt e e e s s st e e e e e snnsseeeeanneeas 2
10 102492201 FUSE, 25-AMD oottt e e e e e e e r e e e e ar e e e e annre e e e anres 2
1" 1108 Locknut, 1/4-20 DIMPIEA ......ooeiiiieiiiiiieeee e 2
12 332 Washer, 1/4 Type A Narrow Flat .........ccccoooiiiiiiiiie e, 1
**** Special order item available upon request.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-17




EE B

000076-002

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-18



ELECTRICAL COMPONENT BOX, DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012295 FUSE, T0-AMD et e e e e e e e et e e e e e e e aaaaaaeaaes 1
2 N/A | Screw, 1/4-20 X .88 HEX HA Cap ....voviiiiiiiiiieiee e 1
3 1015741 FUSE BIOCK ...ttt 1
4 102420201 Relay, Mini ISO, SPDT ...ociiiiiiiie ittt e e e et e e e e e aae e e e ennees 3
5 ek (070] 0] o =Tex (o] (A U= F= Y PP PRURRRN 4
6 102420401 Plate, EISCIICAl ......coooiieeeeee e 1
7 102420501 070}V i = U= Tox i [or=1 I 1
8 102447901 Fastener, PUSN-IN ..o 8
9 102448001 RIVEL, DIV ettt et e et e e sttt e e e s s st e e e e e snnsseeeeanneeas 2
10 102492201 FUSE, 25-AMD oottt e e e e e e e r e e e e ar e e e e annre e e e anres 1
11 102492301 FUSE, B0-AMID ittt e e e e e et e e e e r e e e e annnae e e e annees 2
12 1108 Locknut, 1/4-20 DIMPIEA ......ooeveiiiiiiiiee e 2
13 332 Washer, 1/4 Type A Narrow Flat ... 1
**** Special order item available upon request.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-19




B BB

Page 7-20

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000080-001



ELECTRICAL COMPONENTS, INSTRUMENT PANEL,

GASOLINE VEHICLES
ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1013857 Knob, Light SWItCh .......eiiiiiiiee e e 1
2 1016630 [T | o P | RPN 1
3 102044702 Key Switch 12v Key Start ........ooooiiiiiii e 1
4 102044801 KBY S it e e e a e e et e e e e anreas 1
5 N/A | Connector, 5Way, FEMAIE ........ccooiiiiieeee e 1
6 102051601 SpPACEr, KEYSWILCN ...ooiiiiiii e a e e e e e 1
7 102051701 NUL, KEY SWILCR ..eeiiiiiiieiie et a e et rae e e e enreas 1
8 102051901 SWILCH, LIGNT .o 1
9 102198001 RECEPLACIE, ACCESSOIY ..ovveiiiiiiee e ittt ettt a e e e e e e e e aaaaas 1
10 102739901 Panel, INStrumMENt - GAS .....ovveiieieeeee e et e e e e 1
11 102967901 Rivet, Removable, TUFIOK 1/4" .........ooiie e 7
12 103348101 Gauge FUEI-NOUr SEP GNA ....uvviiiiiiiieccce e 1
13 103348201 Clip, Meter, ROUNGA .......ooiiiiiiiieiee ettt e et e e e e ena e e e e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-21




B BB

Page 7-22

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000080-002



ELECTRICAL COMPONENTS, INSTRUMENT PANEL,

DIESEL VEHICLES
ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1013857 Knob, Light SWItCh .......eiiiiiiiee e e 1
2 1016630 [T | o P | RPN 1
3 102051901 SWILCH, LIGNT .o 1
4 102198001 RECEPLACIE, ACCESSONY ...t e et e e e e e e e e e s eeeeaaaaea s 1
5 102375401 Light, Indicator, Coolant TEMP ......cooiiiiiiieeeee e 1
6 N/A | Connector, 6 Way, 56 SEIES .........ccooiiuiiiiiiiiieee e 1
7 102457301 Switch, Key (includes items 8 through 10) ..o 1
8 102731701 KEY St (1 PAIN) oiieiiieieee et e e e e eaeaa e 1
9 N/A Nut, KeY SWItCh ..o 1
10 N/A Switch, Key Without NUE ...........oooiii e 1
11 102739902 Panel, INStrument - DIESEI .........oooiiiiiiii e 1
12 102967901 Rivet, Removable, TUFIOK 1/4" ...... ..o 7
13 103348101 Gauge Fuel-hour Sep GNd .......cooo i 1
14 103348201 Clip, Meter, ROUNG ..o e e e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-23




000077-001

Page 7-24 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



BATTERY — GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1010934 Screw, 5/16-18 X 1.00 HEX Cap ..ccoeeeeiiiiiieieeeeeeeeee e 1
2 1012328 Battery, 12-VOIt ......coooie e e 1
3 1014375 Screw, 3/8-16 X 0.50 Stainless Steel Hex-Head ..............ccoooviiiiiieiie e, 2
4 101898001 Clamp, Battery ... 1
5 102355301 Lockwasher, 3/8 Stainless Stl .........cooooiiiiiiiiie e 2
6 102442201 ASM, H#B REA WIIE ... a e e e e e e e aanes 1
7 102442301 ASM, H#B BIK WIrE e 1
8 102442401 ASM, #B BIK WIrE .t a e e 1
9 102490301 Bolt, M6 X 1 X 16 LOCHLE ....uvveieiiieiiiiiiccee e 1
10 1241 Washer, 5/16 Type A Flat ..o 1
1" 7473 Locknut, 5/16-18 NYION INSEIT ......ccooiiiiieeee e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-25



000077-002

Page 7-26 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



BATTERY - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1010934 Screw, 5/16-18 X 1.00 HEX Cap ..ccoeeeeiiiiiieieeeeeeeeee e 1
2 1012328 Battery, 12-VOIt ......coooie e e 1
3 1014375 Screw, 3/8-16 X 0.50 Stainless Steel Hex-Head ..............ccoooviiiiiieiie e, 2
4 101898001 Clamp, Battery ... 1
5 102355301 Lockwasher, 3/8 Stainless Stl .........cooooiiiiiiiiie e 2
6 102442201 ASM, H#B REA WIIE ... a e e e e e e e aanes 1
7 102448401 Wire Asm, #6 BIK, AWd, 350 ... 1
8 102448501 Wire Asm, #6 BIK, AW, 325 ... 1
9 102498201 Bolt, M10 X 1.25 X 25 LOCHEE ..veeviiiieeiii e 1
10 1241 Washer, 5/16 Type A Flat ..o 1
1" 7473 Locknut, 5/16-18 NYION INSEIT ......ccooiiiiieeee e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 7-27






DIESEL ENGINE
(OPEN BREATHER)



Page 8-2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000025-002



KUBOTA D722 DIESEL ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1012769 Screw, M6-1.00 X 25mm HeX Cap .....coooiiiiiiiiieeeeeeeee e 3
2 101833101 Stud, M8-1.25 X 50 mm TWO-ENdEd .........cooiiiiiiiiieeeeeeeeee e 1
3 101833201 Stud, M8-1.25 X 60mMm TWO-ENAEd .......coeeiiiiiiiiiiiieeee e 1
4 102298401 Nut,m8,all Metal LOCK ........eeeeeeeeiie e e e 7
5 102370101 Spacer, ENgiNe, DIESEI .......cccuuuiiiiiiiiee e 1
6 102370501 Isolator Ring and BUSHING .......uuuiiiiiiiii e 4
7 102370601 Washer, Snubbing, RiINg N BUSh ... 4
8 102382401 Bracket, FNR Trans Cable .............coooiiiiiiiiiiie e 1
9 102410603 P-Clamp, Insulated .312 IN ...coooiiiiiiii e 1
10 102414701 Plate, Engine Mounting, Weld, Left-Hand ... 1
1" 102414801 Plate, Engine Mounting, Weld, Right-Hand ..o, 1
12 102462301 Hose, Vent, TranSmMISSION .......cooiiiiiiiiii e a e e e e 1
13 102462501 Cover, CVT INNEI, DIESEI ... e 1
14 102465901 Shaft, CVT AdAPLEr ... 1
15 102490101 Bolt, M10 X 1.5 X 20 LOCHEE ..eeveiiiiieiiii e 4
16 102490201 Bolt, M8 X 1.25 X 25 LOCHIE ..eeeviieieeieiiieeeie et e e 7
17 102490501 Bolt, M10 X 1.5 X 100 LOCHEE ..eoeviiiiiiiee e 1
18 102494401 Bracket, Transmission MoOUNtING ......coooiiiiiiiiii e 2
19 102498201 Bolt, M10 X 1.25 X 25 LOCHEE .eeveeeeieieiieeeee e 8
20 102618601 Lock Nut, FIg M8 X 1.25 NYION .....euiiiiiiiiiiie et 1
21 102621301 Bolt, M8 X 1.25 X 40 with LOCLIte .......cceiiiiiiiieiiii e 3
22 102621501 NUt Flg, MB X 1.0 NYION ...ouiiiiiiiiie e e e e naee e e e e e e e s 3
23 102670701 NUt FIg MT10 X 1.5 NYION it 1
24 102934601 Engine, Kubota, D722, with Closed Breather, 60a ...........cccccccooiiiiiiiiee 1
25 96701412 WaSher, M12 HAard .......coooooiiiii et e e e e e e e e e e eees 4
26 N/A Locknut, M12x1.75 Nylon INSert ... 4
27 96704721 Bolt, M12 X 1.75 X 90 e e e 4
28 96718978 BOlt, M8 X 1.25 X 80 ...eieiiiiiie e ettt e e e e e ee e e e e e e e e e st ae e e eeaeeeeeann 1
29 96741038 Washer, M8 Hard ...........ooeeiiiiiiiiiie e 10
30 96741046 Washer, M10 Hard .........oooooiiiiiiieeeeee e 12
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-3




000039-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-4



CRANKCASE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102600001 Engine Block (includes items 2 through 15) .......oooiiiiiiiiii e, 1
2 102600101 Pin, Pipe, Dia 8 X 14 ..ot 2
3 102600201 Pin, Straight, Dia 5 X 10 .. 2
4 102600401 Pin, PIipe, DIia 7 X 14 ..ottt ettt e etre e e a e e nneas 1
5 102600601 Pin, Straight, Diad 8 X 16 .....eeeiiiiiiiee e 2
6 102600701 0T TR 1 SRS 3
7 102600801 o (0T TG T PRSP 5
8 102601001 0T TR 1 SRS 1
9 102601301 Pin, Pipe, Dia 8 X 11 ..ottt e e 2
10 102726201 Cap, Sealing, SMall ... e 3
11 102726301 Cap, Sealing, Med ... 5
12 102726401 Cap, Sealing, Large .......ccccuuiiiiiiiiee e 2
13 102726501 Cover, FUuel Camshaft ..........oooiiiiiie e 1
14 102726601 Plug, EXPanSioNn ......coooiiiiieeeee e ——————— 1
15 N/A BIOCK, ENQINE ..oeeiiiiiieiee ettt e e e e e e e 1
16 102600301 O RING, 8 X 7 oot e e e e e e e e et e e e e et e e e e abe e e e e 1
17 102601401 L©70 o [ B - 1] o IR RPR 1
18 102631601 BOIE, MB X 1 X 20 ooiiieiiiiie ettt ettt ee e e e ee e e e st e e e e e e e nees 2
19 102700801 Plate, ENGINE BIOCK ......oooiiiiiiieeeee e e e 1
20 102730801 SWILCh, Ol PreSSUIE ...cooiiiiiie et e e e 1
21 102732601 Gasket, Fuel PUmp, D722 ... e e 1
Note: The part number for a complete engine is 102739301.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-5




P @\
/ s _—=° \\
//@/’Q ¢ \)C’@i\“
/,%i::o z > f? ) ‘ /:>/
e AN
cET o e ) oA N
s N O/ N \5/*%\ }J /§
© \\‘\‘s\\\@\ ) Dj}gj/]\/ //
4 | s \\O P - e = 7 B P
WO SET ATV o ﬁ
S N oNE_AT LA 4/ A\
D e R \
<0 AT LN
& N\ f Y \ A \
RN Y N T N\ _/
¢ i Qe N NG \ ~
“ VA
Y
- \Neetl Py i
| /\( 7 /:/:4&//7/%
© o \ [ 7 @ <o
Q C\ \S(i ‘ ! //Z/ \ 9/ /\\//:/,-/
(A \BWQTK\@V//’

000040-001

Page 8-6 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



OIL PAN

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102605101 BOIt, MB X 1 X 14 ettt ettt ettt e st e e et e e e e eaeeeennee e 22
2 102606901 Bolt, M8 X 1.25 X 15 o 1
3 102607001 O PN e bbb 1
4 102607201 Plug, Drain, M2 X 14 ottt e e e e e s 1
5 102607301 Gasket, 20 X 13 ittt 1
6 102607401 Filter, Oil, PICK UD ..ottt e 1
7 102654601 O RING, 20 X 7 ettt ettt e et e e e e e e e bt e e e saee e e enee e e eneeeenneas 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-7




Page 8-8

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000041-001



CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102600301 (O {1 oo TR < 1 G AR RRR 1
2 102652801 Bolt, Cylinder Head ...........oouiiiiiiiie e 14
3 102653901 [ [0 S =t o To 1o = 2
4 102654101 Gasket, Cylinder Head ........cceeeiiiiiiieeie e 1
5 102701001 SPIiNG, SEAM e 1
6 102726701 [ To] | R =1 oV |1 TN o (o To | QRSP 2
7 102726801 Head, Cylinder, Complete (includes items 8 through 12) ........ccoooiiiiiiciinnen, 1
8 102600801 0T TG 7 RSP 1
9 102653401 Guide, EXhaust ValVe .......coocuiiiii e 3
10 102653501 GUIde, INIBEVAIVE ..o 3
11 102726901 Cap, Sealing, Head ... 1
12 102727001 Cap, Sealing, Head, TOP ....uuuiiiiiiiiee et e 2
13 102727101 Stay, Cylinder HEad .........oooiiiiiiee ettt et 1
14 102727201 Plug, Cylinder HEad ...........uuiiiiiiiiiieeiecee et 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-9



Page 8-10

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000042-001



GEAR CASE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102601801 (O 1T Tt < i 1 TSRS 3
2 102601901 SPHNG, VAIVE ..ot e e a e e e 1
3 102602001 Ball, VAIVE ..o 1
4 102602101 SEAL, VAIVE ..o e 1
5 102602301 JOINE, PP e e e e e eeeeanee 1
6 102602401 Washer, Plain, SPECIAl ........oocoiiiiiiiieeeee e 1
7 102602601 BOIt, MB X 1 X B0 .oeiiiiiiiiiiie ittt et s e e e e e e e e et e e e s ennnre e e e ennees 2
8 102602701 1= | 1O | SRR 1
9 102602801 BOlt, D722, FrONt CASE ....cciveiiiiiiiiiiie ettt e e e enee e e e 9
10 102654301 Bolt, D722 Intake Manfld LOWET ..........ccoccuiiiiiiiiiii et 1
11 102703301 Filter, ENgIiNe Oil, D722 ........ooiiiieiie ettt e e 1
12 102727301 Case, Gear, Complete (includes items 13 through 15) ........cccceeiiiiiiiiiiiiiee. 1
13 102601001 L (0T TR 1 SRR 2
14 102601601 Pin, Start SPriNG ..o a e 1
15 N/A CASE, GBA ...uveiieeieiee ettt e e e e e e e e e a e e e e e e e e e aananes 1
16 102727401 [ To] | A €= Y= or= 1= TR o] o RSP 2
17 102727501 Bolt, GEArCaSE, LOWET ........uviiiiiiiiiiiee et a e 1
18 102729301 Gasket, Gearcase, D722 ... 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-11



Page 8-12

|

0
)
70
vG———— N

(@
W
/'Jl)

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000043-001



HEAD COVER

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102635301 GaASKEL, B X 10 ..ot e e e e nees 3
2 102644001 O RING, 30 X BB eeeiiiiiiiiiie ettt e e e et e e e e st e e e e e e e e e e e nnree e e e e nees 1
3 102644101 0T TR 1 1 1= RSP PRR 1
4 102644201 NUL, CrOWN, IMB ..ot e et e e e ee e e s e ennre e e e s ennnte e e e e ennees 3
5 102644401 Cover, Cylinder HEad ... a e 1
6 102644501 Gasket, HEad COVEN ... e 1
7 102644601 Joint, Breather PIPe ...ttt 1
8 102644701 Plate, Breather Element, TOP .....uuueiiiiiie e 1
9 102644801 Element, Breather ... 1
10 102644901 Plate, Breather Element, BoOttOmM .......cooooiimieiieeeeeee e 1
11 102645001 Oil Shield, Breather .........cooiiiiiiiee et e 1
12 102645401 Pipe, Breather ... ———————————————— 1
13 102727601 SCreW, Bre@ther ... et e e e 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-13



000044-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-14



DIPSTICK AND GUIDE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102606701 LC T TU o TR | USRI 1
2 102727701 GUIdE, Ol GAUGE ....oouiiiiiiiiieiee ettt ettt ettt se et e nnee 1
3 102727801 PlIUG, Oil GAUGE .....eiiiiiiie ittt naee e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-15




Page 8-16

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000045-001



OIL PUMP

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102606201 Nut, Flange, D722 Oil PUMP ..oooiiiiieccee e 1
2 102606301 Gear, Oil PUMP DIVE ..ot a e e e e e e 1
3 102606401 Key, Feather, BXA ... e e 1
4 102606501 ASSY, PUMP, Ol .t 1
5 102606601 Gasket, Oil PUMP ..ouiiiiiiiic e e e e s e e ea e e e e e e s e snnnnes 1
6 102727901 BOIE, Ol PUMIP .ttt e e e et e e e e sen e e e s nees 3

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-17



Page 8-18

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000046-001



MAIN BEARING CASE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102608201 Gasket, Bearing Case ......oooiiiiiiiee e 1
2 102608301 GASKEL, COVET ...ttt e ettt e e e ettt e e e e et e e e e ennbe e e e e ennees 1
3 102608601 BOIE, MB X 1 X 20 ettt et e s e e e et e e e e e e ennee 8
4 102608701 BOIt, MB X 1 X 22 oottt ettt e e e e et e e e e e e e e nae e e e e ennes 8
5 102608901 Bolt, BEAring Case, TOP .....uuriiiiiiieeieiiiiiiiiiiteeee e e e e e e s e e st e e e e e e e e e e s snnrenreeeaaaaee s 6
6 102609101 Assy Case, Main Brg, First ........occoiiiiii e 1
7 102609301 Assy Case, Main Brg, SEC ...coooiiiiiiiiiie e 1
8 102609401 Bolt, Bearing Case, BOtOM ...........oooiiiiiii e 2
9 102609601 Assy Case, Main Brg, Third ..........ooooiiiiiiii e 1
10 102728001 Assy, Cover, Bearing Case (includes items 11 and 12) ........cccooiiiiiiiiiiiiieenn, 1
11 102608401 Cover, Bearing Case .......ccccuuiiiiiiiiie e 1
12 102608501 R T=Y O | PSPPI 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-19




Page 8-20

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000047-002



CAMSHAFT AND IDLE GEAR

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102604201 Bolt, D722, Cam ENd .....oooiiiiiiiie et 2
2 102604901 Gear, Idle (includes items 3 and 4) .......coooviiiiiiiiee e 1
3 N/A Bushing, D722 1Al GEAT .........coviveeeiei ittt e 1
4 N/A (=TT A (o | 1= TR 1
5 102605001 Shaft, IdI€ GEAI .......eeiiiiieie e 1
6 102605101 BOIE, MB X 1 X 14 oottt et e et e e e nee e e e e eneee 3
7 102605301 1T TR - T o SO SPERR 1
8 102605401 VT T (o T PR 6
9 102605501 = o] o 1Y AP TRR 6
10 102605801 Assy Camshaft, Long (includes items 11 through 15) ... 1
11 102605601 Key, Feather, Long Camshaft ............ccueeiiiiiiiiiiiicceeeee e 1
12 102605901 LT 02 o o RSP SRPPPRRR 1
13 102606001 Stopper, Camshaft ... 1
14 N/A [02=T 1] = i SRR 1
15 102799401 = 2= | O 1= o) RSP 1
16 102654401 Collar, [AIE GRAN .....cociiceeiee et e e e e et ae e e e e e e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-21



2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



PISTON AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102604401 Key, Feather, Short Camshaft ... 1
2 102607601 Assy Piston Ring, D722 St .......oocoiiieieee e 3
3 102607602 | Assy Piston Ring, D722 +.025 .......oviiiiiiiiiii ettt 3
4 102607801 Assy, Connecting Rod (includes items 5 through 10) .......ccccooiiiiiiiiiniiiiee 3
5 102607901 Bolt, ConNecting RO .......ooiiiiiiiiiiie e 6
6 102630701 Metal, Crank, Rod, D722, Std .........cccouiiiiieiee et 3
7 102630702 Metal, Crank, Rod, D722, .020 ..........uummiieeeeeee e 3
8 102630703 Metal, Crank, Rod, D722, .040 ..........ouviiiieeeeeee e 3
9 102732201 Bushing, Piston Pin, D722 ...t 3
10 N/A [0 To I ©7] o1 o T=Tox {13 T NS 1
11 102608101 Sleeve, Crankshaft ...........cooiiiiiiie e 1
12 102608801 Metal,crank, O Side, St .......cooiiiiiiiiiiiiee e 2
13 102608802 Metal,crank, O Side, +.020 .....coooiiiiiiiieeeeeeeee et e e e e e e aees 2
14 102608803 Metal,crank, O Side, +.040 ......oooooiiiiiiieeee e 2
15 102608804 Metal,crank, | Side, Std ..o 2
16 102608805 Metal,crank, | Side, +.020 ......coooerieiiiiiieee e e 2
17 102608806 Metal,crank, | Side, +.040 .........oveiiiiiiiieiiiee e 2
18 102609001 Metal, Crank, Main, Rear Std .........ccccooiiiiiiiiiiii e 1
19 102609002 Metal, Crank, Main, REaAr -.020 .........coiiiiiiieieie e e e e e eeaees 1
20 102609003 Metal, Crank, Main, Rear =.040 .........cooouiiiieiie e 1
21 102609801 Metal, Crank, Main, Mid Std ............coooiiiiiii e 4
22 102609802 Metal, Crank, Main, Mid +.020 ........cccoiiiiiiiiee e e e e e e e eeaaes 2
23 102609803 Metal, Crank, Main, Mid +.040 ...........ooooiiiiiiieee e 2
24 102610001 Crankshaft (includes items 25 and 26) ...........c.coeiiiiiiiiiiii e 1
25 102608001 Ball, Crankshaft ............eiiiiii e e e 3
26 N/A Crankshaft ..o 1
27 102630001 Metal, Crank, D722, Frnt, Std ..o 1
28 102630002 Metal, Crank, 722, Frnt, —.020 .......oouuiiiiiiiieiee e e e e e e e e e 1
29 102630003 Metal, Crank, 722, Frnt, =.040 .......oooiieeee e 1
30 102630101 (1T A 01 7= o | O SRRRUTRRNt 1
31 102630201 ST [T A U 1
32 102630301 O RING, 23 X 26 .oeiiiieiiciiie ettt ettt e e e e e ettt e e e et e e e e e eneeeaeeasnaeeeeeannees 1
33 102630401 Collar, Crankshaft ..........ooueiiii e e 1
34 102630901 Circlip, PiStON PiN ..oeeeciiiiec et a e e 6
35 102631001 T T 1= (o] o 3
36 102728101 Piston, D722, Std ......oooiieeeeeee e 3
37 102728102 Piston, D722, +0.25 ... aaa s 3
38 102728201 Metal, Crankshaft, Brg ... 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-23



Page 8-24

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000049-001



FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102647501 Plate, REAr ENd ........... oot e e 1
2 102647801 Flywheel (includes items 3 and 4) ... 1
3 102647901 Gear, RiNG, D722 ...ttt e e 1
4 N/A FIVWREEI .. 1
5 102648001 Bolt, Flange Head, M10 X 1.5 X 25 ..o it 5
6 102728301 =] L =t o o = PP 10

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-25



Page 8-26

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000050-001



ITEM PART NO. DESCRIPTION
12 3 4
1 102604201 Bolt, D722, Cam ENd .....oooiiiiiiiie et 2
2 102604701 Circlip, EXIEINAL ..oveeeiieeieeeee et 1
3 102604801 Stopper, Fuel, C/Shaft ........ocooie e 1
4 102728401 Assy, Fuel Camshaft (includes items 5 through 13) ..., 1
5 102603601 Gear, INJECHON PUMP ... e e e 1
6 102603701 (2= | I [ oY1= Yox 1o o TN 0Ty o o 8
7 102603801 ] LYY T € L0 1YY f o T R 1
8 102603901 Ball, GOVEINOT ..ottt et e e e et e e e et e e e e e nnrae e e e e enees 32
9 102604001 Case, GOVErNOr Ball ........oooiiiiii et 1
10 102604101 (O3] o PSP RPN 1
11 102604301 Bearing, Ball .......ooo o e 1
12 102604401 Key, Feather, Short Camshaft ...........ccceeeiiiiiiiiiie e, 1
13 102604501 Camshaft, FUEl, SROIt ........oeiiieee e 1
14 102728501 Bearing, Ball ........oooiiiiiiie e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-27




Page 8-28

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000051-001



IDLE APPARATUS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102635301 GaASKEL, B X 10 ..ot e e e e nees 1
2 102635701 AP, BOIt ASSY . 1
3 102637001 NUL, LOCK, SPECIAI ....eeeeiieeiiiiieie et e e 1
4 102637101 NUL, SPECIAI ..t e e e e nrae e e e neas 1
5 102728601 Assy, Idle Apparatus (includes items 6 through 11) .......ccccocooiiiiiiii e, 1
6 102635501 Nut, M8, D722 Idle APP, SPECI ....eeiiieeiiiiee e 1
7 102635801 NuUt, M8, D722 IA1€ ADP +oeeioeiieie et e e ettt e e ettt e et e e et e e e e e nre e e e e enree e e e enees 1
8 102635901 Assy, Bolt, Adjusting (includes items 9 and 10) .......ccccccceeeiiiiiiiiiiiiieee e, 1
9 N/A Spring, 1dle APPAratus ..........ccoeiiiiiiiiiiiiiiieeee e 1
10 N/A Stud, Idle AdJUSTMENT ... 1
1" 102728801 Gasket, Idle Apparatus, REAr ............coooiiiiiiiiiiiiiecee e 2
12 102728901 Gasket, Idle Apparatus, Front ............cccoooiiiiiiiiiiee e 1
13 102799501 Bolt, Idle AJUSLING ..ooeeeiiee et 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-29




Page 8-30

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000052-001



STOP SOLENOID

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102729001 Solenoid, STOP, D722 ... 1
2 102729101 Bolt, Solenoid, Stop, D722 ..o 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-31




Page 8-32

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000057-001



ALTERNATOR (DIESEL VEHICLES)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102601101 Y == | SRR 1
2 102630601 PUIIEY, FAN DIV ...ooiiiiiiiee ettt ettt e e e et e e e 1
3 102631601 BOIE, MB X 1 X 20 ettt et e s e e e et e e e e e e ennee 2
4 102701201 Pulley, Water PUMP ... .. e e e e e 1
5 102730001 F N (=T 4 g E= ) (o] A L0 N o ] o 1
6 102730101 Stay, Alernator ASSY, D722 ........eeeeiiieeee e 1
7 102730201 Collar, Alternator AsSY, D722 ... e 1
8 102730301 Cover, ARernator ASSY, D722 .......oooeiiiie e 1
9 102730401 Bolt, Alt, D722, AJUSEET ...ttt 1
10 102730501 Bolt, Alt, D722, PIVOL ....oeiiiiiiiieiie ettt e e 1
11 102730601 Bolt, Alt, D722, DIVE PUIIEY ....ccooiiiiiiiei ittt 1
12 102730701 WaShEr, Alf, D722 ...ttt e e e e e e ann s 1
13 102731301 Bolt, D722, DrVE PUIIEY ....c.eveeieeeiiie ettt 4
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-33




000053-001

Page 8-34 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



INJECTION PUMP

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102637301 Assy Pump, Injection (includes items 2 through 4) .........cccociiiiiiiiiiiee 1
2 N/A Screw, Hollow, D722, INj PUMP ...eeeiiiiieii e 1
3 102640401 o] | T = PR 1
4 N/A Pump, INJECHION e 1
5 102640501 Bolt, Hex-Head, M5 X 0.75 X ..ottt e 2
6 102640601 Washer, Spring, MB, D722 ...ttt 4
7 102640701 NUL, SPECIAI ...t e e e e e e e e ar e e aaeas 2
8 102640901 Shim, Injection Pump, 0.20 MM .....ouiiiiiiiee e A/R
9 102641001 Shim, Injection Pump, 0.25 MM .....ouviiiiiiiieee e AR
10 102641101 Shim, Injection Pump, 0.30 MM ..o AR
11 102641201 StUA, M5 X 25 .ot s e e e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-35



Page 8-36

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000054-001



SPEED CONTROL PLATE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102634501 Gasket, CONrol PIAte ..........oiiiiieeeee e e 1
2 102635201 BOIE, IMB X 1 X 30 eeiiiiiiiie ettt ettt et e e e 2
3 102635301 GASKEL, B X 10 .eeeiiiiiiiiiie ettt e e e e e e 2
4 102654301 Bolt, D722 Intake Manfld LOWET .........cooommeieieeeeeeee e 2
5 102701401 Assy, Governor (includes items 6 through 19) .........cccoiiiiiii e, 1
6 102633701 Lever, ENGINE S0P ....uuiiiiiiiiiiice e 1
7 102633801 NUut, Speed Control .........oooiiiii e 1
8 102633901 Lever, Speed CONtrol ........ooiiiiiiiiiiieeee e 1
9 102634001 (O o To T e G [ RSP SRPR PR 1
10 102634101 Plate, Speed Control ..o 1
11 102634201 Y= A € o)=Y g o PR 1
12 102634301 SNAMt, LEVET ittt e e et e e nareee e e e 1
13 102634401 O RING, 9 X 7 ettt e e e st e e e e st e e e e s ar e e e e e arreeaaean 1
14 102634601 LO70) 1= o == PSPPSR 1
15 102634701 SPriNG, REIUMN oo e 1
16 102729401 Cap, Speed Cntrl Plate RN ... 1
17 102729501 Pin, Spring, Speed Plate ..........cccciiiiiiiiiiee e 1
18 N/A NUt, SPEEd CONIIOL ......eviiiiiiiiiiei e 2
19 N/A [5T0] | ST oY= =To [ 0o o ¥ i ¢ ) PSR 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-37




000055-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-38



NOZZLE HOLDERS AND GLOW PLUGS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102605701 Assy Pipe, D722 Fuel OVer FIOW ... 1
2 102635301 GASKEL, B X 10 ..ottt a e e e e 1
3 102642401 (070] (o I €] (011 11 o PSR PRRR 1
4 102642501 N U o =T g Vo = 4T SRR 3
5 102642601 €10 T PSP 3
6 102642801 SCIEW, WASNET ....oeiiiiiiiiie et e e e e e e e 2
7 102642901 (@7 =T 00T o TR T o TN o T o SRS 2
8 102643001 Pipe, INJECION, LEft ... 1
9 102643101 Pipe, Injection, RIght ... 1
10 102643201 Pipe, Injection, Middle ..........c.c.oeiiiiiiiiiie et 1
1" 102643301 Clamp, Pipe, BOMOM ...t 2
12 102643401 Assy Pipe, Over Flow (includes items 13 and 14) .......cccccceeeeeeiiiiiiiiiiieceeee e, 1
13 102729601 Clip, Pipe, REIUM .ottt e e ereee e e 2
14 N/A HOSE, OVEITIOW ..ot 1
15 102643701 SCrew, Air BIEEAET ... 1
16 102729701 Kit, Holder, Nozzle (includes items 17 through 19) .......cccoiiiiiiiii, 3
17 102641501 Assembly, NOzzle HOIEr ... 3
18 102642701 S€al, HEAL .o 3
19 102643601 CT= 1] 1 N\ o Va4 [ YRR 3

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-39



Page 8-40

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000056-001



GOVERNOR COMPONENTS
ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102634901 STy Ta T RS = o PR 1
2 102635101 ST o] (e €0 1YY g o] PP SPRP 1
3 102636301 BOIt, M5 X 0.75 X 25 oottt e e 2
4 102729801 Assembly, Governor Fork Level (includes items 5 through 9) ..........occoiiiie 1
5 102636201 HoOIAEr, FOIK LEVET ...t 1
6 102636401 BOIt, M5 X 0.75 X 11 oottt ettt 1
7 102636501 Washer, SPring, M5 ... e 1
8 N/A Lever, FOrk, Middle ........ooi it 1
9 102729901 Assembly, Governor Fork Level, Lower (includes items 10 through 12) ........... 1
10 102633601 PN, SPriNG oo e 1
11 102636101 Lever, FOrk, ENd ... 1
12 102636601 Shaft, FOrK LEVET ..ot 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-41




Page 8-42

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000058-001



STARTER

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102645501 NUL, D722, SEAMET ..oeeeeieee et e e e e s et e e e s ennre e e e e enees 2
2 102647701 NUL, M8, PIAte .....ooiiiiiiiiie e e e e e et e e e 2
3 102648401 BOIt, M8 X 1.25 X 28 ..ottt et st 2
4 102648501 Y0 (o P = (Y R 1
5 102732501 Washer, Spring, D722, SEArter ........cccvveviiieeie e 4

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-43



000062-001

Page 8-44 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



VALVES AND ROCKER ARMS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102632001 NUL, FIANGE, IMB ..ottt et e e et e e e s e nnrae e e e e nees 3
2 102646401 BOIE, IMB X 1 X 8 ettt e 2
3 102651301 Washer, D722, Plain, ROCKET ... 2
4 102651601 AT a1 g o Yo = AN o o R 2
5 102651801 Pin, Spring, D722, ROCKET ......couiiiiiieiiiie ettt e e e e e e e e e eeeaeae s 1
6 102651901 S 00 o I e Tod (= L 1 o 2 RO 3
7 102652001 Assy Rocker Arm (includes items 8 through 10) ........ccooiiiiiiiiiii e 6
8 102651501 I 10 Y PRSP 6
9 102651701 SCreW-AdJUSTING ...oooiiii e 6
10 N/A N 4 T o Vo = 1
11 102652201 Bracket, ROCKEr A ... 3
12 102652601 Shaft, ROCKET AT ..ot e e e e e e e e e eneees 1
13 102652701 o] o TR (o Tod = Y o S 2
14 102652901 Collet, Valve Spring, St ... 6
15 102653001 Cap, Valve, D722 ...ttt e 6
16 102653101 SPriNG, VAIVE ..t 6
17 102653201 =Y =TT T ST o) 4 T T RSP 6
18 102653301 Seal, Valve STEM ..o 6
19 102653601 Valve, EXNAUSE ....oooieiieecce e 3
20 102653701 VaIVE, INIEL ..t e et e e e e e ee e 3
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-45




Page 8-46

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000063-001



DIESEL INLET MANIFOLD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102645801 Assy Manifold, Inlet (includes items 2 and 3) ........cccveeiiiiiiiiiii e 1
2 102646001 Gasket, Intake Manifold ...........coooieiiiiiiiiiie e 1
3 N/A Manifold, INIEL ... e 1
4 102646101 BOolt, MB X 1 X 45 e 3
5 102654301 Bolt, D722 Intake Manfld LOWET .........cc.uuviiiiiiiieie e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-47



000064-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-48



EXHAUST MANIFOLD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102646301 Cover, HEAat Proof ... ..o e et 1
2 102646501 SEUA, MB X 26 ..oeeeeeiieeeee e e e e e e e e e e e e e e e e e e arraraees 3
3 102646601 Gasket, EX-manifold ..o 1
4 102647101 Nut, FIange, MB, UDS .......ccccuiiiiiiiiiiiie ettt eee e et e e ennree e e 3
5 102647201 Bolt, Flange Head, MB X 1 X 16 ....coiiiiiiiiiiiiceee et 3
6 102731501 Manifold, EXNaust, D722 .......cooeiiiiiiiiiiiiceeeee et a e 1
7 102731601 Bolt, D722, Exhst Manfld COVEN ..............ummieieieeeeeeeee e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-49



Page 8-50 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



GASKET KITS

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102731801 Kit, Gasket Upper, D722 (includes items 2 through 13) .......cccccooiiiiiiiiiiiineene 1
2 102422301 Gasket, EXhaust DIESEI ..........uvviiiiiiiiiii e 1
3 102600301 O RING, 8 X 7 oo e e e e e e e e e e e e e e e e e e e e 1
4 102633401 Gasket, ThErMOSEAL .......coooviiiiie et e e e 1
5 102635301 GASKEE, B X 10 oo aaaa e e e e e e e nae 3
6 102644001 O RING, B0 X 36 .ooiieiiiiii it e e e e e e e e e e e 1
7 102644501 Gasket, HEAA COVEL ......cooeeiei et e et e e e e e e e e eees 1
8 102646001 Gasket, Intake Manifold ..o 1
9 102646601 Gasket, Ex-manifold .............uueeiiiiiiii e 1
10 102653301 SEal, VaIVE STEM ... e 6
11 102654101 Gasket, Cylinder Head ...........ooviiiiiiiiiiieee e 1
12 102654701 Gasket, Water FIANGE .........ovviiiiiiiiiii e 1
13 102798501 Gasket, Cylinder Head COVEr .......oooiiiieee et 1
14 102731901 Kit, Gasket Lower, D722 (includes items 15 through 27) ..........ccoociieiinneennnnn, 1
15 102601801 O RING, 18 X 13 oo ee e e e e e e e e e s aaarerre s 3
16 102606601 Gasket, Oil PUMP oo a e e e e 1
17 102608201 Gasket, BEaring Cas@ .......cccuuiiieiiiiiiie et 1
18 102608301 GaSKEL, COVEI ...t e e aaa s 1
19 102630301 O RING, 23 X 26 ooeiiiiiiieiie ettt ettt e et e e s et e e e e s aab e e e s enareeaaeaans 1
20 102632701 Gasket, Water PUmp, D722 ... 1
21 102634001 (O oo T £ G [ S SRPPPRR 1
22 102634401 O RING, 9 X 7 et e e e et e e st e e e e e ea e 1
23 102634501 Gasket, CONtrol Plate ...........oiieuiiiee e e 1
24 102654601 O RING, 20 X 17 oottt et e e ettt e e e s et e e e e s snsaeeeeseanaeeeaeanns 1
25 102728801 Gasket, Idle Apparatus, REAr ...........cooviiiiiiiiiiiiiie e 2
26 102729301 Gasket, GearCase, DT22 ... 1
27 102732601 Gasket, Fuel PUump, D722 ......ooeieiiee e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 8-51



Page 8-52

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



PISTON KIT

ITEM

PART NO. DESCRIPTION QTY
12 3 4
1 102732001 Kit, Piston Rebuild, D722 (includes items 2 through 6) ..........cccoooiiiiiiiiiiiiinen, 1
2 102607601 Assy Piston RiNg, D722 St ........oooiiiiiiiiiciiece e 1
3 102630901 Circlip, PiStON PiN ..o 2
4 102631001 PiN, PISTON .. 1
5 102728101 Piston, D722, St ......oooiiiiiiii s 1
6 102732201 Bushing, Piston Pin, D722 ..........ooiiiiiiiiie et 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-53






HONDA GX620 GASOLINE ENGINE E



olo

Page 9-2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000025-003



HONDA GX620 GASOLINE ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1012769 Screw, M6-1.00 X 25mm HeX Cap .....coooiiiiiiiiieeeeeeeee e 3
2 102298401 NUt,m8,all Metal LOCK .......uuviiiiiiiiieeie et e e e 2
3 102370501 Isolator Ring and BUSHING .......uuiiiiiiiie e 4
4 102370601 Washer, Snubbing, RiINg N BUSh ...... ..o 4
5 102382401 Bracket, FNR Trans Cable .............coooiiiiiiiiiiiie et 1
6 102410603 P-Clamp, Insulated .312 IN ...coooiiiiiiieeee e 1
7 102414901 Plate, Eng Mtg, Weld, HONda ..........ooiii e 1
8 102462301 Hose, Vent, TranSmMISSION ........coiiiiiiiiiiiiei e e e e e e e 1
9 102462502 Cover, CVT INNer, HONA .........oveiiiiiiiiii e 1
10 102490101 Bolt, M10 X 1.5 X 20 LOCHEE ..eeveeeeeeeeeeeeeee e 4
11 102490201 Bolt, M8 X 1.25 X 25 LOCHEE ..eevviieiiiiiiiceeeee e 6
12 102490501 Bolt, M10 X 1.5 X 100 LOCHEE ..oooveiiiiiieeeee e 1
13 102494401 Bracket, Transmission MOUNTING .....coooiiiiiiiiiee e 2
14 102618601 Lock Nut, FIg M8 X 1.25 NYION ....cooiiiieeeee e 1
15 102621501 NUt Flg, MB X 1.0 NYION ...ouiiiiiiiiiiieieee e a e e 3
16 102670701 Nut FIg M10 X 1.5 NYION it 5
17 103252201 ENgine, HONda, NO ACK ... et e e e 1
18 96701412 Washer, M12 Hard .........ooooiiiiiiiii et 4
19 N/A Locknut, M12x1.75 NYION INSEIrt ...ooooeiiiieee e 4
20 96704721 Bolt, M12 X 1.75 X 90 .t 4
21 96704960 BOolt, MT0 X 1.5 X B0 ..ottt ettt e e e e et e e e e e e e e e e eaans 4
22 96718978 BOlt, M8 X 1.25 X 80 ...ttt e e e e e e e e e et e e eaeeeeeeanns 1
23 96741038 Washer, M8 Hard ...........ooiiiiiiiiiiiie et 6
24 96741046 Washer, M10 Hard .........ooooiiiiiiiieeee e 9

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 9-3



-lo

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 9-4



SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102657501 Bolt, Flange Head, MB X 11 X 4 .....uoiiiiiieie ettt 2
2 102666201 Cap AsSSY, NOISE SUPPIESSOT ....vveiiiiieeieeiiiiictiiiieeee e e e e e e e e e ee st eareeaeeaseesaeaanseseeees 2
3 102666801 Cover, Fan, Bright Red .......ccouiiiiiiiiieeie e 1
4 102666901 NUL, FIANGE, IMB ..ottt e e s e et e e e e e snree e e e e nees 4
5 102667001 Fan, COOlING ooeiiiieieiieec e e e e e e e e e e e e e e e e e e e e e erraaaaaeeans 1
6 102667101 [ (o] o L= S Tor =TT o I 1 o PP 1
7 102667201 Bolt, Flange Head, M8 X 1.25 X 16 .....cccviiiiiiiiiie ettt 3
8 102667301 Bolt, Flange Head, MB X 1 X 12 ....ueiiiiiiiiie et 3
9 102667401 Grid SCreeN, PTO ..ottt e e e st e e e e st ae e e e s ateeeeeeanes 1
10 102667501 Plate, R SIAE .....eeiiiiiiieiee ettt e et 1
11 102667601 1] 2] 010 T R PRSPPI 1
12 102667701 Shroud, HEAM ........ooiiiii e e e 2
13 102667901 HaNger, ENGINE ....oooiiiiiiiie et 2
14 102668001 Bolt, Flange Head, M8 X 1.25 X 20 ......ccuiiiiiiiiiie ettt 2
15 102668101 1] 21 0T T R PP 1
16 102668301 Bolt, Flange Head, MB X 1 X 12 .o et a e 6
17 102668401 Plate, Left SIAE ....oiiiiiiiiiie e 1
18 102759401 NUL, SQUAIE, BIMM .o e e e e e e e e 2
Note: The part number for a complete engine is 102402701.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 9-5




olo

Page 9-6

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000018-001



IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102655301 R (8 o I =T o To o = PP RRT 2
2 102661901 Bolt, Flange Head, MB X 1 X 32 ... 9
3 102664601 FIVWREEI ...ttt e e e et e e e e nbae e e e e eeas 1
4 102664701 WaASHhEr, M20 ..ot e e e e e a e nnnaeas 1
5 102664801 NUt, FIaNGe, M20 ... e e 1
6 102664901 Key, Special Woodruff, 25 X 18 .....ccooiieeeeeee e 1
7 102665001 Coil Assy, Charge, 12-Volt, 20-AMP ..o 3
8 102665101 Pin, DOWEI, TOXT2 ettt e et e e e e et e e e e nr e e e e neeas 2
9 102665301 Diode ASSEMDIY ..ot —————————————— 1
10 102665401 Bolt, Flange Head, MB X 1 X 8 ...t 1
11 102665501 Grommet, TOOI ....eeiiiiiiiie e e 1
12 102665601 1Y o) (o R = o =Y SRR 1
13 102665701 Bolt, Flange Head, M8 X 1.25 X 110 .....cccuiiiiiiiie ettt 2
14 102665901 Coil Assy, R, IgNItioN ... 2
15 102666001 Coil Assy, L, IgNition ....oooieee e 2
16 102666201 Cap ASSY, NOISE SUPPIESSOT ...cceiiiiiiieeeiiiiieeeetiee ettt ee et e e et e e e e b e e e 2
17 102668201 (O3 To o] o TN SRR 1
18 102831201 SWILCh, Oil PreSSUIE ......eeiiiiiiiiiie et et 1
19 |AM1232301 Spark Plug, BPR2ES ...ttt 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 9-7



000022-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 9-8



OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102658001 GaASKEL, CASE COVEN ...ttt et e e et e e e e e e e e e e e eaaaan 1
2 102658101 Cover Assembly, Crankcase (includes items 3 through 9) .......cccccceeiiiiiiiiiiiienen.n. 1
3 102658801 Governor AsSEMDIY ... ————— 1
4 102659601 Washer, Plain, MB .........coouiiiiiiiiie sttt e 1
5 102724301 Seal, Oil, 38 X 58 X9 ..ottt e e 1
6 102724401 S 1o =T €10 )Y g o] PSSR 1
7 102724501 T2 T T A G TS 1
8 102724601 ClP, GOVEINOL ..ottt e e e e e e e e et e e e e e e e e e ee e e eanrenreees 1
9 N/A COVEN, CranKCASE ....vveiiieiieiiiieeeeeiiie e e e sttt e e e e ettee e e e sttt e e s e snteeeeeesntbeeeaeesneeeaeeans 1
10 102658201 DIPSHCK, Ol .ot a et e e e nreas 1
11 102658301 (07 1o T @ 1 I 11 Y PSS 1
12 102658401 Pin A, DOWEL, 8 X 14 ..ottt e e s e e e e et e e e enees 2
13 102658501 Washer, Drain Plug, M14 et 1
14 102658601 Bolt, Drain PlUug , MT4 ...ttt e e e e e 1
15 102658701 Bolt, Flange Head, M8 X 1.25 X 50 .....cccuiiiiiiiii et 9
16 102658901 COVEL, Ol FIREI .t 1
17 102659001 Cover Assembly, Oil PUMP .....ooiiiiiiie et 1
18 102659101 Rotor, Oil PUMP, QULET ......uieiiiiiieece e 1
19 102659201 Spring, Relief VaIVe ... 1
20 102659301 Ball, Ste€l, 3/8, H12 ..o 1
21 102659401 2 Lo To1 (] SRS RRR 2
22 102659501 Bolt, Flange Head, MB X 1 X 20 ...cooiiiiiiiiieeee et e e a e e e e 3
23 102724701 SCreen, Ol FIltEI ...eii it et e e e e e e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 9-9




000013-001

Page 9-10 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102657601 Gasket, Intake Manifold ..............oeiiiiiiii e 2
2 102657701 Y= T T 0] (o A 11 =Y PRSP 1
3 102657801 Bolt, Socket, M8 X 1.25 X 45 ..o 4
4 102662101 070}V R o 1= Y= To R 1
5 102662102 Cover, Head Filler .......ccoiiiiee e e e 1
6 102662201 Gasket, Cylinder Head COVET ........oooeiiiiiiiiieteee e 2
7 102662301 7o) L 1= Y= To O 01/ R 2
8 102662401 Washer, HEAd COVET .......ooeiiiiiiii ittt e e e e e 2
9 102662601 Bolt, Flange Head, M10 X 1.5 X 80 ...ccuiiiiiiiieieeee et 8
10 102662701 Bolt, StUA, IMBX22 ... 4
11 102662801 Cylinder HEad, #2 ...oooooeii et a e 1
12 102662802 Cylinder Head, #1 ..o e e e e 1
13 102662901 Plate, PUSh RO GUIAE .......euuiiieiieeee et e e e e e eees 2
14 102663001 Ao B (o Tod (=Y Y o IR 4
15 102663101 Arm, ValVe ROCKEI ......cooiiiieeeieeee sttt e e e s 4
16 102663201 BOlt, PIVOt, M8 ... e 4
17 102663301 U B Y0 o | SRR 4
18 102663401 VAIVE, EX oottt e e e e e e e e e e e e e eaaans 2
19 102663501 VaIVE, IN ettt e e e e e e e e e e e e e e et —————— 2
20 102663801 RO, PUSKN et e e e e e e eeaeaeean 4
21 102663901 Retainer, In Valve SPring ... 2
22 102664001 SPriNG, VAIVE .. 4
23 102664101 Seal, ValVe SEM ..o 2
24 102664301 Gasket, Cylinder Head ..o 2
25 102664401 Pin A, DOWEI ;12 X 20 oot et e e e e e e e e 4
26 102722701 Retainer, EX Valve SPriNgG ......coooiiiiioiii et a e 2
27 102722801 Seat, ValVe SPIiNg ..o e 2
28 102722901 [R0)r= 1 (o] jY /= 1 1Y/ = 2
29 |AM1232301 Spark Plug, BPR2ES ......oooi ettt e et 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 9-11



000023-001

Page 9-12 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102659801 (O =101 ] g T | S 1
2 102659901 Camshaft ASSEMDIY ... ——— 1
3 102660001 Lifter ASSEmMDIY, VAIVE .........uuiiiiiiiieiee e 1
4 102660101 Bearing, Radial Ball, 6003 ..........cccuiiiiiiieiee s 1
5 102660201 Bolt, Flange Head, M5 X 1 X 16 ..o 1
6 102660301 Bolt, Flange Head, MB X 1 X 25 ... 1
7 102660401 ] (o] TS (o [ 2
8 102660402 Piston, OVEr-Sized 0.25 .......ooiiiiiiiiiii e 2
9 102660403 Piston, OVEr-Sized 0.50 ........coiiiiiiiiiiiiiceeee e 2
10 102660404 ] (o] o TR T £ TR 2
11 102660501 Rod Assy., Connecting (includes items 12 through 14) ......cccccoeiiiiiiiiiiiiieeeee, 2
12 102660901 Bolt, Connecting Rod, 6 X 37 ... 2
13 N/A ConNECtiNg ROG ..o 1
14 N/A Cap, ConNectiNng RO .........uuiiiiiiiii e 1
15 102660601 Clip, Piston Pin, 18MM ... 4
16 102660701 T T 1= (o] o 2
17 102660801 RING Set, PiSton, St .....oooiiiiiiie e 2
18 102660802 Ring Set, Piston, OS 0.25 ......oiiiiiiiie et e 2
19 102660803 Ring Set, Piston, OS 0.50 .....ouiiiiiiiiieeiii e 2
20 102660804 Ring Set, Piston, OS 0.75 .....eeiiiiiiiii et e 2
21 102661001 Washer, Plain, M8 .........oeiiiiiiiiii e e e e 3
22 102661101 Pin, LOCK, 8 IMIM ..o e e e e e e e e e e nreneaeaaeens 2
23 102661201 Bearing, Needle, 8 X 12.7 X 11 oottt 1
24 102661202 Oil Seal, 8 X 14 X 5 oo 1
25 102661301 Bearing, Needle, 8 X 12 X 10 oot e e aee e e e e e 1
26 102661401 Oil Seal, 38 X 58 X 9 i 1
27 102661501 Shaft, GOVEIMNOI AFM oo e e e e e aaaeas 1
28 102661601 (070 )Y /<Y g =T Y= { = S 1
29 102661701 Gasket, Breather COVEI .......oouu e eaas 1
30 102661801 ValVe, BrEAtNEN ......coceeeeeeeeeee et 1
31 102661901 Bolt, Flange Head, MB X 1 X 32 ...ttt e e e e e e 2
32 102664901 Key, Special Woodruff, 25 X 18 ..o i 1
33 102668201 (O3 =T 00T T AT T RS 1
34 102725101 Pin A, DOWEI ..ottt e e e e e e e e e ae e e aaaaeeans 1
35 102725201 Bolt, Flange Head, 6 X 16 .......ooiiiiiiiiie ettt e e e e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 9-13



000083-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 9-14



OIL FILTER ADAPTER AND VOLTAGE REGULATOR

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016467 110 S T PRSP 1
2 102289001 Screw, M8X1.25X30, HEX ...coiiiiiiiiieiiieiie ettt 3
3 102331401 RN 18] =) (o P o] | = o [ Y 1
4 102371401 Bracket, Oil Filter MOUNT .........ooiiiiee e et 1
5 102434801 Adapter, 90, 5/16 TUDE .......uuiiiiiiiiiee e 1
6 102443501 Hose, 3/8, Remote Oil, HONAa .........ccooiiiiiiiiiie e 1
7 102443601 Clamp, HOSE ...ttt e a e e e e e 4
8 102457501 Adapter, 90, 3/8 TUDE .......eiiiiei et e s 1
9 102457601 Hose, 5/16, Remote Oil, HONda ........ccooiiiiiiiiiie e 1
10 102475301 Nipple, M20, REMOLE Ol .......oeviiiiiiiiiie e 1
11 102490401 O-MNG 11.8 X 2.4 oottt e e e e e et e e e et ae e e e e nnneeaeeenne 2
12 102618601 Lock Nut, FIg M8 X 1.25 NYION .....eeiiiiiiiiiiie ettt 2
13 102670801 Screw, M6 X 1 X 25 Thd FOMM ..ooooiiiee et 5
14 102710301 Plate, FUEI/OII SYSIEM ......uiiiiiiiiiecece e 1
15 102721901 Adapter, 3/8 HOSE .....uviiiiiiiiiie e 1
16 102722001 AdapPLer, 5/16 HOSE ....euiiiiiiiiie et e e e e e e e e 1
17 102849401 Adapter, Oil Filter, HoONda ENG ......oooiiiiiiiee e 1
18 96705587 BOIt, M8 X 1.25 X 30 .eeeiiieiiiiiiit ettt ettt e e e e e s et e e e e ennre e e e annees 2
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 9-15

9






FUEL, INTAKE, AND GOVERNOR
SYSTEM



000081-002

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-2



FUEL SYSTEM — GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013746 Clamp, 0.307 ID HOSE ....ooiiieiiiiiee ettt e et e e e e e nae e e e e ennes 2
2 101587703 Hose, Fuel, Vent, 22" LONG ...t 1
3 101824401 RV =T 0100 == T TSRS 1
4 102298401 Nut,m8,all Metal LOCK .......ccicuiiiiieiiiiiie et e et 1
5 102411202 Clamp, Hose, Cth 13MIM ...t 2
6 102426301 Strap, TAnK, FUEL .....ooooiii e a e e 1
7 102657201 (O 1o T T oY= T = B PR RPR 1
8 102657301 FIEEE, FUEL e e e e et e e e e et e e e s neeas 1
9 103307901 Hose, Tank To Filter, FNB80A ..........uuiiiiiiiiiee e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-3



000082-004

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-4



FUEL TANK — GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102952102 | Asm, Tank, Fuel, Gas, 4x4 (includes items 2 through 14) ........ccccciniiiiiiiiiinnne 1
2 1013461 Screw, #10-16 Hex-Head Hi-LO .........oooiiiiiiiiii e 5
3 ek Sending Unit, FUEI LEVEL * .....oeiieiiiiie e 1
4 1015139 Insulation GromMMEt ........oooiiiic 1
5 1015143 VENt, FUBI TANK .ot e e e 1
6 1016 Washer, #10 SPlit LOCK ......coooiiiiiieeiee e 1
7 N/A Wire Asm, BIK, 170MM ..ot e e 1
8 N/A Wire Asm, Org, 170MIM ... e e e e e 1
9 102522001 Gasket, RUDDET ... 1
10 102670901 Valve, Pickup Tube, FUEl ... 1
11 102751601 Cap, Fuel Tank, GasoliNeg ............ccooiiiiiiiiiiiiiieee e 1
12 N/A Tank, FUEI, GaS, 4X4 ....oooo et a e e 1
13 183 Washer, #10 Type A Flat ... 1
14 8797 NUL, #10-32 Brass HEX .....ueeiiiiiiiiiiiiiieeeeee et 1

**** Special order item available upon request.

* Note: Must replace fuel sending unit gasket when servicing this
component.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-5



000081-001

) () e
=)

X

LAY e

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-6



FUEL SYSTEM - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101313402 Clamp, Gre€N HOSE ....uuiiieiecceee e 1
2 1013746 Clamp, 0.301 ID HOSE ....cccoiieeeeeeeeeee ettt e e e e e e e e e e e aanees 2
3 101587703 Hose, Fuel, Vent, 22" LONG ...uueeiiiiiiie ettt e 1
4 101824401 Ry =T 0100 == T o RO PRTRPR 1
5 102289001 Screw, M8X1.25X30, HEX .ovieiiiiie ettt 5
6 102296716 Screw, M6 X 16 TEHX FIHA ..ovvveeieiieeeee e 1
7 102410602 P-Clamp, Insulated 1.75 [N ...eeeeicecee e 1
8 102410801 Pump, Diesel FUEI EIECHIIC .....uuveeeieeieee e 1
9 102411202 Clamp, Hose, Cth 13MIM ... 2
10 102411203 Clamp, Hose, Cth 14MM ....eueeiiie e 6
1" 102426301 Strap, TanK, FUEL ........oooi et 1
12 102430001 Hose, Tank To Prefilter DIESEl .........coooiiiiiiieieieeee e 1
13 102430101 Hose, Fuel Prefilter TO PUMP .....ueeiiiieee e 1
14 102430201 Hose, Fuel PUMP TO FIEr .....veeeiieecei e 1
15 102430301 Hose, Fuel FIter TO ENQ coovvveieeiiecee e 1
16 102430401 HOSE, FUBI REIUIN ... e e e e e eees 1
17 102434601 FIEr ASSY, FUEI ..o e e e e 1
18 102434701 FIEE, FUBL oot e e e e e e e e e e ean 1
19 102434801 Adapter, 90, 5/16 TUDE .....oeiiiiie e er e e e e e e 2
20 102618601 Lock Nut, FIg M8 X 1.25 NYION .....euiiiiiiiiiiie et 3
21 102710301 Plate, FUEI/OIl SYSIEM ...oooiieieieeee et 1
22 96705587 BOlt, M8 X 1.25 X 30 .eueiiiiiiiiiiie ettt e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-7



000082-005

Page 10-8 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



FUEL TANK - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102952101 Asm, Tank, Fuel, Diesel, 4x4 (includes items 2 through 16) ..........ccccooiiieiiriinnen. 1
2 1013461 Screw, #10-16 Hex-Head Hi-LO .........oooiiiiiiiiii e 5
3 ek Sending Unit, FUEI LEVEL * .....oeiieiiiiie e 1
4 1015139 Insulation Grommet ....... ..o 1
5 1015143 VENt, FUBI TANK .ot e e e 1
6 1016 Washer, #10 SPlit LOCK ......coooiiiiiieeiee e 1
7 N/A Wire Asm, BIK, 170MM ..ot e e 1
8 N/A Wire Asm, Org, 170MIM ... e e e e e 1
9 102406701 Bushing, Line, RetUrn ..o 2
10 102406801 Elbow, 90 Barbed .........coooiiiiee e 1
11 102478501 Pickup TUDE, FUEI .....ooiiiiieee e 1
12 102494701 Cap, FUEI (DIESEI) ..o 1
13 102522001 Gasket, RUDDET ..o 1
14 N/A Tank, Fuel, DIESEl, XA ..o 1
15 183 Washer, #10 Type A Flat ... 1
16 8797 NUt, #10-32 Brass HEX ...ccooeeeeiee et 1

**** Special order item available upon request.

* Note: Must replace fuel sending unit gasket when servicing this
component.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-9



Page 10-10

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000020-001



CARBURETOR ASSEMBLY, HONDA GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 103201601 Carburetor, Seal Shaft (includes items 2 through 13) ..o 1
2 102623802 Jet, GX620, #102 (8000 ft. and higher (2438 m and higher)) .......ccccccccceeinnns 1
3 102623805 Jet, GX620, #105 (5000-8000 ft. (1524-2438 M)) .eevveveeeieiiieiieeeeeeee e 1
4 102623808 Jet, GX620, #108 (0-5000 ft. (0-1524 M)) ..eovrreiiiiiiiei e 1
5 102655401 [N\ [ 274 1= 00 1 - o U 1
6 102655501 FIOAE SEE oo aaaaae e 1
7 102655601 GASKEE S ..oiiiieeiiii e 1
8 102655701 Screw Set, Drain ......coooiieee e 1
9 102655801 Screw-Washer, M4 X 14 .....ooo et 4
10 102655901 Valve ASSY., SOIENO0IA .....ooiiiiiiiiieee e e 1
1" 102656001 Screw-Washer, M5 X 12 ... 2
12 102724101 SCreW Set, LEft oo 1
13 102724201 Screw Set, Right ... 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-11




000021-001

Page 10-12 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



CARBURETOR INSTALLATION — HONDA

GASOLINE VEHICLES
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102385801 Bracket, Choke Cable ..........oo oo e 1
2 102462601 Insert, Adapter, Carburetor ............cooociiiiiiiiie e 2
3 102493001 Gasket, Adapter, Carburetor ...........ooooii i 1
4 102617301 Screw Tapping, M5 X 0.8XT0 ... e 2
5 102620801 Adapter, Intake Honda GXB20 ........cccuvviiiiiiiiee et a e 1
6 102656101 Clip, Breather TUDE ..o 1
7 102656201 Grommet, RESEIVE TaNK .......ooiiiiieee e e e e 1
8 102656301 Bolt, Flange Head, MB X 1 X 120 .....ccoiiiiiiiiiiiiiiie et seee e e 2
9 102656402 PUump ASSY., FUEL, SUD ..ot 1
10 102656501 TUDE, Breathr ... et e s 1
1" 102656601 Stay, FUBI PUMD oot e e e e e e e 1
12 102656701 Gasket, CarbUretor ... 2
13 102656801 [T U] =) (o g O ¢ oTU T =Y (o] SRR 1
14 102656901 SreW-Washer, MB X 16 .......oociiiiiiiiiiie ettt et e e e e snae e e eneees 2
15 102657001 TUDE B, FUE et e e et e e e nes 1
16 102657101 Tube, DIaphragm ......oooo e 1
17 102657201 L0 1o T U oY= = 2 PR 3
18 102657301 LY P LU= PR 1
19 102657401 Clip, WIr€ HArNESS ....cceeeiiiiiieee ettt ettt re e e e e e e e e e neneeeeee s 1
20 102657501 Bolt, Flange Head, MB X 11 X 4 .....ueiiiiiiieiee ettt 2
21 102657601 Gasket, Intake Manifold ...........cooouniiiii e e 2
22 102657701 Y F=Y T 0] [ N 111 R 1
23 102657801 Bolt, Socket, M8 X 1.25 X 45 ..ottt 4
24 102710501 Spring, Continuity, SOIEN0IA .........cooiiiiiiiii e 1
25 102725401 TUDE A, FUBL .ot e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-13



10

B BB

Page 10-14

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000033-001



GOVERNOR AND ACCELERATOR CABLES, GASOLINE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102475701 Clip, Brake LINE .....oveeiiiiiieeceee e e e e e e 2
2 102498701 Cable, Accelerator, GXB20 ..........ccccoeiiiiiiiiiiiiie et 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-15



000034-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-16



CHOKE CABLE, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102475701 Clip, Brake LINE .....oveeiiiiiieeceee e e e e e e 2
2 102826101 CabIE, ChOKE ....eeevieetiteeee ettt e e e e e e e e e e e e e e e e e e e eeeeeeaanaes 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-17



10

B BB

Page 10-18

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000035-001



ACCELERATOR CABLE, DIESEL VEHIC

LES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102475701 Clip, Brake LINE .....oveeiiiiiieeceee e e e e e e 2
2 102498801 Cable, Accelerator, DIESEI ..........coouiiiiiiiiiiiie e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-19



000085-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-20



GOVERNOR COVER - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102451001 Cover, Engine, HONda ... 1
2 102498101 BOlt, M8 X 1.25 X 20 ..ottt e e e e e e e aaaa e 2
3 102707101 Grommet, Split, 50 DUFOMELET .......oeeiiiiiiiiii i a e 2
4 96705736 BOIt, M5 X .8 X 20 ..ottt ettt e e e a e e e e e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-21



FLAOF

~f

Za

\\
/‘
//
/' [ooooesoor

Page 10-22 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



GOVERNOR SYSTEM - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014007 WaSheEr, 1/4 Flat ........oeeeeeeeeeeee e, 2
2 101886101 Screw, 1/4-20 X 1.00 Square-Head ............coooiiiiiiiiiiiie e 2
3 102296716 Screw, M6 X 16 TEHX FIHA ..ovvviiiiieeeeee e 3
4 102423701 (07 o] [T = g To 11 LT €0} V7=T 4 o T S 1
5 102433101 Bracket, Governor, Arm, TFANS ........ccccoiiiiiiiiiieiee e e e e e e reeeaaea e 1
6 102433501 LA ST o 1YY o Lo T S PPPRRPRRN 1
7 102451201 Bracket, Governor, Trans Cable .........ccooooeeeiiiiiiiiieee e 1
8 102452301 Adjuster, SPriNg, 1A ........oeeiiiieiei e 1
9 102454801 Bracket, Arm, GOV, ENQINE ..........oooiiiiiee e 1
10 102454901 Bracket, Cable, GOV, ENQINE ......oooiiiieee e 1
11 102457001 ST o] (] o [P TP P U USRI 1
12 102457101 o] (] 0o TR 021 1 o N SR U PR SPPPPPI 1
13 102457201 Spring, Compression, Adj, 1dI€ ... 1
14 102490101 Bolt, M10 X 1.5 X 20 LOCHEE ..eeveieiiieiiicceeee et 2
15 102499601 Guard, Governor, Ground SPEEA ...........cooiiiiiiiiiiiiie e 1
16 102616801 BOlt, M4 X .7 X B0 oot a e e 1
17 102616901 Nut FIg, M4 X 0.7 MECh DEF ....oeiiiiiee ettt 1
18 102618601 Lock Nut, FIg M8 X 1.25 NYION .....eeiiiiiiiiiiie e 1
19 8233 Locknut, 1/4-20 NYION INSEIT ...ocoiieieeieeeeee e a e 2
20 96714464 WaASNEL, M4 et e e e e e e aaa e e e 1
21 96718978 Bolt, M8 X 1.25 X 80 ...t a e 1
22 96741038 A =T a1 1Y T F= T 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-23



000090-001

Page 10-24 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



INTAKE DUCT AND AIR BOX ASSEMBLY -
HONDA GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102378901 HOosE, INtake, GXB20 .....cociiiiiieie et s e e e e e e e e nees 1
2 102395601 Hose, Intake, PrimMary ... 1
3 102411210 Clamp, HOse, Cth BAMIM ......ouiiiiiiiiiieee e e e e e e e 4
4 102541465 Bolt, M 6 X 1.0 X 65 Hex, Flange, Head, Black ..........cccccoiiiiiiiiiiiiiie 2
5 102621201 Bolt Flanged Head, M8 X1.25x 16 with LOCHIte .........covvvvviiviiiiiiice e, 2
6 102621501 NUt FIg, MB X 1.0 NYION ..ottt 2
7 N/A Weldment, Support, Air Cleaner .............uuuueciiiiiiiiiee e 1
8 102810701 Filter, Air, Canister, W/labe (includes items 9 through 12) ...........cccoiiinieeni. 1
9 102498601 Element, Filter, Air, 51N oo 1
10 102725501 Valve, Evacuator, FItEr Air ........eoeeeee e e 1
1" 102725601 Cap, Latch Lock, Filter, Al .......oooei i 1
12 N/A Body, Canister, Filter, Al .........coooiiiiiiiiieee e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-25



000090-002

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-26



INTAKE DUCT AND AIR BOX ASSEMBLY - DIESEL

VEHICLES
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102379001 HoseE, INtake, D722 ...t e e 1
2 102395601 Hose, Intake, PrimMary ... 1
3 102411209 Clamp, Hose, Cth 55MIM ... ..ouiiiiiiii e 1
4 102411210 Clamp, Hose, Cth B4AMM ......uuiiiiiiii e 3
5 102541465 Bolt, M 6 X 1.0 X 65 Hex, Flange, Head, Black ...........ccccoiviiiiiiiiiiiiiiiiiee e, 2
6 102621201 Bolt Flanged Head, M8 X1.25x 16 with LOCtite .........coovvvviiiiiiiiiicce e, 2
7 102621501 Nut FIg, MB X 1.0 NYION .ottt e e e nae e e e 2
8 N/A | Weldment, Support, Air CIEANET .......cc.uuiiiiiiieiee e 1
9 102810701 Filter, Air, Canister, W/labe (includes items 10 through 13) ..........ccceviinnnnn. 1
10 102498601 Element, Filter, Air, 5N oo 1
11 102725501 Valve, Evacuator, FIter Al ... e 1
12 102725601 Cap, Latch Lock, Filter, Al .......ooeei i 1
13 N/A Body, Canister, Filter, Al ... 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 10-27



10



EXHAUST SYSTEM E



000075-001

Page 11-2 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



EXHAUST SYSTEM, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102409401 Pipe, Exhaust Intermediate .........ccccooeieiiiiiiiiiii 1
2 102409501 SPriNG, EXNAUST ...oeeeiieieeee e 4
3 102409601 Header, EXNAUSE, GAS .....ccooiiuiiiiiiiiiiiie ettt e e e 1
4 102621201 Bolt Flanged Head, M8 X1.25x 16 with Loctite ..........cccoooiiiiiiiii e 2
5 102812801 Asm, Muffler, AWD Homologation (includes items 6 through 8) ...........c.......o.e. 1
6 102409501 SPring, EXNAUST ... 4
7 N/A Y LU R 1
8 N/A Bracket, MUFTIEN ... 1
9 102834901 Gasket, EXhaust, GXB20 ...........eveiiiiiieie e 2
10 96704416 Nut FIg, M8 X 1.25 Serrated ........ccveviiiiiiiiii et 4

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 11-3



000075-002

Page 11-4 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



EXHAUST SYSTEM, DIESEL VEHIC

LES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102298401 Nut,m8,all Metal LOCK .......ccicuiiiiieiiiiiie et e et 3
2 102409301 Pipe, Exhaust Diesel Main ...........uuuiiiiiiiiii e 1
3 102409401 Pipe, Exhaust Intermediate ..o 1
4 102409501 SPring, EXNAUST ... 4
5 102422301 Gasket, EXhaust DI€SEI .......cc.ueiiiiiiiiie e 1
6 102621201 Bolt Flanged Head, M8 X1.25x 16 with LOCtite .........ccovvviviiiiriiiicccc e, 2
7 102621301 Bolt, M8 X 1.25 X 40 with LOCLIE ......coeviiiiiiiiiiie e 3
8 102628101 Shield, Diesel EXNAUST ........coooiiiiiiii e 1
9 102731601 Bolt, D722, Exhst Manfld COVET ........ccoiiiiiiiiiiiiii e 1
10 102812801 Asm, Muffler, AWD Homologation (includes items 11 through 13) ..........cccocceeeee. 1
1" 102409501 Spring, EXNAUSTE ... 4
12 N/A IMUTFIEE e et e et e e e et e e e s st ae e e e s sntaeaeeeanes 1
13 N/A Bracket, MUSTIEE ..o et e e e e eees 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 11-5




11



CLUTCHES E



000008-002

Page 12-2 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



CLUTCH COVER (STANDARD)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102296716 Screw, M6 X 16 Tt HX FI HA ..oooiiiiiiee e 7
2 102411210 Clamp, HOse, Cth BAMIM ......oiiiiiiiiiiiiee e e e e e 1
3 102414501 (070177 A AV I O 10 (= PRSI 1
4 103320601 [ [ ST O TV (=] PR @3 TR 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 12-3



@ i

i ; 000008-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

4 4 N
i Q 9 vnnc
Y ﬁ'\\‘ TIL.,/”-%
N RN
& !/’

VEXW
£

Z &

Page 12-4



CLUTCH COVER (SEALED)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102616003 Kit, Sealed CVT Cover (includes items 2 through 11) ..., 1
2 101856102 Screw, 1/4-15 X 1.50 Hi-Io HEX .couveiiiiiiiiiee e 3
3 102296716 Screw, M6 X 16 Tt HX FI HA ...oooiiiiee e 7
4 102411210 Clamp, Hose, Cth B4AMM ......ouiiiiiie e 3
5 102414501 COVEL, CVT OULET ittt e ettt e e st e e e e enreeeeeens 1
6 102481001 Hose, Inlet, Cover, CVT ... e 1
7 102481201 Bracket, Inlet, CoVer, CVT ... 1
8 102481301 Gasket, COVEL, CVT ...ttt e et e e e st e e e e sneeeeeeans 1
9 102616101 Cap, Inlet, CoVEL, CVT ..o 1
10 102628001 Filter, Inlet, Cover, CVT ...t 1
11 103320601 HOSE, OULIEE, CVL i e e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 12-5




12

B BB

Page 12-6

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000084-001



DRIVE BELT

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102374901 2= W I 4 Y USRS 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 12-7




000007-003

Page 12-8 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



DRIVE CLUTCH — GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102385601 Washer, STEPPEA ...t e e e e e e 1
2 102490001 Bolt, M10x1.25X200 LOCHEE ....eevveiiiiiiieiiiiieie e 1
3 103185401 Clutch, 4x4, Gas, W/cover (includes items 4 through 23) ........cccccceeeeiiiiiiiienennnn. 1
4 102690501 Screw, Shider HexX, .312 X 1.75 .o e 2
5 102690701 Nut, Lock Hex, 1/14-20, FIEXIC ......coeeiiiiiiieiiiie e 2
6 102691001 Sub Assy, WE CIULCh, GaS ......eeiiiiiiiiii i 2
7 102691401 Spring, Compression, Primary ..o 1
8 102691601 Washer, Lock, H-Spring, 1/4 ... 4
9 102691701 Screw, Cap, Hex Hd, 1/4 X 1.25 ... 4
10 102691801 Shim, 1.83 X 1.33 oo st e e et e e e araraeaeaaes A/R
11 N/A Subassembly, Drive CIUTCh ..........oooiiiiiiiiiiiieee e 1
12 N/A Subassembly, Moveable, Drive CIUtCh .........cccvviviiiiiiiiiii e, 1
13 N/A Spider Subassembly (Gasoline) (includes items 14 through 20) ...................... 1
14 102690201 Pin, Spring Slotted,1.25 X 1.0 ..oceiiiiiiiieee e e 2
15 102690301 Pin, Dowel, .375 X 1.50 ...ueeiiii ettt 2
16 102690501 Screw, Shlder Hex, .312 X 1.75 o 2
17 102690701 Nut, Lock Hex, 1/14-20, FIEXIC .......ooiviiiiiiieiiiiiiee et 2
18 102691901 Roller, TOrqUE, Gas .......cooviiiiiiiieieicce e e e e e e e e e e aaan 4
19 N/A Spider, Drive CIULCH .......eiiiiieiei e 1
20 102839401 Sub Assy, Roller Weight ....... ..o 2
21 N/A Cover, Drive CIUICh ... 1
22 103185801 CoVEr, CIULCH, 4X4 ..ot erre e e e 1
23 103185901 Gasket, Cover, CIUICN, 4X4 ....ooun e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 12-9



Page 12-10 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



DRIVE CLUTCH - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102385601 Washer, STEPPEA ...t e e e e e e 1
2 102616501 BOIt, M0 X 1.5 X 180 ..eeeiiiiiiiiiiee ettt et st e e e e e e e 1
3 103185501 Clutch, 4x4, Diesel, W/cover (includes items 4 through 23) ......c.cccccoeeviiiniiinenennnn. 1
4 102690501 Screw, Shider HexX, .312 X 1.75 .o e 2
5 102690701 Nut, Lock Hex, 1/14-20, FIEXIC ......coeeiiiiiiieiiiie e 2
6 102690801 Sub Assy, Wt Clutch, DI€SEI ......coceeiiiiiieeeee e 2
7 102691401 Spring, Compression, Primary ..o 1
8 102691601 Washer, Lock, H-Spring, 1/4 ... 4
9 102691701 Screw, Cap, Hex Hd, 1/4 X 1.25 ... 4
10 102691801 Shim, 1.83 X 1.33 oo st e e et e e e araraeaeaaes A/R
11 N/A Subassembly, Drive CIUTCh ..........oooiiiiiiiiiiiieee e 1
12 N/A Subassembly, Moveable, Drive CIUtCh .........cccvviviiiiiiiiiii e, 1
13 N/A Subassembly, Spider Utility, Diesel (includes items 14 through 20) .................. 1
14 102690201 Pin, Spring Slotted,1.25 X 1.0 ..ccieiiiiiiie e 2
15 102690301 Pin, Dowel, .375 X 1.50 ...ueeiiii ettt 2
16 102690401 Roller, Torque, DIESEI ........uuiiiiieiie e 4
17 102690501 Screw, Shider Hex, .312 X 1.75 .. 2
18 102690701 Nut, Lock Hex, 1/14-20, FIEXIC .......ooeiiiiiiiieiiiiiiee e 2
19 N/A Spider, Drive CIULCH .......eiiiiieiei e 1
20 102839401 Sub Assy, Roller Weight ....... ..o 2
21 N/A Cover, Drive CIUICh ... 1
22 103185801 CoVEr, CIULCH, 4X4 ..ot erre e e e 1
23 103185901 Gasket, Cover, CIUICN, 4X4 ....ooun e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 12-11




000003-001

Page 12-12 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102369901 CVT, Secondary (includes items 2 through 8) .........coooiiiiiiniiie 1
2 102695401 Washer, Thrust, 1.53 X 1.92 ... 1
3 N/A Sheave, Driven CIULCh ........ooiiiiiii e 1
4 102695601 Retainer, Spring, INNEr ... e 1
5 102695701 Spring, Compression, SECONAANY .........ccooiiiiiiiiiiiiieee e e e e 1
6 102695801 Retainer, Spring, OULET ......ooeiiiiiiie e 1
7 102695901 Ring, Retaining, External ... 1
8 N/A Driven Clutch Base Sheave ............ccccoiiiiiiiiiii e 1
9 102385701 WaSher, STEPPEA .. ...t e e 1
10 102490501 Bolt, M10 X 1.5 X 100 LOCHLE ...oeeieeiiieiieiiiiee et 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 12-13



12



DRIVETRAIN COMPONENTS E



000012-001

Page 13-2 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List




FRONT DIFFERENTIAL MOUNTING AND HALF SHAFTS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102274101 Center Cap, RUDDET .......ueiieee e 2
2 102381701 Spacer BIOCK, Diff .........uiiiiiiiii e a e 1
3 102436001 Upright Sub-Assembly, LH (includes items 4 through 11) ...........coocoiiiniineens 1
4 102022901 Locknut, M12-1.25 NYION ....ooiiiiiiiiie et 1
5 102368201 1= 14T T SRS 1
6 N/A Upright, Left oo 1
7 102374701 Internal Retaining Ring, 80mMm BOre .........cccooiiiiiiiiiiiii e 1
8 102376601 Assy, Rotor, Brake, Front (includes items 9 and 10) ...........cccccoviiiieeieiiceniis 1
9 N/A Rotor, Brake, FIrONT ...t 1
10 102475801 StUd, WHEEI LUQG ..eveeiieiiieiee ettt e 4
11 102479001 Asm, Adjuster, Slide (includes items 12 through 14) .........cccooiiiiiiiiiieiiieeeis 1
12 102361901 JOINE, BaAll .o 1
13 102447001 SlAE, AQJUSEET ....eeiiie et 1
14 102722301 Ring, Retaining, EXt, 1-1/4" ... e 1
15 102436101 Upright Sub-Assembly, RH (includes items 16 through 23) .........ccccceviiiiieennnnenn. 1
16 102022901 Locknut, M12-1.25 NYION ....oeeiiiiiiieee et e 1
17 102368201 1Y 14T T SRR 1
18 N/A Upright, RIGE ..o e 1
19 102374701 Internal Retaining Ring, 80mMm BOre .........cccooiiiiiiiiiie e 1
20 102376601 Assy, Rotor, Brake, Front (includes items 21 and 22) ...........ccccoviiiiiiiiniiins 1
21 N/A Rotor, Brake, Front ... 1
22 102475801 StUd, WHEEI LUQ ..ottt 4
23 102479001 Asm, Adjuster, Slide (includes items 24 through 26) ........ccccooiiiiiiiiiiiienniines 1
24 102361901 JOINE, BaAll .o 1
25 102447001 SldE, AQJUSLET ...oveeieeeeeee e 1
26 102722301 Ring, Retaining, EXt, 1-1/4" .. .o 1
27 102462401 Hose, Vent, Front Diff ...t r e e era e 1
28 102491001 Bolt Flanged Head, 3/8-16x1.0 with LOCHIte .........cccoviiniiiiiiiiiiie e 2
29 102491101 Bolt Flanged Head, 3/8-16x1.500 with LOCHtE .........cccevievviiiiiiiiiie e, 2
30 102617501 Nut FIg, M22 X 1.5 MECh DEf ...ocoeeiiiieeieeee et 2
31 102617801 Washer Hard, M22 ...t e e s 2
32 102711601 Bolt, Flange Head, M10 X 1.5 X 25 ..ot 4
33 102865201 Shaft, Half ..o e 2
34 103244701 Asm, Mount, Diff PIate .........cooiiiiiiii e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-3




000010-001

Page 13-4 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



FRONT DIFFERENTIAL (OUTPUT COMPONENTS)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102371801 Differential, Front * (includes items 2 through 40) ........ccccooiiiiiiii, 1
2 102438201 Kit, Assy, Output Cover Plate (includes items 3 through 13) ........ccoccviiieiiinni, 1
3 102439001 Set Screw, #10-24 UNC-3A with PatCch .........ccccooiiiiiiii e, 1
4 102439101 Thrust BUHtON ... 1
5 102439201 TRIUSE PIAE .o 1
6 N/A Mate-N-LOCK PiN ..ccoeiiiiiii it e 2
7 N/A Mate-N-LOCK HOUSING ......cueiiiiiiiiiiiee et 1
8 N/A Ol SAI ... e 1
9 N/A L€ T10] 0 010 T S PSP 1
10 N/A Plate, OULPUL COVET ..ot 1
11 N/A O-RING et 1
12 N/A Coil, POCKEE INSEIT ... 1
13 N/A Coil with Press-Fit Bobbin ... 1
14 102438301 Kit, Assy, Race Output Hub (includes items 15 through 19) ..........ccccceiiiiii, 1
15 102439401 PiN, DOWEI ...ttt et 1
16 102439501 Bearing, NEEAIE ... 1
17 N/A Race/Output Hub, Male ..............coooiiie e 1
18 N/A Bushing, PermiGlide ........ ... 1
19 N/A Race/Output Hub, FEMAIE ..o 1
20 102438401 Kit, Assy, Clutch (includes items 21 through 23) ... 1
21 102439601 Clutch Hsg/Ring Gear, Machined ... 1
22 102439801 Kit, Roller (contains 14 rollers) ... 1
23 102439901 Kit, Assy, Roll Cage (includes items 24 and 25) ..........ccccceeeeeieiiiiiiieee, 1
24 N/A Kit, H-Clip Spring (contains 14 ClipS) ..ceeeeieeieiiiiiiiiiee e 1
25 N/A ROII Cage, PIAaStiC .......ccoiiiiiiiiii i 1
26 102438501 Kit, Bolt (contains 7 bOIS) ....oooiiiiii e 1
27 102438601 Kit, Minor Repair (includes items 28 through 31) ... 1
28 N/A (O ] ST SRS 1
29 N/A 1O Vo TSRS 1
30 N/A (O T TSR 1
31 N/A Oil Seal, Triple-LipPed .....uuviiiiiiiieeee e 1
32 102438701 Retaining, Ring INternal ... 1
33 102438801 Plate, ArmMature ........oooeeiiiieeee e 1
34 102438901 Shim, Armature, Plate ..........ccoiiiiiii e 1
35 102439301 Bearing, Ball ... e 12
36 102440101 Kit, Assy, Drain Plug (includes items 37 and 38) ........ccccooiiiiiniiiecneee e 1
37 N/A Plug, Oil Drain ..ot e e e e e aee s 1
38 N/A Washer, Nylon, 0.625 X 0.382 X 0.06 ........cccciiiiiiiieiee e 1
39 102440301 0o TR || 1
40 N/A Bushing, Self-Lubricating, 80 X 85 X 20 .......ccvvviiiiiiiiiiiiieeee e 1
* Note: This assembly also contains components listed on the following
two pages.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-5




000010-002

Page 13-6 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



FRONT DIFFERENTIAL (INPUT COMPONENTS)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102440201 Kit, Assy, Input Cover Plate (includes items 2 through 4) .......cccooooiiiiiiiiiininen, 1
2 102440601 Cover, Input, Machined ............eeeiiiiiiiiii e 1
3 N/A (O {1 o RSP SR 1
4 N/A Oil Seal, Triple-Lipped ....coeiei e e e e e e e 1
5 102440401 Shaft, Pinion, Machined ............oooiiiiiiiiiiie e 1
6 102440501 Bearing, Ball ........oooiiiiiiie e e 1
7 102961101 Bushing, Plain 16 I1d X 15 Wide .......oooiiiiiiiii e 1

Note: This page contains a list of components internal to the front
differential. See the previous pages for other front differential
components.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-7



000091-001

Page 13-8 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



PROP SHAFTS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 N/A | Inst, Prop Shafts, Awd (includes items 2 through 4) ........cccooiiiiiii, 1
2 102371701 Prop Shaft, FrONt ... 1
3 102372101 Prop Shaft, REAr .......uuiiiiiiiiiiec e e 1
4 95293643 Pin, Spring, 5/16 X 1-1/2 HA ..o 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-9



Page 13-10

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000030-001



FORWARD/REVERSE SHIFTER ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102470801 Asm, FNR (includes items 2 through 19) ... 1
2 1014727 Washer, #4 NyIoN Flat ..........oooiie e 2
3 1014808 SWILCh, LIMIt oo e 1
4 1016851 Buzzer, Reverse (9-48 VDC) ...t 1
5 1016896 Screw, #4-40 X 1.125 HX HA MCh ....oooiiiiiiiiiiie e 2
6 102298401 Nut,m8,all Metal LOCK ......c.eeeiiiiiiee et e 3
7 N/A Weldment, FNR SQIfter .......coooveiiiiiee e 1
8 102375901 [ TUE] o1 Vo TR o P 1
9 102376001 g To ] TR o T PRSP 1
10 N/A Weldment, FNR Shifter Bracket .............oooiiiiiieeeieeeeeeee e, 1
11 N/A Rivet, Micro TUIOK .........eeeiiiiiiiiii e 2
12 102615701 Stud, Ball, .346 Dia@ ........ooeiiiiiiiiie e e e 1
13 102616701 Locknut, M10x1.5 NyloN INSert ... 1
14 102618301 Bolt Flanged Head, M8 X 1.25 X 65 ......uoviiiiiiiiee e 3
15 102684501 Washer, M12 Hard Regular ..o 2
16 102684601 Shoulder Bolt,m12 X 20 M10 Thd ....coooiiiiiiee e 1
17 8057 Nut, #4-40 HEX MACNINE ...ooooiiiiiiieeeee e 2
18 8058 Lockwasher, #4 Helical Split ... 2
19 8717 Locknut, 1/4-28 NyION INSEIT .....ccoeeeeee e 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-11



000016-001

Page 13-12 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



TRANSMISSION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102369401 Transmission, Parallel Shaft * (includes items 2 through 18) ........cccoiiiiiiiiiien. 1
2 102693301 Screw,hex Flange, M8 X 35 ... 11
3 102764201 Asm, Gear Case, Rear (includes items 4 through 9) ...........ccoooiiiiis 1
4 102694201 Plug, Square Skt, 1/12-14, P .....ooeiiiiiee e 1
5 102696301 L@ 1 B =Y 1= o1 (o] PSRRI 1
6 N/A GEArCASE, REAI ...oiiiiiiie e 1
7 102698301 RV 2T o S I = 1= 1
8 102698901 Screw, Tapping # 10-24 X 375 ... 1
9 102699401 Seal, Triple, 25 X 35 X 7.8 ..ottt 2
10 102764301 Asm, Gear Case, Front (includes items 11 through 17) ......cccooiiiiiiiii. 1
11 102693401 Plug,3/8-16, HEX FIANGE ......cooiiiiiiiiie ittt 1
12 102693501 Washer, .625 X .382 X .60 ......ooiiiiiiiiiie e 1
13 102694201 Plug, Square Skt, 1/12-14, Pt ......ooiiiiieeee e 1
14 102696101 Pin, DOWEL, B X 20 .....oeiiiiiiiiiiie et s e e stee e et e e e e e e e snnaeee s 2
15 N/A GearCase, FrONt ... 1
16 102699401 Seal, Triple, 25 X 35 X 7.8 ..ottt 1
17 102721501 Seal, DUAILIP .. 1
18 102765201 Kit, Reverse Gear Repair (includes items 19 through 28) .........cccccveviiiinennee 1
19 102696201 Ring, Retaining, Basic External ..........ccccociiiiii e 2
20 102696501 Washer, Thrust, 1.007 X .062 ........ccceereeiiiiiee e 1
21 102696701 Washer, 26.231 X 39.167 X 1.57 ..o 1
22 102696801 Bearing, Ball ... 1
23 102696901 Bearing, Ball .......ooooiiiiiei e 1
24 102697101 Bearing, Needle ... 2
25 N/A Sprocket, 19-TOOth ........ovviiiiiiie e 1
26 N/A Sprocket, 51-TOOth ... ————— 1
27 N/A Chain, .375p, .75 Wide, BOPICh .....euveiiiiieiiiiiie e 1
28 102699701 Ring, Retaining, E-RiNG ......ccooiiiii e 2

* Note: This assembly also contains components listed on the following
four pages.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-13



o
S
QP
©
©
o
S
S
IS}

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-14



TRANSMISSION, CONTINUED

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102697501 DOog, ENGAgemMENt ......oeiiiiiii e 1
2 102698701 Shaft, Infermediate ..........oooi i 1
3 102764901 Kit, Forward Gear Repair (includes items 4 through 10) ...........ccoooeiiiiiiiiieeeeen e, 1
4 102696201 Ring, Retaining, Basic External ... 2
5 102696501 Washer, Thrust, 1.007 X .062 ......ccooiiiiiiiiiiiiie et 2
6 102696801 Bearing, Ball .......ooo o 1
7 102696901 Bearing, Ball ... e 1
8 102697101 Bearing, NEeedle ... —————— 2
9 N/A Gear, Helical 58-TOOth .......c.uuiiiiiiiiiie e 1
10 N/A Gear, Helical 34-TOOth ......ooveiiiieee e 1
11 102765001 Kit, Trans Shift Shaft Repair (includes items 12 through 16) ..........ccccvveeeeeeennnnn, 1
12 102696001 Nut, Lock Hex, NYIoNn, 5/16-24 .......cccooiiiiieiiiiie ettt 1
13 102696401 Ring, Retaining, External 9/16 ... 1
14 102696601 Washer, Flat, .58 X 1.08 X .05 .....ooiiiiiiiiie e 1
15 N/A Weldment, Shift, Shaft ... 1
16 102699601 Seal, DUl Lip, .88 X .56 X .19 ..ot 1
17 102765101 Kit, Neutral Switch Repair (includes items 18 through 21) ......c..cccoiiiiiiciineeeen. 1
18 N/A Spring, 484 X .340 X 1.076 ....eeoeiieieiiie et 1
19 N/A Guide, Detent BUIIEE .......c.ooeeieeeeee e 1
20 N/A Bullet, Detent ... 1
21 N/A Switch, Indicator, POlaK ..........c..eueeiie e 1
22 103294301 Kit, Bellcrank, D Shape, Clamp (includes items 23 through 26) ............ccccceeenne 1
23 1010177 Bolt, 3/8-16 X 2.00 HEX HEAd ......ooviiiiiiiie ettt 1
24 103280201 Asm, Bellcrank, D Shape, Clamp .........oooomiiiiiiiiiiiccccc e, 1
25 334 Washer, 3/8 Type A Flat .....ooo e 1
26 8754 LOCKNUL, 3/8-16 HEX ..ot e e e e e ean 1

Note: This page contains a list of components internal to the
transmission. See the previous pages for other transmission
components.

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-15




000016-003

Page 13-16 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



TRANSMISSION, CONTINUED

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102697801 FOrK, TranSMISSION .......iiieieeit et e e e et e e e e e et e e e e e e e eeeeees 1
2 102698801 Shaft, OUIPUL ... e e e e e e e e 1
3 102699501 0T T T3 o 4 RPN 1
4 102764701 Kit, Input Shaft Repair (includes items 5 through 13) ..., 1
5 102696201 Ring, Retaining, Basic EXternal ... 1
6 102696901 Bearing, Ball .......ooo o 2
7 102697001 Bearing, Ball ... e 1
8 N/A Gear, Helical 90-TOOth ......oiiiiiie e e e 1
9 N/A Shaft, INPUL ... e e e e e e 1
10 N/A Gear, Helical, 31-100th .....cooveiiii e 1
1" 102699701 Ring, Retaining, E-RiNG ....ooooiiiieee e 1
12 N/A Sub Assy, FIy Weight ... 1
13 N/A Sub AsSy, GOVEINOr SPOOI ......uuiiiiiiieiieeei et e e 1
14 102764801 Kit, Governor Shaft Repair (includes items 15 through 17) ..........cooociine. 2
15 102700001 RiNg, RetaiNINg .....ccooiii e ——————— 1
16 102700101 ASSY, GOVEINOT AIMN eeeiiieiie e e ettt e e e e e e e e e e st eee e e e eaeeeseeaannreeeeeeeaeaeesaannnnne 1
17 102721501 S€al, DUAILIDP .uveiieee it e e e ae e 1
Note: This page contains a list of components internal to the
transmission. See the previous pages for other transmission
components.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-17




= /

A *"‘A-.—\{R@ﬂ N
/. .

000032-001

Page 13-18 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



TRANSMISSION CABLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1011084 NUL, 1/4-28 HEX JAIM ...oeeeiiiieiieeeee e e e 2
2 1012769 Screw, M6-1.00 X 25mMmM HEX Cap ...coveeeeiiiiiciiiiiieeeee et 3
3 102382401 Bracket, FNR Trans Cable ............ccoooiuiiiiiiiiii et 1
4 102475701 Clip, Brake LINE ....ooveeiiiiieeceee et e e e e e e aaeas 2
5 102495801 Cable, Transmission Shift .........c..ooviiiiiiii e 1
6 102615801 Joint, Ball, .346 Di@ .....oeeeiiiiiiiii i a e 2
7 102621501 Nut FIg, MB X 1.0 NYION ..ottt e e e e nae e e e 3

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-19



13

B BB

Page 13-20

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000004-001



REAR DIFFERENTIAL

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102831501 Axle, Rear, Guard Mounts (includes items 2 through 19) .......cccooiiiiiiiiniiee, 1
2 102276001 Locking Cap, NUL ... a e e 2
3 102376602 Assy, Rotor, Brake, Rear .......ccoooiiiiiieeeeeee s e e e eeee e 2
4 102449101 Gearcase, Lower, Machined ............ooiiiiiiiiooi i 1
5 102463501 AXxle, RIGht-Nand ... 1
6 102463601 AXIE, LEFIEHANA .. 1
7 102672101 Washer,counterbored 51 X 30 ... 2
8 102672201 Washer, Bellevle, 1.063 X .043 ... 12
9 102672301 Washer, Belleville, 49 X 4 ..ot 2
10 102672401 Nut, Hex, M20 X 1.5, Modified ..........ccouviieiiiiie e 2
11 102693201 SCrew, MT0 X 25 .t raee e e e aae 8
12 102693301 Screw,hex Flange, M8 X 35 ... 9
13 102693401 Plug,3/8-16, HEX FlaNQE .....oooiiiiiieie ettt 1
14 102693501 Washer, .625 X .382 X .80 ....ccocuiiiieiiiiiiiie et 1
15 102694201 Plug, Square Skt, 1/12-14, P ..o 1
16 102694301 Bellows, Vent, Upper HOUSING .......ccooiiiiiiiiiiiiiee e 1
17 102694401 Clamp, HOSE, DW-9.5 ......eeiiiieee e 1
18 102694701 Screw, Hex FI, M12 X 1.75 X 30 ...uueiiiiiiiiie ettt 12
19 102694801 Pin, Cotter, 5/32 X 1.25 ... 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-21



13

B BB

Page 13-22

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000004-002



REAR DIFFERENTIAL, CONTINUED

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102765301 Asm, Gearcase, Upper (includes items 2 and 3) .......cccooviiiiiiiiiiiei e 1
2 N/A Gearcase, Upper, Machined ...........oooiiiiiiiiiiieee et 1
3 102694001 Vent, Top, Upper HOUSING .....oooeiiiiieee e e e e e e e e e e e e e e e e e ee e aneees 1
4 102765401 Asm, Axle Tube, RH (includes items 5 through 7) ... 1
5 N/A Weldment, Axle Tube Rh ... 1
6 102463801 Ring, Retaining, Internal .............ooeuiiiiiiie e 1
7 102464301 BAIING ..t 1
8 102765501 Asm, Axle Tube, LH (includes items 9 through 11) .......ccccceiiiiiiiiiii e, 1
9 N/A Weldment, Axle Tube Lh ... 1
10 102463801 Ring, Retaining, Internal ... 1
11 102464301 1Y 14T T SRR 1
12 102765801 Kit, Rear Axle Gear Repair (includes items 13 through 17) .........cccoiiiiennnn, 1
13 102464201 Bearing, Ball .......cccoo i 1
14 102464401 Seal, DUAI-LIP 25X B2X TEC ..uvviieeiiiiiie ettt e e st e e sraee e e 1
15 102464501 Seal, DUAI-LIP 30X 62X 8EC ....vviieeiiiiiieeiiiiiie e eiiee ettt e et e e 2
16 N/A Gear, RiNg, 33-TOOth ... e 1
17 N/A Asm, Pinion W/ Bearings (includes items 18 through 23) .........ccccccceviieeennee 1
18 N/A Pinion, [0t Machined ... 1
19 102463901 Ring, Retaining, EXternal ... 1
20 102464001 Bearing, Ball .......ooo i 1
21 102464101 Bearing, Needle, Drawn Shell ... 1
22 102693601 Washer, 2.625 X 2.367 X .06 ......ccooiiiiieeiiiiiee ettt 1
23 102694502 Shim, 1.50 X 1.189 X .008 .....ooveiiiiiiie et 1
24 102961501 Asm, Differential & Carrier (includes items 25 through 30) ..........ccccoiiiieiiennnnnne. 1
25 102464201 Bearing, Ball ... 1
26 102464401 Seal, DUAI-LIP 25X B2X 7EC ..vviieeiiiiieee ettt ettt e et e e e e e 1
27 102464501 Seal, DUAI-Lip 30X B2X 8EC ....vviieeiiiiiiieeiciiiiee ettt e e 2
28 102961301 Housing, Differential, Mach ............ccoooiiiiiiiiii e 1
29 102961401 Pin, DOWELL 4 X 35 .ottt 1
30 102961601 Asm, Locker, NONGrease/SPacCErS ........ccoiiiii i 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 13-23




13



RADIATOR AND COOLANT
SYSTEM (DIESEL VEHICLES)



000024-001

Page 14-2 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



RADIATOR

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1014471 Tape, VINYl FOAam 1/8™ X B/4™ * ...t e e e e enes A/R
2 102289001 Screw, M8X1.25X30, HEX ...ooiviiiiiiieiiieiie ettt ee e 2
3 102377801 Hose, Coolant LOWET PIPE ....cooviiiiiiiicceee ettt a e 1
4 102377901 Hose, Coolant LOWEr Rad ...........oooviiiiiiiieeeee et 1
5 102380301 Tee, Coolant Fill ... 1
6 102410301 Exchanger, Engine Coolant (includes items 7 through 9) ............ccooiiiiiiieennennnn. 1
7 102737301 Cap, RAIAtOr .......oooeeeeee e 1
8 102737401 Drain Cock, RAI@tOr .........ccooiiiiiiiiiieeee e 1
9 N/A RAAIAIOT oo 1
10 102411207 Clamp, Hose, Cth 35MM .....ueiiiiiice e 2
11 102411208 Clamp, Hose, Cth 38MIM .......uiiiiiiiiiieecce e 1
12 102411301 Nut, Self REtaiNING ....coooiiieeeee e 4
13 102436701 Fan, Cooling 12 IN EIECE .......oeiieiieeeeeeee e e 1
14 102452101 Guard, Radiator, TOP ...ccooiiiiiiee e e e 1
15 102490301 Bolt, M6 X 1 X 16 LOCHEE .oeieeiiieeeciiee ettt 8
16 102493401 Bracket, Upper Radiator MouNt ..o 2
17 102498101 BOIt, M8 X 1.25 X 20 ...eeiiieiieiiiie ettt ettt e e s et e e e e e annes 2
18 102618601 Lock Nut, FIg M8 X 1.25 NYION .....euiiiiiiiiiiie et 2
19 102684401 Bumper, 13mm STUA ... e 2
20 102685001 [SOIALOr, TWIN-STUA ... e e e e e e e e e 2
21 102855501 Shroud, RAdiator FAN .........iiiiiiii e e 1
22 96704416 Nut Flg, M8 X 1.25 Serrated ......ccceeviiiiiieiiiiee e e e e e e e e e 2
23 96705199 | WASHEL, IMB ....ooiiiiiiie ettt ettt e e e et e e e s e tte e e e e e st e e e e e enaeeeeeenee 4
24 96741038 | Washer, M8 Hard ..........cccuiiiiiiiiiiee ettt e e et e e e snnre e e e e snnaeeeaeens 2
* Note: Item not shown.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 14-3



14

Page 14-4

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000078-001



COOLANT EXPANSION TANK

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102289001 Screw, M8X1.25X30, HEX ..ooociiiieee ettt e 2
2 102460801 Bracket, Coolant Bottle ...........ooviiiiiiii i 1
3 N/A | Asm, Tank, Expansion (includes items 4 through 11) .....ccccccoiiiiiiiiiiiiiiiiieeeeee, 1
4 102411204 Clamp, Hose, CTB 15MM ...oiiiiiiiiiicce e 4
5 102411205 Clamp, HosE, CTB 22MM ....viiiiiiiie ettt a e e e e e 1
6 102411701 111 o TR = SRR SPT 1
7 102427501 Cap, RAIAtor .......oooeieeeee e 1
8 102434501 TanK, EXPANSION .....oveiiiiiieieee et a e e e e e aaaas 1
9 102435201 Hose, Tee To Vent Tube, CoOoINt ........ccuiiiiiiiiiie e 1
10 102807601 Hose, Cint, 5/8 Sae J20r3 BUIK ........cuuieiieiieeeeeee e A/R
11 102807801 Hose, CInt 5/16 Sae J20r3 Bulk .........coocviiiiiiiiee e A/R
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 14-5



14

Page 14-6

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000079-001



COOLANT PIPES AND HOSES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102377501 Hose, Coolant Upper Rad ...t 1
2 102377601 Hose, Coolant LOWET ENQ .....oooviiiiiiiiiiiicceee ettt 1
3 102411204 Clamp, Hose, CTB T5MM ...t e e e 4
4 102411205 Clamp, Hose, CTB 22MM ....eeiiiii e 1
5 102411206 Clamp, Hose, Cth 30MIM ......oiiiiiiiiiiiiec e e e 1
6 102411207 Clamp, Hose, Cth 35MIM ... ..ouiiiiiiiiiieec e e 5
7 102411208 Clamp, Hose, Cth 38MM .....uuiiii e 1
8 102427601 (O3 o] o T = - SRR 1
9 102435001 Hose, Vent Tube To Eng, CooInt ........c..cvmiiiiiiiieiciccceeeee e 1
10 102458901 Decal, Hot Surface Warning ........oooooooioiieieee e e 2
1" 102480501 Hose, Coolant, Return, ENQIiNe .........cc.uuiiiiiiiiieieieeeecce e 1
12 102618301 Bolt Flanged Head, M8 X 1.25 X 85 .....ccuiiiiiiiiiie e 2
13 102618601 Lock Nut, FIg M8 X 1.25 NYION ....euiiiiiiiiieie ettt 3
14 102628701 Weldment, Group, Coolant Pipe (includes items 15 through 19) ........ccccccccoeeii. 1
15 N/A Pipe, CoOolant UPPEr .....uveeiiiiiiiee et 1
16 N/A Pipe, COOlaNt LOWET ....evviiiiiiieee ettt eeeeee s 1
17 N/A Tab, Rear Mntg, Coolant PiPe ........ccccciiiiiiiiiiieein e 2
18 N/A Pipe, Vent, Coolant ..........c.oueiiiiiiiiiiieee e 1
19 N/A Tab, Cooling Pipe MOUNL ..o 1
20 96747126 BOIt, M8 X 1.25 X 130 ..eeiiiiiiiieiie ettt et e e et e e et e e e e e e e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 14-7




4

1

000059-001

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 14-8



WATER FLANGE AND THERMOSTAT

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102410001 SeNsor, Coolant TEBMP ......iiieiii e e 1
2 102631301 Cover, ThermMOSTAL .......cooiiiiee e e e e e e 1
3 102631401 ASSY, ThermosStat ........oooiiiii e 1
4 | 102631601 | BOlt, MB X 1 X 20 .ooouooeeececeeeieeeeeeeeeee e 2 n
5 102633001 BaNd, PIPE ..o a e e e —raaaaae e 2
6 102633201 Flange, Water (includes items 7 and 8) ........ccccccooiiiiiiiiiiiiie e 1
7 102633301 Pipe, Water Return, D722 ..........oooeeiiiiciee e 1
8 N/A FIange, WaLer .........ueeiieeeee e 1
9 102633401 Gasket, Thermostat ... 1
10 102654701 Gasket, Water FIaNge .....ooooiieee e e 1
11 102730901 Bolt, Alt, D722, StaY LOWET ....cooiiiiiiiiiiieeeee et a e e 1
12 102731001 Pipe, Water Return, D722 ......... oo a e e 1
13 102731101 Bolt, D722, Thermostat COVEN ..........uueiiiiieeeeeee e e 2

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 14-9



14

Page 14-10

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000060-001



WATER PUMP

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102608701 BOlt, MB X 1 X 22 ettt e e aea s 4
2 102632701 Gasket, Water PUmMP, D722 ......oooiiiiieeie et 1
3 102731201 Water PUmp ASSEMDIY ..o 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 14-11



14

Page 14-12

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

000061-001



BLOCK COOLANT PIPE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102631701 Band, Pipe, With NUL ... e 2
2 102631801 Pipe, Water, Bent ... e 1
3 102632001 NUL, FIANGE, MB ... e e e e e e e e s e eeaaeae s 1
4 102632101 Pipe, Water, BeNnt .........ooeiiii e 1
5 102632201 StUA, MB X 15 oo e e a e e e e e s 1

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 14-13



14



MAINTENANCE AND
SERVICE TOOLS E



Page 15-2

1)

(1

@ (((((((((((((((((((((((((((e((((((((((

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List




MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee

12 3 4

The following tool list includes all tools available from Club Car for

maintenance and service procedures for gasoline, electric, and/or

diesel vehicles, both past and present models. Be sure to carefully

examine the tool list for applicability to your vehicle before ordering
1 101871001 Accelerator Pedal Adjustment TOOI ..........oovuiiiiiiiiiiiiiiiieeeeeee, 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram Tube .......ccccccoiiiiiiiiii s
3 01641202 | ArDOT .o 1
4 101831901 Battery Discharge Machine, 36/48 VOIt ..........cccveeveeeiiiiiiciiiieee. 1
5 1014305 Battery Terminal Protector Spray ..........cccccoviiiiiiiiieiinieee e, 1 1 1
6 1011767 Battery Thermometer ..., 1 1 1
7 1016417 Bearing and Oil Seal Remover Assembly .............ccccoooiiiieiennen. 1 1 1
8 1016416 Bearing Driver Set ........ooo i 1 1 1
9 1012811 Bearing PUIIEr ... e 1 1 1
10 1012812 Bearing Puller Wedge Attachment ..., 1 1 1
11 1013582 Brake Adjustment Tool (used only on vehicles with

manually adjusted mechanical brakes) .........ccccooceiiiiiiiiiiiiiieens 1 1
12 102555501 Brake Cable Release TOOl .........occueveiiiiiieiiiiee e 1 1 1
13 102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric

Industrial Truck only) (includes items 14 and 15)........c.c.cccceveeenen. 1
14 il Brake Pedal Adjustment TOOI ..........coooiiiiiiiiii e 1
15 kel Brake Pedal Tension TOOI .........ccccvveeiiiiiiei i 1
16 101887101 Calibration Test Module .............oeiiiiiiiiiiii e, 1
17 101808401 Cam Installation TOOI .......cooieiiieeee e 1
18 102562401 Charger Bezel TOOI ....ooooiiiiieee e 1
19 102686101 Clutch Removal Tool (for 4x4 vehicles)........ccccouvieeiieiiiiiiieeee, 1 1

Please refer to the maintenance and service manual
for proper tool application.
i Special order item available upon request
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 15-3




Page 15-4 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
20 1014510 | Clutch Tool Kit (includes items 21 - 27) ....oooeviiiiiiiiiieeeee e 1
21 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) .........cccovvveeveeeeieiiiicnns 1
22 1014496 Drive Clutch Puller (for Kawasaki engines only) .........ccccceeeene.. 1
23 1014497 Drive Clutch Hub Puller (for Kawasaki engines only) ................ 1
24 1014508 Driven Clutch Cam Puller (for Kawasaki engines only) .............. 1
25 1014507 Driven Clutch Puller Plug (for Kawasaki engines only) ............... 1
26 1015524 Drive Clutch Holder Tool Assembly (for Kawasaki engines only) 1
27 101809101 Press Weldment (for Kawasaki engines only) ..........ccccccveeeeeeen. 1
28 102601501 Drive ClutchFixed Sheave Tool
(fOr 4X4 VENICIES)....coee e 1 1
29 102603501 Driven Clutch Spring Compression Base (for use with items 30
and 31) (for 4x4 VehicCles) .......c..eeviiiiiiiiiii e 1 1
30 102605201 Driven Clutch Spring Compression Collar (for use with items 29
and 31) (for 4x4 VEhICIES) ......ccuuviiieiiiiiie e 1 1
31 102606101 Driven Clutch Spring Compression Nut (for use with items 29
and 30) (for 4x4 VENICIES) .....cccuuviiie i 1 1
32 102607501 Drive Clutch Spider Removal Tool
(fOr 4X4 VENICIES)...cevi e 1 1
33 101831801 Communication Display Module ..........cccciiiiiiiiiiie e 1
34 101641002 Compression Gauge and Adapter ..o, 1
35 1011273 | Continuity TESTEr ....oooiiiiiiiei e 1 1
36 102773801 Cutter, Valve Seat, #122 ... 1
37 102773901 Cutter, Valve Seat #115. ... oo 1
38 102774101 Wrench, T, #505 .. ..o 1
39 102774101 Adapter, T-Wrench ..., 1
40 102675401 Cutter, Valve Seat, 60 Degree (requires item 51)
(for Honda GX620 Gasoline ENginNes) ......ccccoveiiiiiieeieeeiieiiieeee, 1
41 102774201 Pilot, 8.6 MM ......oooiiiiiiiie e 1
42 102774301 Pilot, .62 MM ......ooiiiiiiiiee e e 1
43 102774401 Pilot, .65 MM ......ooiiiiiiiiee et 1
Please refer to the maintenance and service manual
for proper tool application.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle Illustrated Parts List Page 15-5




0

R

Page 15-6

©

d}g
N

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
44 1012151 Dry Moly Lubricant ... 1 1 1
45 1016627 Flywheel Puller Kit (for Kawasaki Engines) ..........cccccoccvcvieeennnenn. 1
46 102669901 Gauge, Carburetor Float Level
(for Honda GX620 Gasoline ENgiNes) ......ccccccvvvieeeeeieeeiieieiiiieeeen, 1
47 1016418 | GEAI YOKE ..oieiiiiiieie ettt e sttt ettt e e e et e e e e et e e e e s sntaeeeessnreneaeenanes 1 1 1
48 101933101 Governor Shaft Installation Tool (for Kawasaki Engine Vehicles) ... 1
49 102169401 Hydraulic Brake Adjuster (for Turf/CA 272/472, Pioneer/XRT 1200,
Bobcat 2100, HUV 4213) ..o 1
50 1011478 Hydrometer ..o 1 1 1
51 1013593 Internal Retaining RINg Pliers ... 1 1 1
52 102248803 IQ Display Module (IQDM) Kit (IQ System and 1Q Plus vehicles) ... 1
(includes items 54 and 55)
53 102248804 IQ Display Module (IQDM-P) Kit (IQ System and IQ Plus vehicles) 1
(includes items 54 and 55)
54 102251501 Adaptor, Cable ......ccuviiiiiiiiee e 1
55 102241502 IQDM Series 2 Cable ......ccccceevviiiee e 1
56 102241501 IQDM Series 1 Cable (replacement) ........cccocoviiiiieiiieeiiiee e 1
57 101928701 Liquid Gasket (tfransaxle Case) .......cccccccveveeiiiiiiee i 1 1 1
58 102243402 Moly-Teflon Lubricant (4-0z. (113-gram) tube) ........ccccceiiiiiniernnnnne 1
59 101997201 Paint, Touch-Up — BEIGE™ .......ooeiiiiiiieeee e 1 1
59 101997207 Paint, Touch-Up — Black™ .........ccoooiiiiiiiiee e 1 1
59 101997212 Paint, Touch-Up — Burgundy™ ...........ccoooiiiiiiiiiiee e 1 1
59 101997211 Paint, Touch-Up — Classic Blue (Navy)* .......cccccoiiiiiiieieeeeeen 1 1
59 101997205 Paint, Touch-Up — Dark Gray™ ..........ooooiioiiiiieeeeeeee e 1 1 1
59 101997209 Paint, Touch-Up — Dark Green™ .........cccccoiiiiiiieieee e ecciiieee e 1 1 1
59 101997204 Paint, Touch-Up — Gray™ ... 1 1 1
59 101997203 Paint, Touch-Up — Red™ ......ccooiiiiee et 1 1 1
59 101997206 Paint, Touch-Up — Royal Blue (Pacific Blue)* .........cccccccovieneennnnn. 1 1
59 101997202 Paint, Touch-Up — White* .........cooiiiieeeie e 1 1 1
60 102562301 Paint, Precedent Underbody — Gray .........ccccceveeeiiiiiiiiiiiiee e, 1 1
61 102587201 Paint Pen, Touch-Up, Precedent Underbody — Black ...................... 1 1
Please refer to the maintenance and service manual
for proper tool application.
* Item 59 is not for use on Surlyn® body material, which is used
on Precedent vehicles.
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle Illustrated Parts List Page 15-7




S —)
————

®)

D

2

Page 15-8 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List




MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
62 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) . 1
63 1016415 Piston Ring Pliers (for Kawasaki ENgines) .........cccccccoeecivviieeeenennnn. 1
64 102668801 Puller, Special Use (for Kubota D722 Diesel Engines) .................... 1
65 1012549 Retaining Ring Pliers, 45° External ..........ccccoiieiiiiiii e 1 1 1
66 1012560 Retaining Ring Pliers, 90° Internal ............ccccoviiiiiiieeeeeeceeceeeee, 1 1 1
67 101823101 Safety First Card (50 per PacK) ......cceeeeeeiiiiiiiiiiieieeeeee e 1 1 1
68 1012809 | Seal PUIIET ....ooeiiieeei e 1 1 1
69 102330901 Spanner Wrench (for coil over shock front
suspension Vehicles Only) .........ccccoiiiiiiiiii e 1 1
70 1014264 Steering Column Bearing Press Tool ...........ccccccvvieeeeeeiiiiiicciieee, 1 1
71 1014259 Steering Column Retaining Ring TOOl ........c..ooviiiiiiiiiee 1 1
72 102061201 Steering Wheel PUller TOOI .........cooviiiiiiiiiiiiieeeeee e 1 1 1
73 AM10753 Tachometer (includes gasoline engine pick up lead only) ............... 1 1
74 AM10771 Tachometer Diesel Probe (for use with item 73) .........ccccoiiiirnnne 1
75 1014162 Transaxle Axle Seal TOOI ........cccuiiiiiiiiiiie e 1
76 1014161 Transaxle Pinion Seal TOOI ..........cccoovuiiiiiiiiiee e 1
77 1014115 Transmission TOOI Kit ......coooiiiiie e 1
78 101611003 | Tune-Up Kit, All OHV (for FE290, FE350, FE400 only) (includes
air filter, spark plug, oil filter, fuel filters) (not shown) ...................... 1
79 AM11804 Tune-Up Kit, Gx620 (for Honda Engines) (includes air filter,
spark plug, oil filter, fuel filters) (not shown) ............ccccociiiiiniinen, 1
80 AM11805 | Tune-Up Kit, D722 (for Kubota Engines) (includes air filter,
oil filter, fuel filters, water separator filter) (not shown) .................... 1
81 |AM1220301 Tune-Up Kit, Precedent (for FE290/350 Engines) (includes air
filter, spark plug, oil filter, fuel filters) (not shown) ............ccccco.. 1
82 |AM1232401 Tune-Up Kit, FH680D (for Kawasaki V-Twin Engines) (includes oil
filter, fuel filter, air filter, and spark plugs) (not shown) ..................... 1
83 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) . 1
84 102674601 Valve Guide Driver
(for Honda GX620 Gasoline ENgines) ......ccccoveiiiiiieeiaeeiieiiieeee, 1
85 101641201 Valve Guide Reamer (FE290, FE350, and FE400 only).................. 1
86 102674401 Valve Guide Reamer, 6.6 mm
(for Honda GX620 Gasoline ENgiNes) ........ccccevvieveiiiee e 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle Illustrated Parts List Page 15-9




<

<

‘|

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page 15-10



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
87 1016552 | Valve Seat Cutter GUIdE ........coooiiiiiiiiiic e 1
88 1016551 Valve Seat Cutter T-Wrench ..., 1
89 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) 1
90 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........ccccceeiviiiiennnnne. 1
91 101641101 Valve Spring COMPIreSSOr .......c.covciiiiiieieee e e e e e e e e e e e e 1
92 1011480 | VoIt Ohm Meter ......cociiiiiiiiiiiiicee e 1 1 1
93 102570401 Tool, Tensioning, Starter Generator (For Precedent vehicles) ........ 1
2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page 15-11







Part Number and Page

AM10753 15-9
AM10771  15-9

AM1232301

183

332

334

403

451

1016
1017
1035
1108
1241
7310
7473
7561
8057
8058
8233
8248
8251
8639
8717
8754
8755
8797
8990

1010177
1010435

9-7, 9-11
4-11, 10-5, 10-9
1-11, 1-19, 7-17, 7-19
1-13, 13-15

1-15

1-9

10-5, 10-9

7-15

4-13, 5-9

7-17, 7-19

4-11, 7-25, 7-27
2-3

1-15, 1-19, 7-25, 7-27
1-15

13-11

13-11

1-19, 10-23

1-5

1-17

4-9, 4-11, 4-13
13-11

1-15, 6-11, 13-15
1-15

10-5, 10-9

6-5
13-15
1-15, 1-19

1010436 1-19

1010521

4-11, 4-13

101082903 4-7

1010934
1011084

7-25, 7-27
13-19

1011273 15-5
1011478 15-7

1011480
1011553

15-11
3-3, 3-7

1011652 1-9
1011767 15-3

1011779

4-11, 4-13

1012151  15-7

1012295

7-17, 7-19

1012303 1-15

1012328

7-25, 7-27

1012438 4-11
1012549 15-9
1012560 15-9
101260202 4-11

1012769

1-17, 8-3, 9-3, 13-19

1012809 15-9
1012811 15-3
1012812 15-3
1012830 1-9

1013035
1013042
1013044
1013051
1013052
101313402
1013366
1013461
1013531
1013582
1013593
1013734
1013746
1013857
1014007
1014115
1014161
1014162
1014259
1014264
1014305
1014306
1014321
1014375
101438702
1014415
1014471
1014496
1014497
1014498
1014507
1014508
1014510
1014537
1014727
1014808
1015139
1015143
1015277
1015356
1015391
1015399
1015400
101547601
1015524
101553901
1015583
1015597
1015741
101587703
1016078
101609401
101611003
1016183
101641002
101641101

INDEX

6-5
6-5
6-5
6-5
6-5
10-7
1-19
7-15, 10-5, 10-9
4-11, 4-13
15-3
15-7
1-9
10-3, 10-7
7-21, 7-23
10-23
15-9
15-9
15-9
15-9
15-9
15-3
1-3, 1-5, 1-17, 1-19, 4-7
1-17
7-25, 7-27
1-17
1-19
1-9, 1-15, 14-3
15-5
15-5
15-5
15-5
15-5
15-5
1-19
13-11
13-11
10-5, 10-9
10-5, 10-9
1-13
1-15
1-15
1-15, 1-19
1-15
3-5
15-5
3-3, 3-7
1-15
6-13, 6-15
7-17, 7-19
10-3, 10-7
1-13
3-3, 3-7
15-9
6-11
15-5
15-11

101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
1016467
1016551
1016552
1016553
1016554
1016627
1016630
1016851
1016879
1016880
1016896
1016967
1017062
1017064
1017065
101808401
101809101
101813202
101823101
101824401
101831801
101831901
101833101
101833201
101835601
101856102
101871001
101879401
101879701
101879801
101879901
101880201
101886101
101887101
101887601
101894304
101898001
101928701
101933101
101958602
101963401
101972001
101972002
101972003
101972004
101972005
101972006
101972007

15-9
15-3
15-9
15-9
15-9
15-3
15-3
15-7
9-15
15-11
15-11
15-11
15-11
15-7
7-21, 7-23
13-11
7-15
7-15
13-11
1-7
7-15
7-15
7-15
15-3
15-5
15-3
15-9
10-3, 10-7
15-5
15-3
8-3
8-3
1-13, 1-15
12-5
15-3
6-5
6-5
6-5
6-5
6-5
10-23
15-3
1-11, 4-7, 4-9
1-19
7-25, 7-27
15-7
15-7
1-13
1-19
15-7
15-7
15-7
15-7
15-7
15-7
15-7

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page i-1



101972009
101972011
101972012
101987901
101988001
101988002
101988101
101988201
101990802
102010102
102021302
102021305
102021306
102021406
102021407
102021408
102021409
102021502
102021602
102021802
102022601
102022901
102023703
102028302
102044702
102044801
102045001
102046501
102047001
102048401
102051401
102051601
102051701
102051901
102052801
102059001
102059401
102061101
102061201
102065901
102066001
102169401
102171503
102176901
102198001
102221301
102221401
102221501
102221701
102221801
102222001
102222101
102222201
102224001
102231601
102239901

Page i-2

15-7

15-7

15-7

7-15

7-15

7-15

7-15

7-15
4-11, 4-13
6-5

2-3

2-3

2-3

2-3

2-3

2-3

2-3

1-3, 1-5
1-3, 1-5
1-3, 1-56
6-5

6-5, 6-7, 13-3
1-9

4-11

7-21

7-21

1-3, 1-56
3-11, 3-13
1-9

1-3, 1-5
4-7

7-21

7-21

7-21, 7-23
4-11, 4-13
1-11

1-9

1-9

15-9

1-15

1-15

15-7

1-15

4-7

7-21, 7-23
1-19

1-19

1-19

1-19

1-19

1-19

1-19

1-19

3-3, 3-7
3-5, 3-9
1-19

102241501
102241502
102243402
102248803
102249901
102251501
102251601
102251701
102274101
102276001
102289001
102289002
102290120
102296140
102296401
102296716
102298130
102298240
102298401
102301401
102323101
102323501
102330901
102331401
102355301
102361901
102363802
102364201
102365601
102365602
102367101
102367601
102368201
102368501
102368502
102368801
102368802
102369401
102369901
102370101
102370501
102370601
102371401
102371701
102371801
102372101
102374701
102374801
102374901
102375401
102375901
102376001
102376601
102376602
102377501
102377601

INDEX

15-7

15-7

15-7

15-7

15-3

15-7

1-17

1-17

13-3
13-21

1-7, 9-15, 10-7, 14-3, 14-5
1-3, 1-56
6-3

4-9, 6-7
4-9, 5-3, 6-7
4-9, 10-7, 10-23, 12-3, 12-5
1-3, 1-5, 1-9, 6-3, 6-11
6-9, 6-11
1-9, 8-3, 9-3, 10-3, 11-5, 13-11
1-13

1-13

5-9

15-9

9-156

7-25, 7-27
6-7, 13-3
6-3

6-3

6-13

6-15

6-3

4-3

13-3

6-7

6-7

6-7

6-7

13-13
12-13

8-3

8-3, 9-3
8-3, 9-3
9-15

13-9

13-5

13-9

13-3

2-3

12-7

7-23
13-11
13-11
13-3
13-21
14-7

14-7

102377801
102377901
102378901
102379001
102380301
102380601
102381701
102382401
102385601
102385701
102385801
102393501
102394002
102395601
102398901
102399201
102399202
102402801
102402901
102406701
102406801
102407801
102407901
102408401
102409301
102409401
102409501
102409601
102410001
102410301
102410602
102410603
102410801
102411202
102411203
102411204
102411205
102411206
102411207
102411208
102411209
102411210
102411301
102411701
102414501
102414701
102414801
102414901
102418101
102418401
102418501
102419901
102420001
102420201
102420401
102420501

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

14-3

14-3

10-25
10-27

14-3

5-5

13-3

8-3, 9-3, 13-19
12-9, 12-11
12-13
10-13
6-13, 6-15
6-9, 6-11
10-25, 10-27
6-13, 6-15
4-5

4-5

4-7

4-7

10-9

10-9

4-9

4-9

6-7

11-5

11-3, 11-5
11-3, 11-5
11-3

14-9

14-3

10-7

1-3, 1-5, 4-9, 8-3, 9-3
10-7

10-3, 10-7
10-7

14-5, 14-7
14-5, 14-7
14-7

14-3, 14-7
14-3, 14-7
10-27
10-25, 10-27, 12-3, 12-5
14-3

14-5

12-3, 12-5
8-3

8-3

9-3

1-13

1-11

1-3, 1-5, 1-11
1-11

1-11

7-17, 7-19
7-17, 7-19
7-17, 7-19



INDEX

102420601 1-3, 1-5 102442201 7-25, 7-27 102462401 13-3
102422301 8-51, 11-5 102442301 7-25 102462501 8-3
102423701 10-23 102442401 7-25 102462502 9-3
102425401 1-9 102442701 4-11 102462601 10-13
102425501 1-9 102442801 4-11 102463501 13-21
102426301 10-3, 10-7 102442901 5-3, 5-5 102463601 13-21
102426601 1-13 102443501 9-15 102463801 13-23
102426901 1-15 102443601 9-15 102463901 13-23
102427501 14-5 102444201 7-13 102464001 13-23
102427601 14-7 102446601 6-11 102464101 13-23
102429301 1-3 102446901 6-7 102464201 13-23
102430001 10-7 102447001 13-3 102464301 13-23
102430101 10-7 102447601 1-11 102464401 13-23
102430201 10-7 102447602 1-11 102464501 13-23
102430301 10-7 102447901 7-17, 7-19 102464601 6-11
102430401 10-7 102448001 7-17, 7-19 102465901 8-3
102432001 1-3, 1-5 102448401 7-27 102466201 1-17
102433101 10-23 102448501 7-27 102468802 6-11
102433501 10-23 102449101 13-21 102469901 6-7
102434501 14-5 102451001 10-21 102470101 6-11
102434601 10-7 102451201  10-23 102470501 6-11
102434701 10-7 102452101 14-3 102470601 6-11
102434801 9-15, 10-7 102452301 10-23 102470801 13-11
102435001 14-7 102454001 1-17 102473501 1-9
102435201 14-5 102454101 1-17 102473601 1-9
102435301 7-5, 7-9 102454201 1-17 102473701 1-9
102436001 13-3 102454801 10-23 102474101  4-9, 6-7
102436101 13-3 102454901 10-23 102474102  4-9, 6-7
102436701 14-3 102455001 3-5 102474301 4-9
102437001 6-7 102455101 3-9 102475301 9-15
102437101 6-7 102455201 3-3 102475701 4-9, 10-15, 10-17, 10-19,
102437201 1-7 102455301 3-7 13-19

102438201 13-5 102456001 1-9 102475801 13-3
102438301 13-5 102457001 10-23 102475901 1-9
102438401 13-5 102457101 10-23 102477001 6-13, 6-15
102438501 13-5 102457201 10-23 102477201  6-11
102438601 13-5 102457301 7-23 102477301 1-3, 1-5
102438701 13-5 102457501 9-15 102478501 10-9
102438801 13-5 102457601 9-15 102479001 13-3
102438901 13-5 102458801 3-7 102479301 5-3
102439001 13-5 102458901 1-9, 3-5, 3-9, 14-7 102480501  14-7
102439101 13-5 102459001 3-9 102481001 12-5
102439201 13-5 102459101 3-5, 3-9 102481201 12-5
102439301 13-5 102459201 3-9 102481301 12-5
102439401 13-5 102459301 3-3, 3-7 102482201 1-11
102439501 13-5 102459401 1-11, 3-3, 3-7 102486201 1-9
102439601 13-5 102459501 3-5, 3-9 102488001 4-3, 4-5
102439801 13-5 102459601 3-3, 3-7 102489901 5-3
102439901 13-5 102459710 1-3, 1-5 102490001 12-9
102440101 13-5 102459714 1-3, 1-5 102490101  8-3, 9-3, 10-23
102440201 13-7 102459715 1-3, 1-5 102490201  8-3, 9-3
102440301 13-5 102459716 1-3, 1-5 102490301  7-25, 14-3
102440401 13-7 102459718 1-3, 1-5 102490401 9-15
102440501 13-7 102460201 3-9 102490501  8-3, 9-3, 12-13
102440601 13-7 102460801 14-5 102490801 6-7
102442001 1-9 102462301 8-3, 9-3 102491001  13-3

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page i-3



INDEX

102491101 13-3 102604001 8-27 102609301 8-19
102491301 1-7, 1-11 102604101 8-27 102609401 8-19

102491501  1-3, 1-5, 1-7, 1-11 102604201 8-21, 8-27 102609601 8-19

102491601 4-3, 4-5 102604301 8-27 102609801 8-23

102491701  1-17 102604401 8-23, 8-27 102609802 8-23

102492201 7-17, 7-19 102604501 8-27 102609803 8-23

102492301 7-19 102604701 8-27 102610001 8-23

102492801 1-3, 1-5 102604801 8-27 102614101 1-15

102493001 10-13 102604901 8-21 102614401 1-19

102493301 4-3, 4-5 102605001 8-21 102615701 13-11

102493401 14-3 102605101 8-7, 8-21 102615801 13-19

102493801 1-13 102605201 15-5 102616003 12-5

102494401 8-3, 9-3 102605301 8-21 102616101 12-5

102494701 10-9 102605401 8-21 102616301 6-7, 6-9, 6-11, 6-13, 6-15
102495001 6-11 102605501 8-21 102616501 12-11

102495801 13-19 102605601 8-21 102616701 13-11

102498101  10-21, 14-3 102605701 8-39 102616801 10-23

102498201 7-27, 8-3 102605801 8-21 102616901 10-23

102498601 10-25, 10-27 102605901 8-21 102617201 1-3, 1-5, 1-7, 1-11
102498701 10-15 102606001 8-21 102617301 10-13

102498801 10-19 102606101 15-5 102617501 13-3

102499601 10-23 102606201 8-17 102617701 6-7

102522001 10-5, 10-9 102606301 8-17 102617801 13-3

102541465 4-7, 10-25, 10-27 102606401 8-17 102618101 5-3, 5-5

102555501 15-3 102606501 8-17 102618301 1-13, 4-11, 4-13, 5-3, 5-5, 5-7,
102562401 15-3 102606601 8-17, 8-51 5-9, 13-11, 14-7

102570401 15-11 102606701 8-15 102618401 4-7

102571301 6-3 102606901 8-7 102618601 1-3, 1-5, 1-13, 4-7, 4-11, 4-13,
102600001 8-5 102607001 8-7 5-3,5-5,5-7, 5-9, 6-3, 6-9, 6-11, 8-3, 9-3,
102600101 8-5 102607201 8-7 9-15, 10-7, 10-23, 14-3, 14-7
102600201 8-5 102607301 8-7 102619801 6-13, 6-15

102600301  8-5, 8-9, 8-51 102607401 8-7 102620401 6-13, 6-15

102600401 8-5 102607501 15-5 102620501 6-7, 6-9, 6-71, 6-13, 6-15
102600601 8-5 102607601 8-23, 8-53 102620801 10-13

102600701 8-5 102607602 8-23 102621101 1-71, 3-3, 3-7
102600801 8-5, 8-9 102607801 8-23 102621201 10-25, 70-27, 11-3, 11-5
102601001  8-5, 8-11 102607901 8-23 102621301 8-3, 71-5

102601101  8-33 102608001 8-23 102?;231?81 1-17. 83, 93, 10-25, 10-27,
102601301 8-5 102608101 8-23 102622701  3-11

102601401 8-5 102608201 8-19, 8-51 102622801  3.11

102601501 15-5 102608301 8-19, 8-51 102622901  3.13

102601601 8-11 102608401 8-19 102623001  3.13

102601801 8-11, 8-51 102608501 8-19 102623301 3-11, 3-13

102601901 8-11 102608601 8-19 102623501 311, 313

102602001 8-11 102608701 8-19, 14-11 102623802  10-11

102602101 8-11 102608801 8-23 102623805  10-11

102602301 8-11 102608802 8-23 102623808  10-11

102602401 8-11 102608803 8-23 102626201 5.5

102602601 8-11 102608804 8-23 102628001 12-5

102602701 8-11 102608805 8-23 102628101 115

102602801 8-11 102608806 8-23 102628601 1.3, 1-5

102603501 15-5 102608901 8-19 102628701 147

102603601 8-27 102609001 8-23 102630001  8.23

102603701 8-27 102609002 8-23 102630002 8.23

102603801 8-27 102609003 8-23 102630003 8-23

102603901 8-27 102609101 8-19

Page i-4 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



102630101
102630201
102630301
102630401
102630601
102630701
102630702
102630703
102630901
102631001
102631301
102631401
102631601
102631701
102631801
102632001
102632101
102632201
102632701
102633001
102633201
102633301
102633401
102633601
102633701
102633801
102633901
102634001
102634101
102634201
102634301
102634401
102634501
102634601
102634701
102634901
102635101
102635201
102635301
102635501
102635701
102635801
102635901
102636101
102636201
102636301
102636401
102636501
102636601
102637001
102637101
102637301
102640401
102640501
102640601
102640701

8-23 102640901
8-23 102641001
8-23, 8-51 102641101
8-23 102641201
8-33 102641501
8-23 102642401
8-23 102642501
8-23 102642601
8-23, 8-53 102642701
8-23, 8-53 102642801
14-9 102642901
14-9 102643001
8-5, 8-33, 14-9 102643101
14-13 102643201
14-13 102643301
8-45, 14-13 102643401
14-13 102643601
14-13 102643701
8-51, 14-11 102644001
14-9 102644101
14-9 102644201
14-9 102644401
8-51, 14-9 102644501
8-41 102644601
8-37 102644701
8-37 102644801
8-37 102644901
8-37, 8-51 102645001
8-37 102645401
8-37 102645501
8-37 102645801
8-37, 8-51 102646001
8-37, 8-51 102646101
8-37 102646301
8-37 102646401
8-41 102646501
8-41 102646601
8-37 102647101
8-13, 8-29, 8-37, 8-39, 8-51 102647201
8-29 102647501
8-29 102647701
8-29 102647801
8-29 102647901
8-41 102648001
8-41 102648401
8-41 102648501
8-41 102651301
8-41 102651501
8-41 102651601
8-29 102651701
8-29 102651801
8-35 102651901
8-35 102652001
8-35 102652201
8-35 102652601
8-35 102652701

INDEX

8-35
8-35
8-35
8-35
8-39
8-39
8-39
8-39
8-39
8-39
8-39
8-39
8-39
8-39
8-39
8-39
8-39
8-39
8-13, 8-51
8-13
8-13
8-13
8-13, 8-51
8-13
8-13
8-13
8-13
8-13
8-13
8-43
8-47
8-47, 8-51
8-47
8-49
8-45
8-49
8-49, 8-51
8-49
8-49
8-25
8-43
8-25
8-25
8-25
8-43
8-43
8-45
8-45
8-45
8-45
8-45
8-45
8-45
8-45
8-45
8-45

102652801
102652901
102653001
102653101
102653201
102653301
102653401
102653501
102653601
102653701
102653901
102654101
102654301
102654401
102654601
102654701
102655301
102655401
102655501
102655601
102655701
102655801
102655901
102656001
102656101
102656201
102656301
102656402
102656501
102656601
102656701
102656801
102656901
102657001
102657101
102657201
102657301
102657401
102657501
102657601
102657701
102657801
102658001
102658101
102658201
102658301
102658401
102658501
102658601
102658701
102658801
102658901
102659001
102659101
102659201
102659301

8-9

8-45

8-45

8-45

8-45

8-45, 8-51
8-9

8-9

8-45

8-45

8-9

8-9, 8-51
8-11, 8-37, 8-47
8-21

8-7, 8-51
8-51, 14-9
9-7

10-11
10-11
10-11
10-11
10-11
10-11
10-11
10-13
10-13
10-13
10-13
10-13
10-13
10-13
10-13
10-13
10-13
10-13

10-3, 10-13
10-3, 10-13
10-13

9-5, 10-13
9-11, 10-13
9-11, 10-13
9-11, 10-13
9-9

9-9

9-9

9-9

9-9

9-9

9-9

9-9

9-9

9-9

9-9

9-9

9-9

9-9

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page i-5



102659401
102659501
102659601
102659801
102659901
102660001
102660101
102660201
102660301
102660401
102660402
102660403
102660404
102660501
102660601
102660701
102660801
102660802
102660803
102660804
102660901
102661001
102661101
102661201
102661202
102661301
102661401
102661501
102661601
102661701
102661801
102661901
102662101
102662102
102662201
102662301
102662401
102662601
102662701
102662801
102662802
102662901
102663001
102663101
102663201
102663301
102663401
102663501
102663801
102663901
102664001
102664101
102664301
102664401
102664601
102664701

Page i-6

9-9
9-9
9-9
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-7, 9-13
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-7
9-7

102664801
102664901
102665001
102665101
102665301
102665401
102665501
102665601
102665701
102665901
102666001
102666201
102666801
102666901
102667001
102667101
102667201
102667301
102667401
102667501
102667601
102667701
102667901
102668001
102668101
102668201
102668301
102668401
102668801
102669901
102670601
102670701
102670801
102670901
102671201
102672101
102672201
102672301
102672401
102673201
102673301
102674001
102674101
102674201
102674401
102674601
102675001
102675101
102675201
102675301
102675401
102682301
102682901
102684401
102684501
102684601

INDEX

9-7
9-7, 9-13
9-7

9-7
9-7
9-7
9-7

9-7

9-7

9-5, 9-7
9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-7, 9-13
9-5

9-5

15-9
15-7
1-11
8-3, 9-3
9-15
10-5
1-11
13-21
13-21
13-21
13-21
1-19, 3-11, 3-13
3-11, 3-13
15-5
15-5
15-5
15-9
15-9
15-5
15-5
15-5
15-5
15-5
3-3, 3-7
6-13, 6-15
14-3
1-17, 6-13, 6-15, 13-11
13-11

102685001
102685601
102686101
102687801
102689001
102689101
102689102
102690201
102690301
102690401
102690501
102690701
102690801
102691001
102691401
102691601
102691701
102691801
102691901
102692801
102693201
102693301
102693401
102693501
102693601
102694001
102694201
102694301
102694401
102694502
102694701
102694801
102695401
102695601
102695701
102695801
102695901
102696001
102696101
102696201
102696301
102696401
102696501
102696601
102696701
102696801
102696901
102697001
102697101
102697501
102697801
102698301
102698701
102698801
102698901
102699401

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

14-3

6-13, 6-15
15-3

6-5

4-9

4-9, 6-13, 6-15
4-9, 6-13, 6-15
12-9, 12-11
12-9, 12-11
12-11

12-9, 12-11
12-9, 12-11
12-11

12-9

12-9, 12-11
12-9, 12-11
12-9, 12-11
12-9, 12-11
12-9

4-11

13-21

13-13, 13-21
13-13, 13-21
13-13, 13-21
13-23

13-23
13-13, 13-21
13-21

13-21

13-23

13-21

13-21

12-13

12-13

12-13

12-13

12-13

13-15

13-13
13-13, 13-15, 13-17
13-13

13-15
13-13, 13-15
13-15

13-13
13-13, 13-15
13-13, 13-15, 13-17
13-17
13-13, 13-15
13-15

13-17

13-13

13-15

13-17

13-13

13-13



102699501
102699601
102699701
102700001
102700101
102700801
102701001
102701201
102701401
102703301
102707101
102710301
102710501
102711601
102712601
102714001
102715701
102716001
102718001
102718101
102718201
102721501
102721901
102722001
102722301
102722701
102722801
102722901
102724101
102724201
102724301
102724401
102724501
102724601
102724701
102725101
102725201
102725401
102725501
102725601
102726201
102726301
102726401
102726501
102726601
102726701
102726801
102726901
102727001
102727101
102727201
102727301
102727401
102727501
102727601
102727701

13-17
13-15
13-13, 13-17
13-17
13-17

8-5

8-9

8-33

8-37

8-11
10-21
9-15, 10-7
10-13
13-3

4-13

4-3, 4-5
4-7

5-9

1-11

1-11

1-11
13-13, 13-17
9-15

9-15

6-7, 13-3
9-11

9-11

9-11
10-11
10-11

9-9

9-9

9-9

9-9

9-9

9-13

9-13
10-13
10-25, 10-27
10-25, 10-27
8-5

8-5

8-5

8-5

8-5

89

8-9

8-9

8-9

89

8-9

8-11

8-11

8-11

8-13

8-15

102727801
102727901
102728001
102728101
102728102
102728201
102728301
102728401
102728501
102728601
102728801
102728901
102729001
102729101
102729301
102729401
102729501
102729601
102729701
102729801
102729901
102730001
102730101
102730201
102730301
102730401
102730501
102730601
102730701
102730801
102730901
102731001
102731101
102731201
102731301
102731501
102731601
102731701
102731801
102731901
102732001
102732201
102732401
102732501
102732601
102736901
102737101
102737301
102737401
102739201
102739901
102739902
102741501
102741601
102751301
102751401

INDEX

8-15

8-17

8-19
8-23, 8-53
8-23

8-23

8-25

8-27

8-27

8-29

8-29, 8-51
8-29

8-31

8-31
8-11, 8-51
8-37

8-37

8-39

8-39

8-41

8-41

8-33

8-33

8-33

8-33

8-33

8-33

8-33

8-33

8-5

14-9

14-9

14-9
14-11
8-33

8-49

8-49, 11-5
7-23

8-51

8-51

8-53

8-23, 8-53
1-11

8-43

8-5, 8-51
2-3

6-13, 6-15
14-3

14-3

1-11

7-21

7-23

5-9

5-9

5-9

5-9

102751501
102751601
102758701
102759401
102760501
102760701
102760801
102763301
102763401
102764201
102764301
102764701
102764801
102764901
102765001
102765101
102765201
102765301
102765401
102765501
102765801
102770001
102770301
102778001
102798501
102799401
102799501
102807601
102807801
102810701
102812801
102816801
102826101
102831201
102831501
102831601
102834901
102839401
102849401
102855501
102865201
102886101
102892401
102896601
102920901
102934601
102952101
102952102
102961101
102961301
102961401
102961501
102961601
102967901
103185401
103185501

5-9
10-5
5-7, 5-9
9-5
1-3, 1-56
1-3, 1-5
1-3, 1-5
4-13
4-13
13-13
13-13
13-17
13-17
13-15
13-15
13-15
13-13
13-23
13-23
13-23
13-23
4-11
4-13
1-3, 1-5
8-51
8-21
8-29
14-5
14-5
10-25, 10-27
11-3, 11-5
6-5
10-17
9-7
13-21
1-5
11-3
12-9, 12-11
9-15
14-3
13-3
1-11
5-7, 5-9
5-7, 5-9
1-11
8-3
10-9
10-5
13-7
13-23
13-23
13-23
13-23

1-3, 1-5, 1-9, 7-21, 7-23

12-9
12-11

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

Page i-7



103185801 12-9, 12-11
103185901 12-9, 12-11
103201601 10-11
103244701 13-3
103252201 9-3
103256701 6-7
103267001 1-9
103273101 5-3, 5-5
103280201 13-15
103282301 6-13, 6-15
103294301 13-15
103305001 5-9
103305101 5-9
103307901 10-3
103320601 12-3, 12-5
103348101 7-21, 7-23
103348201 7-21, 7-23
103418701 4-5
103418801 4-3, 4-5
956293643 13-9
96701412 8-3, 9-3
96704416 11-3, 14-3
96704721 8-3, 9-3
96704960 9-3
96705199 14-3
96705587 9-15, 10-7
96705736 10-21
96706825 5-3
96714464 10-23
96715552 1-3, 1-7
96718978 8-3, 9-3, 10-23
96741038 8-3, 9-3, 10-23, 14-3
96741046 8-3, 9-3
96742515 1-11
96747126 14-7

A
A-arm  6-7
absorber, shock 6-9, 6-11
accelerator cable 10-15, 10-19
accelerator pedal 5-3
accelerator pedal adjustment tool  15-3
accessory receptacle 7-21, 7-23
adapter

cable (IQDM) 15-7

hose 9-15

intake, engine 10-13

tube 9-15, 10-7
adapter, oil filter 9-15
adhesive, guide ring  15-3
adjuster

hydraulic brake 15-7
adjuster, forward/aft 1-9
adjuster, slide 13-3
adjuster, slider 1-9
adjuster, spring  10-23

INDEX

air clean support  10-25, 10-27
air filter  10-25, 10-27
air filter canister  10-25, 10-27
air filter evacuator 10-25, 10-27
alternator 8-33
arbor 15-3
arm
A- 6-7
governor 13-17
lower 6-7
rocker 8-45
valve rocker 9-11
arm, swing 6-13, 6-15
assembly
accelerator pedal 5-3
adjusting bolt  8-29
alternator 8-33
bearing case cover 8-19
brake line 4-9
brake pedal 5-5, 5-7, 5-9
brake rotor 13-3, 13-21
bucket seat 1-9
camshaft 8-21, 9-13
case, main bearing 8-19
connectingrod 8-23, 9-13
crankcase cover 9-9
drain cock 8-5
filler cap 4-7
forward/reverse 13-11
fuel camshaft 8-27
fuelcap 10-9
fuel filter  10-7
fuel pump 10-7, 10-13
fuel tank vent  10-5, 10-9
gearcase 13-13, 13-23
governor 8-37, 9-9
governorarm  13-17
governor fork lever  8-41
headlight 7-15
headlight harness 7-15
hinge, tilt bed 1-15
idle apparatus 8-29
inner ball joint  6-5
latch, tilt bed 1-15
manifold 8-47
muffler 13-3
nozzle holder 8-39
oil pump 8-17
oil pump cover 9-9
overflow pipe 8-39
park brake pedal 5-7, 5-9
pinion 13-23
piston ring 8-23, 8-53
pump 8-35
reservoir, remote  4-7
rocker arm  8-45

slide adjuster 13-3
tailgate 1-19
tank, coolant expansion 14-5
tether 1-19
thermostat 74-9
tilt bed 1-15
tire 2-3
turn signal lens  7-15
valve, lifter 9-13
valve, solenoid 10-11
water pump  14-11
wire 7-25, 7-27, 10-5, 10-9
assembly, sub-
A-arm, upper 6-7
fly weight 13-17
front differential upright 13-3
gearcase 13-13
governor spool  13-17
moveable drive clutch 12-9, 12-11
spider 12-9, 12-11
stationary 12-9, 12-11
swingarm 6-13, 6-15
weight clutch  12-9, 12-11
axle 13-21
axle tube 13-23
axle, rear, guard mounts  13-21

B

ball
check 8-21
crankshaft 8-23
governor 8-27
injection pump  8-27
steel 9-9
valve 8-11
ball joint 6-7, 13-3, 13-19
band, pipe 14-9, 14-13
banjo bolt 4-3, 4-5
bar clamp 14-7
bar, sway 6-11
barb, vent 10-3, 10-7
barrier, heat 1-11
base, seat holder 71-11
battery clamp 7-25, 7-27
battery discharge machine 75-3
battery terminal protector spray 75-3
battery thermometer 75-3
battery, 12-volt 7-25, 7-27
bearing
ball (steering pinion) 6-5
lower pinion  6-5

needle 9-13, 13-5, 13-13, 13-15, 13-23

radial ball 9-13
bearing and oil seal remover 15-3
bearing case cover 8-19
bearing case, main 8-19

Page i-8 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



bearing driver set  15-3
bearing puller 15-3

bearing puller wedge 15-3
bed floor plate 1-15

bed, tit 1-15

bell crank kit 4-13

bellcrank 5-9, 13-15

bellows 6-5, 13-21

belt, drive 12-7

belt, V- 8-33

bezel, fuel fill 1-17

bezel, headlight 7-15

block, differential spacer 13-3
block, engine  8-5

block, fuse 7-17, 7-19
bobbin, coil with press fit 13-5
body, front 1-3, 1-5

bolt
adjusting  8-29
banjo 4-3, 4-5
drain plug 9-9
box
cargo 1-19
bracket

anti-sway bar  6-11
bed latch 1-13
brake line 4-9, 6-7
brake pedal 5-5
choke cable 10-13
coolant bottle  14-5
cover inlet 12-5
equalizer 4-11, 4-13
governorarm  10-23
governor cable 10-23
headlight mounting 7-15
hydraulic line  4-9, 6-13, 6-15
muffler 11-3, 11-5
oil filter mount 9-15
park brake 5-9
radiator mount, upper  74-3
rocker arm  8-45
seatbelt 71-11
steering support  1-7
transmission cable 8-3, 9-3, 13-19
transmission mounting  8-3, 9-3
brake adjustment tool 75-3
brake cable 4-13
brake cable release tool 15-3
brake caliper 4-3, 4-5
brake caliper return spring 4-5
brake fluid reservoir 4-7
brake line 4-9
brake pad service kit 4-3, 4-5
brake pedal 5-5, 5-7, 5-9
brake pedal adjustment tool 15-3
brake pedal tension tool 715-3

INDEX

brake return spring 4-11, 4-13
brake rotor 13-3, 13-21
brake, park, cable pulley kit 4-71
breather 8-13

breather tube 70-13

breather valve 9-13

brush guard 171-3, 1-5

bucket seat 1-9

buckle, seatbelt 7-71

bulb, headlight 7-15

bullet, detent 13-15

bumper
bed 1-13
front 1-3, 1-5
rubber 1-19
stud 14-3
bushing
A-arm  6-7

anti-sway bar  6-11
arm, lower 6-7
flanged bronze 8-21
forward/reverse 13-11
greaseless 5-3, 5-5
link 6-11
Permiglide 13-5
piston pin  8-23, 8-53
pivot, urethane 6-13, 6-15
plain 13-7
return line  10-9
self-lubricating  13-5
steel 1-15
teflon 6-13, 6-15
urethane 17-15
button, thrust 13-5
buzzer, reverse 13-11

Cc

cable

accelerator 10-15, 10-19

bell crank 4-13, 5-9

brake 4-13

choke 10-17

governor 10-23

IQDM  15-7

park brake 4-11

transmission 713-19
cage, roll 13-5
calibration test module  15-3
caliper, brake 4-3, 4-5
cam installation tool  15-3
camshaft 8-21, 9-13
camshaft, fuel 8-27
canister, air filter  10-25, 10-27
cap

air filter  10-25, 10-27

bolt assembly  8-29

connectingrod 9-13
filler 4-7
fuel 10-9
fuel tank  10-5
inlet 12-5
noise suppressor 9-5, 9-7
oil filler  9-9
pressure 14-5
radiator 14-3
rubber 13-3
sealing 8-5, 8-9
spark plug 9-5, 9-7
speed control plate 8-37
steering wheel 6-3
valve 8-45
cap, front corner 1-19
carburetor air vent tube 10-3, 10-7
carburetor float level tool  15-7
carburetor, Honda 10-11
card, safety first 15-9
cargo box 1-19
case
gear 8-11, 13-13, 13-21, 13-23
governor ball  8-27
main bearing 8-19
case cover, bearing 8-19
chain, transmission 713-13
charge coil 9-7
charger bezel tool 15-3
choke cable 10-17
clamp
bar 14-7
battery 7-25, 7-27
hose 10-3, 10-7
p- (fuel filter) 1-3, 1-5, 4-9, 8-3, 9-3,
10-7
pipe 8-39
wire 9-7, 9-13
clevis pin  4-7
clip
hair pin  1-19
clip, brake line 4-9, 10-15, 10-17, 10-19,
13-19
clip, breather tube 70-13
clip, governor 9-9
clip, meter 7-21, 7-23
clip, piston pin  9-13
clip, return pipe  8-39
clip, tube 10-3, 10-13
clip, wire harness 10-13
closeout 71-9
clutch 12-13
clutch alignment tool  15-5
clutch cover 12-9, 12-11
clutch housing 13-5
clutch removal tool  15-3

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page i-9



clutch tool kit  15-5
clutch, diesel 12-11
clutch, gas 12-9
coil

charge 9-7

ignition  9-7

pocket insert  13-5
coil with press-fit bobbin  13-5
collar, alternator assembly  8-33
collar, crankshaft 8-23
collar, idle gear 8-21
collar, lever 8-37
collet 8-45
column, steering 6-3
communication display module 15-5
compression gauge 15-5
compressor, piston ring  75-9
compressor, valve spring  15-11
connectingrod  8-23, 9-13
connector, relay 7-17, 7-19
console, drink holder 1-9
continuity tester  15-5
coolant exchanger 14-3
coolant expansion tank  74-5
coolant fill tee  714-3
coolant lamp sensor  14-9
coolant pipe 14-7
coolant pipe mounting tab  74-7
coolant temperature indicator light 7-23
cooling fan 9-5, 14-3
cord, glow plug 8-39
cornercap 1-19
cotter, ruering 6-13, 6-15
cover 9-9

alternator assembly  8-33

bearing case 8-19

breather 9-13

clutch 12-9, 12-11

crankcase 9-9

CVT 8-3, 9-3, 12-3, 12-5, 12-9, 12-11

cylinder head 8-13

electrical 7-17, 7-19

engine 10-21

fan 9-5

fuel camshaft 8-5

head 9-11

head filler 9-11

heat proof 8-49

input 13-7

oil filter  9-9

oil pump 9-9

thermostat 14-9
cover plate, output  13-5
cover, steering column  6-3
cowl 1-3,1-5
cowl support, ROPS  1-3, 1-5, 1-11

Page i-10

INDEX

crank 8-23

crankcase 9-9

crankcase cover 9-9
crankshaft 8-23, 9-13

C-type stopring 6-5

cup holder, seat 1-9

cutter, valve seat 15-5, 15-11
CVT 12-13

CVT cover kit, sealed 12-5
CVT cover kit, unsealed 12-3, 12-5
cylinder head 8-9, 9-11
cylinder, master 4-7

D

dash, front 1-7
dashboard 171-3, 1-5
decal
4x4  3-11, 3-13
bed load warning  3-3, 3-7
Carryall 294 3-13
Club Car 3-11, 3-13
Club Car tailgate  1-19, 3-11, 3-13
crush area warning  3-3, 3-7
diesel 3-11, 3-13
diesel fuelonly 3-7
driver/passenger 3-5, 3-9
ground warning  3-5, 3-9
high capacity 3-11, 3-13
hot manifold warning  3-9
hot surface warning  1-9, 3-5, 3-9, 14-7
operating instructions  3-5, 3-9
ROPS certification 1-11, 3-3, 3-7
rotating parts  3-3, 3-7
rotating parts and hot manifold 3-5, 3-9
rotating parts warning  3-9
trailer hitch  3-3, 3-7
under 16 warning 1-11, 3-3, 3-7
vehicle loading 3-3, 3-7
warning, diesel 3-7
warning, gas 3-3
winch cable warning  3-5, 3-9
XRT 1500 3-11
deflector oil 13-13
diaphragm tube 10-13
diesel tachometer probe 15-9
differential housing 13-23
differential, front 13-5
diode, engine stop  9-7
dipstick, oil  9-9

disc 4-11
dowel pin  13-5
drag link 6-5

drain cock 8-5

drink holder console 1-9

drive belt  12-7

drive clutch fixed sheave tool 15-5

drive clutch holder tool 715-5

drive clutch hub puller 15-5

drive clutch puller 15-5

drive clutch spider removal tool  715-5

drive clutch, moveable 12-9, 12-11

drive shaft 13-9

driven clutch base sheave 12-13

driven clutch cam puller 15-5

driven clutch puller plug  15-5

driven clutch spring compression base tool
15-5

driven clutch spring compression collar tool
15-5

driven clutch spring compression nut tool
15-5

dry moly lubricant  15-7

E
E-clip 4-11, 4-13
elbow 10-9

end, tierod 6-5
engine block 8-5

engine, diesel, Kubota D722 with closed
breather 8-3

engine, Honda 9-3

equalizer 4-11, 4-13
exchanger, engine coolant 74-3
exhaust header 1771-3

exhaust valve 8-45, 9-11
expansion tank, coolant 74-5
extension, spring latch  1-15

F

fan shroud 14-3
fan, cooling 9-5, 14-3
fastener, push-in  7-17, 7-19
fender, front 1-3, 1-5
fender, rear 1-17
filler cap 4-7
filter
air 10-25, 10-27
fuel 10-3, 10-7, 10-13
inlet cover 12-5
oil 8-7, 8-11, 9-15
filter, air, canister 10-25, 10-27
fitting, thread-forming grease  6-13, 6-15
flange, water 14-9
float set 10-11
floor mat 1-3, 1-5
floor plate, bed 1-15
fly weight 13-17
flywheel 8-25, 9-7
flywheel puller  15-7
FNR shifter bracket 8-3, 9-3, 13-19
fork, transmission 13-17
forward/reverse assembly 13-11

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



Forward/Reverse shifter 13-11
frame, tilt bed 1-15
front body 7-3, 1-5
front differential  13-5
fuel camshaft 8-27
fuelcap 10-9
fuel filter  10-3, 10-7, 10-13
fuel gauge sending unit  10-5, 10-9
fuel injection pump 8-35
fuel pickup tube 10-9
fuel pump 10-7, 10-13
fuel tank (diesel) 10-9
fuel tank (gasoline) 10-5
fuel tank cap 10-5
fuel tank strap  70-3, 10-7
fuel tank vent  10-5, 10-9
fuel tank, diesel 10-9
fuel tank, gas 10-5
fuel tube 10-13
fuel-hour gauge 7-21, 7-23
fuse
10-amp 7-17, 7-19
25-amp 7-17, 7-19
30-amp 7-19
fuse block 7-17, 7-19

G

gasket
bearing case 8-19, 8-51
breather cover 9-13
carburetor 10-13
carburetor adapter 10-13
carburetor bowl  70-71
case cover 9-9
clutch cover 12-9, 12-11
control plate  8-37, 8-51
cover 8-19, 8-51, 12-5
cylinder head 8-9, 8-51, 9-11
cylinder head cover 8-571, 9-11
drain plug 8-7
exhaust 8-51, 11-3, 11-5
ex-manifold 8-49, 8-51
fuel pump 8-5, 8-51
gearcase 8-11, 8-51
head cover 8-13, 8-51

head cover nut 8-13, 8-29, 8-37, 8-39,

8-51
idle apparatus  8-29, 8-51

intake manifold  8-47, 8-51, 9-11, 10-13

liquid 15-7

nozzle 8-39

oil pump 8-17, 8-51
sending unit  10-5, 10-9
thermostat 8-51, 14-9
water flange 8-51, 14-9
water pump  8-51, 14-11

INDEX

gauge, compression 15-5
gauge, fuel-hour 7-21, 7-23
gauge, oil 8-15

gear
cam 8-21
case 8-11, 13-13, 13-21, 13-23
crank 8-23
helical 13-15, 13-17
idle 8-21

injection pump  8-27

oil pump drive  8-17

ring 8-25, 13-5, 13-23
gear ring engagement  13-15
gear yoke 15-7
glow plug 8-39
glow plug cord 8-39
governor 8-37, 9-9
governorarm  13-17
governor cable 10-23
governor fork lever  8-41
governor guard  10-23
governor shaft installation tool  15-7
governor spool 13-17
governor wire  10-23
grid, screen  9-5
grill  7-3
grip tape, accelerator pad 5-3
grip, tilt latch hand  1-15
grommet 10-5, 10-9, 10-13, 13-5
grommet tool 9-7
guard

governor 10-23

radiator 14-3

splash 1-7
guard, brush  1-3, 1-5
guide

accelerator cable 5-3

detent bullet 73-15

exhaust valve 8-9

inlet valve  8-9

oil gauge 8-15

valve seat cutter 15-11
guide ring adhesive  15-3

H

hair pin clip  71-19

half shaft 13-3

handle, park brake 5-7, 5-9
hanger, engine 9-5
harness, wire 7-5, 7-9, 7-13
head, cylinder 8-9, 9-11
header, exhaust 17-3
headlight assembly 7-15
headlight bulb  7-15
headlight harness 7-15
headlight retainer 7-15

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

heat barrier 1-11
heat seal 8-39
helical gear 13-15, 13-17
hinge plate 17-9
hinge, tiltbed 7-15
holder
drink  71-9
fork lever 8-41
screen grid  9-5
Honda engine  9-3
hook, engine 8-9
hose 14-5
coolant 14-3, 14-7
fuel filter  10-7
fuel pump 10-7
fuel return  10-7
inlet cover 12-5
intake 10-25, 10-27
oil, remote 9-15
overflow 8-39
vent 8-3, 9-3, 13-3, 14-5, 14-7
hose, outlet 12-3, 12-5
housing
clutch 13-5
differential  13-23
Mate-N-Lock 13-5
steering gear 6-5
hub 4-11
hub, race/output  13-5
hydraulic brake adjuster 15-7
hydrometer 15-7

idle apparatus  8-29

idle gear 8-21

ignition coil  9-7

injection pump gear 8-27

inlet valve 8-45, 9-11

insert, carburetor adapter 10-13
insulator, carburetor 70-13
intake adapter, engine 10-13
internal retaining ring pliers  15-7
IQ display module (IQDM) 15-7
isolator ring and bushing  8-3, 9-3
isolator, twin stud  74-3

J

jet, main  10-11

joint
ball 6-7, 13-3, 13-19
breather pipe 8-13
eye 8-35
pipe 8-11

Page i-11



INDEX

K oil 7-21,7-23 overflow pipe  8-39
key light switch  7-21, 7-23
feather 8-17, 8-21, 8-23, 8-27 light switch knob  7-21, 7-23 P
pair  7-23 light, coolant temperature indicator 7-23 paint, touch-up  15-7
woodruff  9-7, 9-13 limit switch  13-11 pan
key (pair) 7-21 line, brake reservoir 4-7 center 1-9
key switch  7-21, 7-23 link, drag ~ 6-5 oil 87
key switch spacer 7-21 liquid gasket  15-7 seat 171-9
keyswitch nut  7-21 low oil warning light 7-21, 7-23 panel
kit lubricant, dry moly  15-7 access 1-3, 1-5
anti-sway 6-11 lubricant, moly-teflon  15-7 left 1-19
bolt 13-5 right 71-19
brake pad service 4-3, 4-5 M side 1-17
brake pedal adjustment tool  15-3 main jet 10-11 panel, front 1-17, 1-19
clutch 13-5 manifold 8-47 park brake cable 4-11
cover plate, input  13-7 exhaust 8-49 park brake pedal 5-7, 5-9
cover plate, output  13-5 inlet  8-47, 9-11, 10-13 p-clamp (fuel filter) 1-3, 1-5, 4-9, 8-3, 9-3,
drain plug 13-5 mat, floor 1-3, 1-5 10-7
forward gear repair  13-15 Mate-N-Lock housing  713-5 pedal, accelerator  5-3
gasket 8-51 Mate-N-Lock pin  13-5 pedal, brake 5-5, 5-7, 5-9
governor shaft repair  13-17 meter clip 7-21, 7-23 pin, clevis 4-7
H-clip spring  13-5 meter, volt ohm  15-71 pin, dowel 13-5
input shaft repair 13-17 module pin, Mate-N-Lock 13-5
IQ display module (IQDM) 15-7 calibration test  15-3 pin, piston  8-23, 8-53, 9-13
neutral switch repair  13-15 communication display 15-5 pin, slide, caliper slide pin 4-3, 4-5
nozzle holder 8-39 moly-teflon lubricant  15-7 pinion  13-23
park brake handle 5-7, 5-9 motor pinion, steering  6-5
piston rebuild  8-53 starter 8-43, 9-7 pipe
race output hub  73-5 mount, link  6-11 breather 8-13
rear axle gear repair  13-23 moveable drive clutch 12-9, 12-11 coolant 14-7
repair, minor  13-5 muffler 11-3, 11-5, 13-3 exhaust 17-3, 11-5
reverse gear repair  13-13 injection  8-39
roll cage 13-5 N overflow  8-39
roller  13-5 nipple, remote oil  9-15 water  14-13
ROPS  1-11 noise suppressor cap  9-5, 9-7 water retum  14-9
transmission shift shaft repair  13-15 nongrease/spacers locker  13-23 pipe band  14-9, 14-13
tune-up  15-9 nozzle holder  8-39 pipe clamp -39
knob, forward/reverse  13-11 nozzle, main  10-11 pipe, coolant  714-7
knob, light switch ~ 7-21, 7-23 nut, keyswitch  7-21 piston  8-23, 8-53, 9-13
knuckle, slider steering  6-3 piston pin  8-23, 8-53, 9-13
(o) piston ring 8-23, 8-53
iston ring compressor  15-9
L oil deflector  13-13 iiston ring plier: 15-9
latch plate, tilt bed 1-13 oil dipstick  9-9 piston ring et 9-13
latch, access panel  1-3, 1-5 oil filter  8-7, 8-11, 9-15 )
pivot, rocker arm  9-11
latch, slam ~ 7-19 oil filter screen  9-9 olate
latch, spring  71-19 oil pan 8-7 armature 13.5
latch, tilt bed  1-15 oil pressure switch ~ 8-5, 9-7 back  1.15
lens, headlight 7-15 oil pump 8-17 breather  8.13
lever oil pump drive gear 8-17 brush mount  1-3, 1-5
engine stop  8-37 oil seal 8-11, 8-19, 9-9, 9-13, 13-5, 13-7
fork  8-41 oil shield, breather  8-13 cover, output  13-5
’ electrical 7-17, 7-19
governor  8-37 oil slinger  8-23 engine block  8-5
lost motion  5-3 oil warning light, low  7-21, 7-23 engine mounting  8-3, 9-3
speed control  8-37 O-ring 8-5, 8-7, 8-9, 8-11, 8-13, 8-23, 8-37, engine, left side  9-5
light 8-51, 9-15, 13-5, 13-7 ’

fuel/oil  9-15, 10-7

Page i-12 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



hinge 7-9
latch 1-13
push rod guide 9-11
shroud 8-25, 9-5
speed control  8-37
thrust 13-5
pliers
internal retaining ring  15-7
piston ring  15-9
retaining ring  15-9
plug
cylinder head 8-9
drain  8-7
driven clutch puller 15-5
engine block 8-5, 8-9, 8-11,
13-21
expansion 8-5
gearcase 13-13, 13-21
glow 8-39
oil drain  13-5
oil fill  13-5
oil filler 8-13
oil gauge 8-15
plug, spark 9-7, 9-11
press weldment 715-5
proprod 1-13
prop shaft 13-9

protector spray, battery terminal  15-3

puller
bearing 15-3
clutch 15-3

drive clutch 15-5

drive clutch hub  15-5

driven clutch cam 15-5

flywheel 15-7

seal 15-9

special use tool  15-9
pulley

fan drive  8-33

mount 4-11

water pump 8-33
pulley, brake, park, cable, kit 4-71
pullrod, compression spring  5-3
pump

fuel 10-7, 10-13

fuel injection 8-35

ol 8-17

water 14-11
pushrod 8-21, 9-11

R

rack guide pressure spring  6-5
rack, steering 6-5

radiator  14-3

radiator cap 74-3

radiator guard  1-5, 14-3

INDEX

radiator pipe  14-7
reamer, valve guide 15-9
receiver, rear 6-13, 6-15
receptacle, accessory 7-21, 7-23
regulator, voltage 9-15
relay 7-17, 7-19
relay connector 7-17, 7-19
remover, bearing and oil seal 15-3
reservoir, brake fluid 4-7
reservoir, remote  4-7
retainer
headlight 7-15
spring (driven clutch) 12-13
valve spring 8-45, 9-11
retaining ring  713-3
retaining ring pliers 15-9
retractor, seat belt 71-11
reverse buzzer 13-11

ring
piston 8-23, 8-563
snap 6-5

ring gear 8-25, 13-5, 13-23
ring set, piston 9-13
ring, C-type stop  6-5
ring, retaining 13-3
rivet, blind push  7-7
rocker arm  8-45
rocker arm pivot 9-11
rod
connecting 8-23, 9-13
crank crank rod 8-23
prop 1-13
push 8-21, 9-11
roll cage 13-5
roller weight 12-9, 12-11
roller, torque 12-9, 12-11

ROPS certification decal 1-11, 3-3, 3-7

ROPS cowl support  71-3, 1-5, 1-11
ROPS kit  1-11

ROPS support tube  7-71

ROPS top 1-11

ROPS weldment 1-11

rotator, valve 9-11

rotor, brake 13-3, 13-21

rotor, oil pump  9-9

rubber bumper 71-19

S

safety firstcard 15-9
screen grid  9-5
screen, oil filter 9-9

screw, valve clearance adjuster 15-9

seal

duallip 13-13, 13-15, 13-17, 13-23

heat 8-39

oil 8-11, 8-19, 9-9, 9-13, 13-5, 13-7

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List

steering pinion dust 6-5

triple lip 713-13

valve stem 8-45, 8-51, 9-11
seal puller 15-9

seat
bucket 71-9
valve 8-11

valve spring 9-11
seat belt retractor  71-71
seat holder base 1-711
seat, bucket 1-9
seatbelt buckle 1-11
sending unit, fuel gauge 10-5, 10-9
sensor, coolant lamp  714-9
service kit, brake pad 4-3, 4-5
shaft

CVT adapter 8-3

drive 13-9

fork lever 8-41

governorarm 9-13

idle gear 8-21

input 13-17

intermediate 13-15

lever 8-37

output 13-17

pinion 13-7

prop 13-9

rock arm 8-45
shaft shift 13-15
shaft, half 13-3
sheave, drive clutch base 12-13
sheave, driven clutch 12-13
shield, exhaust 17-5
shift, shaft 13-15
shim 12-9, 12-11, 13-23
shim, armature plate 13-5
shim, injection pump 8-35
shim, latch plate 7-13
shock absorber 6-9, 6-11, 6-13, 6-15
shroud 9-5

head 9-5
shroud, fan 14-3
slam latch  1-19
sleeve

crankshaft 8-23

governor 8-27

link 6-11

lower suspension  6-7

upper suspension 6-7
slide pin  4-3, 4-5
slide, adjuster 13-3
slider, governor  9-9
slinger, oil  8-23

snapring 6-5
solenoid, stop  8-31
spacer

Page i-13



INDEX

engine 8-3 support yoke (steering) 6-5 driven clutch spring compression base
key switch  7-21 support, access panel 1-3, 1-5 15-5
spacer block, differential  13-3 sway bar  6-11 driven clutch spring compression collar
spanner wrench  15-9 swingarm 6-13, 6-15 15-5
spark plug  9-7, 9-11 switch driven clutch spring compression nut
spark plug cap 9-5, 9-7 indicator (transmission) 13-15 15-5

governor shaft installation  15-7

spider 12-9, 12-11 key 7-21,7-23 ¢ 0.7
splash guard  1-7 light 7-21, 7-23 grcl>|mme , -| 5o
spray, battery terminal protector 715-3 limit 13-11 pu er., specialuse . )
. ) steering column bearing press 15-9
spring oil pressure 8-5, 9-7

steering column retaining ring  715-9
T steering wheel puller  15-9
transaxle axle seal 75-9

access panel 1-3, 1-5
brake caliper return 4-5

brake retum  4-11, 4-13 12-volt battery = 7-25, 7-27 transaxle pinion seal 15-9
carburetor  10-23 tab, coolant pipe mounting  14-7 transmission  15-9
choke spring - 70-23 tachometer  15-9 valve guide driver 15-9
compression 10-23, 12-9, 12-11, 12-13 tachometer probe, diesel  15-9 valve seat cutter 155
continulty 7013 tailgate  7-19 tool kit, clutch  15-5
detent bullet 713-15 tailgate angle  1-19 top, R’OPS 1-11
exhaust 11-3, 11-5 tank torque converter 12-13
governor 8-41 coolant expansion  14-5 torque roller  12-9, 12-11
governor idle  10-23 tank, fuel 10-5, 10-9 touch-up paint 15’_7
idle apparatus  8-29 tank, fuel (diesel) 10-9 track, prop rod  1-13
pedal 53 tank, fuel (gasoline)  70-5 trans’axle axle seal tool 15-9
pedal stop  5-3 tape, grip, accelerator pad  5-3 transaxle housing  13-23
rack guide pressure  6-5 tape, vinyl foam  1-9, 1-15, 14-3 transaxle pinion seal tool 15-9
relief valve -9 tappet  8-21 transmission cable 13-19
return - 8-37 tee, coolant fill  14-3 transmission cable bracket 8-3, 9-3, 13-19
rockerarm  8-45 temperature indicator light, coolant  7-23 transmission chain  13-13
starF 89, 641 tester, continuity  15-5 transmission fork  13-17
torsion . 5-3 tether  1-19 transmission tool  75-9
MR thermometer, battery  15-3 transmission, parallel shaft 13-13

spring latch  1-19 thermostat  14-9 tube ‘

sprocket  13-13 thread-forming grease fitting  6-13, 6-15 axle  13-23

starter motor  8-43, 9-7 thrust button  13-5 breather 10-13

stay thrust plate  73-5 carburetor air vent  10-3, 10-7
alternator assembly  8-33 tierodend 6-5 diaphragm  10-13
cylinder head  8-9 tie wrap 4-9, 4-11, 4-13, 6-5 fuel 10-13
fuel pump - 70-13 tiitbed 1-15 fuel pickup  10-9

steel bushing  1-15 tilt bed frame ~ 1-15 ROPS support 111

steering column ~ 6-3 tilt latch hand grip  1-15 tune-up kit 15-9

steering column bearing press tool 15-9 tire 2-3 turn signal lens  7-15

steering column cover 6-3 tool Towrench tool  15-5

steering column retaining ring tool  15-9 accelerator pedal adjustment  15-3

steering gear housing  6-5 belt tensioning, starter/generator  15-11 U

steering pinion dust seal 6-5 brake adjustment  15-3 . . .

steering rack  6-5 brake cable release  15-3 upright, front d.|fferent|al 13-3

steering wheel  6-3 brake pedal adjustment  15-3 urethane bushing  1-75

steering wheel puller tool  15-9 brake pedal tension  15-3

stem, valve  2-3 cam installation 15-3 v

stopper, camshaft 8-21 carburetor float level 15-7 valve 10-25, 10-27

stopper, fuel camshaft 8-27 charger bezel 15-3 breather 9-13

strap, fuel tank  10-3, 10-7 clutch alignment  15-5 exhaust 8-45, 9-11

stud  8-3, 8-35, 8-49, 14-13 cT-wrench  15-5 fuel pickup tube  10-5
engine  9-7 drive clutch fixed sheave 15-5 inlet  8-45, 9-11
idle adjustment 8-29 drive clutch holder 15-5 lifter 9-13
self-clinching 7-19 drive clutch spider removal  15-5 rocker arm 9-11

Page i-14 2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List



INDEX

rotator 9-11

seat 8-11

solenoid 10-11

spring seat 9-11
valve clearance adjuster screw 15-9
valve guide driver tool 15-9
valve guide reamer 15-9
valve seat cutter 15-5, 15-11
valve seat cutter guide 15-11
valve seat cutter tool 15-5
valve seat t-wrench  15-11
valve spring compressor  15-11
valve stem 2-3
V-belt 8-33
vent barb 710-3, 10-7
vent, housing, upper 713-23
vent, transmission 13-13
volt ohm meter 15-11
voltage regulator 9-15

w
warning light, low oil  7-21, 7-23
water flange 14-9
water pump  14-11
wedge, bearing puller 15-3
weight clutch  12-9, 12-11
weldment
press 15-5
weldment, accelerator pedal 5-3
weldment, accelerator pedal bracket 5-3
weldment, air cleaner support  10-25, 10-27
weldment, brake pedal 5-5
weldment, coolant pipe  14-7
weldment, cowl support, ROPS 1-3, 1-5,
1-11
weldment, dash, front  1-7
weldment, Forward/Reverse shifter  13-11

weldment, Forward/Reverse shifter
bracket 13-11

weldment, lever, lost motion  5-3
weldment, receiver 6-13, 6-15
weldment, shaft shift 13-15
weldment, tilt bed frame 71-15
weldment, top, ROPS  1-11
wheel 2-3

wheel, steering 6-3

wire assembly 7-25, 7-27, 10-5, 10-9
wire harness 7-5, 7-9, 7-13
wire, governor  10-23

wrap, tie  4-9, 4-11, 4-13, 6-5
wrench, spanner 15-9

Y

yoke, gear 15-7
yoke, support (steering) 6-5

2004 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle lllustrated Parts List Page i-15









@ Ingersoll Rand

Industrial Technologies

CubCar }

Club Car, Inc.

P.O. Box 204658
Augusta, GA 30917-4658
USA

Web  www.clubcar.com
Phone 1.706.863.3000
1.800.ClubCar
Int’l +1706.863.3000
Fax 1.706.863.5808



	Body and Trim
	Front Body Trim, Gasoline Vehicles
	Front Body Trim, Diesel Vehicles
	Front Body Components
	Front Seats and Cup Holder
	ROPS
	Latch Plate and Prop Rod
	Tilt Bed, Hinge, and Latch
	Rear Body Trim
	Cargo Box (Steel)

	Wheels and Tires
	Wheels and Tires

	Decals
	Safety Decals, Gasoline Vehicles
	Safety Decals, Gasoline Vehicles, Continued
	Safety Decals, Diesel Vehicles
	Safety Decals, Diesel Vehicles, Continued
	Badging Decals, XRT 1500 Vehicles
	Badging Decals, Carryall 294 Vehicles

	Brake Systems
	Front Brake Assembly
	Rear Brake Assembly
	Master Cylinder
	Hydraulic Brake Lines and Clips
	Park Brake Assembly with Pulley System
	Park Brake Assembly with Bellcrank System

	Pedal Group
	Accelerator Pedal Assembly
	Brake Pedal Assembly
	Park Brake Pedal Assembly
	Park Brake Pedal Assembly with Bellcrank System

	Steering and Suspension
	Steering Column
	Steering Gear Assembly
	Front Suspension - A-Arms
	Front Suspension (Standard)
	Front Suspension (High-Capacity Option)
	Rear Suspension (Standard)
	Rear Suspension (High-Capacity Option)

	Electrical System
	Wiring - Gasoline Vehicles (as originally manufactured for 2004 model year)
	Wiring - Gasoline Vehicles with Service Parts Wiring Harness
	Wiring - Diesel Vehicles
	Headlights
	Electrical Component Box, Gasoline Vehicles
	Electrical Component Box, Diesel Vehicles
	Electrical Components, Instrument Panel, Gasoline Vehicles
	Electrical Components, Instrument Panel, Diesel Vehicles
	Battery - Gasoline Vehicles
	Battery - Diesel Vehicles

	Diesel Engine (Open Breather)
	Kubota D722 Diesel Engine Mounting
	Crankcase
	Oil Pan
	Cylinder Head
	Gear Case
	Head Cover
	Dipstick and Guide
	Oil Pump
	Main Bearing Case
	Camshaft and Idle Gear
	Piston and Crankshaft
	Flywheel
	Shaft
	Idle Apparatus
	Stop Solenoid
	Alternator (Diesel Vehicles)
	Injection Pump
	Speed Control Plate
	Nozzle Holders and Glow Plugs
	Governor Components
	Starter
	Valves and Rocker Arms
	Diesel Inlet Manifold
	Exhaust Manifold
	Gasket Kits
	Piston Kit

	Honda GX620 Gasoline Engine
	Honda GX620 Gasoline Engine Mounting
	Shrouds and Brackets
	Ignition Components and Flywheel
	Oil Circulation
	Cylinder Head
	Crankcase and Crankshaft
	Oil Filter Adapter and Voltage Regulator

	Fuel, Intake, and Governor System
	Fuel System - Gasoline Vehicles
	Fuel Tank - Gasoline Vehicles
	Fuel System - Diesel Vehicles
	Fuel Tank - Diesel Vehicles
	Carburetor Assembly, Honda Gasoline Vehicles
	Carburetor Installation - Honda Gasoline Vehicles
	Governor and Accelerator Cables, Gasoline Vehicles
	Choke Cable, Gasoline Vehicles
	Accelerator Cable, Diesel Vehicles
	Governor Cover - Gasoline Vehicles
	Governor System - Gasoline Vehicles
	Intake Duct and Air Box Assembly - Honda Gasoline Vehicles
	Intake Duct and Air Box Assembly - Diesel Vehicles

	Exhaust System
	Exhaust System, Gasoline Vehicles
	Exhaust System, Diesel Vehicles

	Clutches
	Clutch Cover (Standard)
	Clutch Cover (Sealed)
	Drive Belt
	Drive Clutch - Gasoline Vehicles
	Drive Clutch - Diesel Vehicles
	Driven Clutch

	Drivetrain Components
	Front Differential Mounting and Half Shafts
	Front Differential (Output Components)
	Front Differential (Input Components)
	Prop Shafts
	Forward/Reverse Shifter Assembly
	Transmission
	Transmission, Continued
	Transmission, Continued
	Transmission Cable
	Rear Differential
	Rear Differential, Continued

	Radiator and Coolant System (Diesel Vehicles)
	Radiator
	Coolant Expansion Tank
	Coolant Pipes and Hoses
	Water Flange and Thermostat
	Water Pump
	Block Coolant Pipe

	Maintenance and Service Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Part Number and Page
	A
	B
	C
	D
	E
	F
	G
	H
	I
	J
	K
	L
	M
	N
	O
	P
	R
	S
	T
	U
	V
	W
	Y



